. /

Grain Handling

FRONT FOLDING X-TREME®
GRAIN CART
MODELS 1019 & 1119

1019 Serial Number B37660100 and Higher
1119 Serial Number B37660100 and Higher

Part No. 292499



1019/1119 GRAIN CARTS — Introduction

o\
Foreword
This symbol identifies important safety messages. When you see it, read the message that follows and be alert to the
A possibility of personal injury.
Remember, safety instructions stated in this manual are for your protection. Read them carefully and follow them
closely when working around or using this machine.
Read and study this manual completely before attempting to operate this implement. Take this manual to the field for handy
reference when operating, adjusting, or servicing your machine.
When referenced, “Right-Hand” (RH) and “Left-Hand” (LH) side of the machine are determined by standing behind
the machine and facing in the direction of travel.
- /
4 N\
- /




1019/1119 GRAIN CARTS — Introduction

>

/
Product Information
When ordering parts or when requesting further information or assistance, always give the following information:

e Machine name
e Model number
e Serial number

All products manufactured by Unverferth Mfg. Co., Inc. are warranted to be free from material and workmanship defects for one full
year from time of consumer delivery. Your local dealer will gladly assist you with any warranty questions.

Please fill out and retain this portion for your records. The serial number plate is located on the frame as shown below.

Purchase Date Model Serial No.
Dealer City
Dealer Contact Phone
\ J
e N

SERIAL NUMBER DECAL LOCATION

e The information, specifications, and illustrations in the manual are based on information avail-
able at the time it was written. Due to continuing improvements in the design and manufac-
ture of Unverferth products, all specifications and information contained herein are subject to
change without notice.

. /

3




1019/1119 GRAIN CARTS — Introduction

-
Table of Contents

SECTION |

General Hazard INfOrmation ............coceeiiirii it nre e 1-2
SATBLY DBCAIS ....c.veeeie e e e s e e e re e e e e e te et e e are e e re e sreeeaeenreeas 1-3
Following Safety INSIIUCTIONS ........ceiiieiiicec et 1-6
312 (0] (0 oL U T S 1-6
312 (0] YT 17T oSS 1-7
00T T o TR0 0 =T =Y 1] o SR 1-7
Before TranSPOMTING ......cccve et c et e s te e sne e snee e sreesneeeteesneeenne e e 1-8
D] a0 o S 1-8
DA g L= T T =] SR 1-9
e (=TT 2o O R 1-10
Preparing for EMEIgENCIES.......cuiiieeiee et re e te e et nee et e e e nteesneesneeereenneas 1-11
Wearing Protective EQUIPMENT........oi i 1-11

N

I



1019/1119 GRAIN CARTS — Introduction

-
Table of Contents

SECTION I
Pre-DeliVEry CRECKIIST.......c.viiee ettt e re e s e e te e sneeenre e 2-2
Basic Set Up
0L 0o 1 T S 2-3
DA g T T (0] = Vo USSR 2-3
WNEBEI/TITE .ttt ettt st e et e e e st e e st e st e e sbeebeesbe e st e sbeensesreentesaeenee e 2-4
SMV EMDIEM & SIS DECAL......eciieciee et ae e e e te e s re e eeenre e 2-5
Video System (Optional) .......cccoeeiiieiie e 2-5
2T 0T ST A o USSR 2-6
DA g =T =1 A U S 2-7
Coupling The CUE-0ut CIULCH .....c.eveee e 2-7
Auger Stand/LOWET RESL.......cc.iiiiieiiec et ettt s 2-8
Auger Hood INStallation ...........cceiiieiii i 2-9
Ladder INSTAlALION ........c.ccoeeie e reenneas 2-10
Sideboards and ENd Caps......cccccceeiiieiiieiiieiie e siee e seesee et e e te et e et e nneenneas 2-11
Weather Guard Tarp Set Up - Model 1019 (Optional) ......cccovevveeiiiiieeiie e 2-18
Adjustable Axle Set Up and SELHNGS ......cccoccveiieiiiiiie e e e re e ne e 2-28
OPerational CRECK.........coceeiie e e e te et e s e et e e te e s neeebeesneeenreereenneas 2-30

FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.
FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.

FOR ELECTRIC ROLL TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC ROLL TARP MANUAL.
FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.

N

(9]



1019/1119 GRAIN CARTS — Introduction

=
Table of Contents

SECTION Il
Operation

Pre-0peration CRECKIIST..........ccviiiiei ettt ettt saae e ebe e sre e e are e 3-2
Preparing TraCHOT........c.eiiiiie ettt et e e e s e e st e e e st e e e bee e e ebaeesnbeeesabeeesareeans 3-3
Preparing Carl..........oooioiiiiie ettt ettt ettt e e e b e st e e be e satesnbeesbeesnteebeesaeeenreeans 3-3
HAPAWEANE ..o ettt et e et esa e e sbe e nreesnteebeesneennee e e 3-3
10T SRR 3-3
L1 SRRSO 3-3
Auger Driveling ASSBMDIY........c..oo i 3-4
L [0 GO SO PR PP OPPRRP 3-5
HYAraULIC SYSTBM ..ottt st et be e s b e sate e be e saeesnre e 3-5
Optional Hydraulic Brake SYSTBM........c..cciiiiiiiiiiiiie ettt ere e 3-5
TIFBS/WRBEIS.......eeveeeeeee ettt et e e e s be e e e s ba et e sbe e besreenbesneenee e 3-5
0o 7= Y1 o TR TR 3-5
Video SYStem (OPLONAI).......cocueiiuieiiiiie ettt bbb 3-5
Hitching to Tractor - Drawbar CONNECHION ..........ccouiiiiiiiiiie e 3-6
B (o QL V= Lo TSSO P RSP PP 3-7
Transport Chain CONNECTION .......c..couiiiieece ettt be e aae e be e b eneas 3-8
HYdraulic CONNECTIONS .......ccvviiieectec ettt ettt st be e sat e s be e sbe e sateebe e saeeenre e 3-9
Hydraulic Connection for Hydraulic DFiVE..........ccecceeiiiiiieciie et 3-10
EleCtrical CONNECLIONS ......cc.eieeieicee ettt be e nre e e nrs 3-11
Optional Implement Brake CONNECTION..........cccoooiiiieie ettt 3-11
Electric Over Hydraulic Operation 4 Function Joystick (Optional) .......c..ccoeevvvveivieviiiieccneenen, 3-12
Manual Override for Optional Electric Over Hydraulic System ..........ccccccooiiiiiiieviiiiecireenen. 3-16
L0 T PRSP RO PR PPRROT 3-18
Auger - In-Field Transport Stand (SN B37670129 & LOWEN) ....ccccoveveeecieeiie et 3-19
Auger - In-Field Transport Stand (SN B38090100 & Higher)........cccccvvvvvvieieiiiecie e 3-20
Auger Operation - PTO Driven Auger & Flow Door Cylinder Stop.......cccccoovvvvivieeiieeiiiennens 3-21
TrOUDIESNOOTING. ... cccieveie ettt e e st e e s e e saae e e enreeeaaeeas 3-22
Optional Equipment - HYdraulic DFiVE.......cccccieiiiiieee ettt 3-24
=T (o [cT A o T=T = o o OO 3-26
Storage 10 WOrking POSITION..........cooieiiiiiiice et 3-26
Working 10 Storage POSILION .......c.ccoveiiiiiiiicii et 3-27
Weather Guard Tarp OPEration .........ccecoeiiiiicieecie ettt s 3-28

FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.
FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.

FOR ELECTRIC ROLL TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC ROLL TARP MANUAL.
FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.

N

(o))



1019/1119 GRAIN CARTS — Introduction

KTabIe of Contents
SECTION IV
Maintenance
0o o= Y 1 o S 4-2
SEASONAl STOTAQE ....vveiveeiee e e e e e e s e et e e s be e sree e s te e saeeenteesreeareeeteesreeenneennenas 4-5
(LT g 1oy MU o] =Y 1o o SRS 4-6
0L 0o 1 T S 4-7
Purging Procedure for Braking System (Optional).........ccccooviiieiiiiiieniee e 4-9
Adjusting CleanoUL DOOK ........cueeiieiie e re e e e e s re e sneeere e 4-10
LU0 T= S V2] (-] 1 SR US 4-12
LOWEr AUQEr REMOVAI .....ccueiiieeiee e ee ettt te et e e te e ne e et e e ne e sneeereennnas 4-12
LOWET AUQET ASSEIMDIY ..o et re e r e neeereenneas 4-13
Hanger Bearing Centering ........ccceieriieeiee ettt neenneas 4-14
LOWET AUGET TIMING cveeiveeieeiie e e s e eie e e e eeete e e e e te e s e este e ne e s seeebeesnaeenteesseesneeeneesnnes 4-15
U-JOINT SPIINE GAP .eoveeieieeie et e et e e e e e sre e s e e e be e s neesnreenreennnas 4-16
Upper AUger REMOVAL........ccoieiii e e e see e e et e et st e e te e s na e e neeenreesnnas 4-17
Soft Start REplaCEMENT ........ccce i 4-18
UPPEr AUGET TIMING c.veeieeeiee et see e e e e st e e e e st e et e et e e s ne e e e e e sreeeneeeteesreeaneeereesnnas 4-19
Soft Start Replacement (CONtINUEd) .......cceevveiiriii e 4-19
UPPEr AUGEr ASSEIMDIY ..o re e e e e reennnas 4-20
Upper Auger HeIghT.... ..o e re e 4-20
Upper Auger Assembly (CONtINUE) .......ccceeveeiieiii e 4-21
Upper Auger Bearing GaADP ......cccocceeieeiieiieeieeseesieeese e s e e ee e s e e eeteesre e sneeereesneeeneeenreennnas 4-22
Auger Driveling - BeaNNQS.......ccoeiiiiiie e te et e e te e e s e e sre e s eeteesreeeneeeneens 4-23
Auger Driveline - Driveline Replacement .........cccoov e e 4-23
Verify Telescoping PTO Shaft LENQIN ....ccooovviiie e 4-26
PTO Shaft and CIULCH.........cceiiieeceee et et nas 4-28
PTO QUICK DISCOMNECT .....ceieieiiee e ettt ettt e et e e s nee et e e sneesneeereennnas 4-32
Scale TroubIESNOOTING......cee e 4-33
Weather Guard Tarp TroubleSNOOTING ....cc.eeiuveieeiii e 4-34
Inspection and MaiNTENANCE ..........ccceeiie i r e s ee e reesneas 4-34
Electrical SyStem Diagram ........coceoiiiiir it 4-35
Electrical Over Hydraulic (EOH) System Schematic 4 Function Optional ............ccceeeeuveennnen. 4-37
Braking System Schematic (Optional).........cccoeeiuiiieeiei e 4-39
0L 0o ] T R 4-40
Wheel, Hub and Spindle Disassembly and ASSEMDBIY ..........cccocriiiiierie s 4-41
Wheels & Tires
Wheel Nut Torque ReqUIrEMENTS.......ccciuieiieiie et 4-43
TITE PIBSSUIE .eeeeieeiee ettt et e e et e e st e st e e st e e s aa e e teesraeeneeesteesneeeseeesreennneensenns 4-44
LI L - PSSR 4-46
Complete Torque Chart - CapSCrews - Grade 5......cccccccviiiieeiieriie e 4-47
Complete Torque Chart - CapsCrews - Grade 8.........cccccovviiieeiiei i e 4-48
Hydraulic Fittings - Torque and Installation ............cccceviiieiie i 4-49
FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.
FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.
FOR ELECTRIC ROLL TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC ROLL TARP MANUAL.

L FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.

\

/

7



1019/1119 GRAIN CARTS — Introduction

‘. N
Table of Contents
SECTION V
Parts
Final Assembly COMPONENTS ......ccviiiieiiciic e e e nae e sneeenne e 5-2
Ladder Assembly COMPONENTS .........ceoiieiii et e e e ae e sreesnne e 5-6
DT o7 | 5-7
TOUCH-UD PaINT...ceeec et te e ae e st e e te e s reeeteesreesnneeneens 5-10
EOH Tractor Circuit Hydraulic Components (Optional).........ccccveveeiiriieesee e, 5-11
EOH Valve Assembly Components 4 Spool (0ptional).......cccccccuveieeieriiieesee e 5-12
Electrical Components - Single Axle & Track MOUEIS........cccouveieeieeiieeiee e, 5-14
RIGIA AXIB ...ttt ettt e et e s be e st e s be et e s baestesba e beebe e beeneesbeeneenras 5-16
AQJUSTADIE AXIB......eeeeee e st e e st e e st e e te e s ae e st e e teesreeeteenreeenreereens 5-18
36” & 42” Track Axle Components with 5 Point Scale System.........ccccccovvvevieiiniiieennnnnn. 5-20
Track Axle Mounting COMPONENTS ......cueeiiiiiieiie e e et e e e re e e e sreeeree s 5-22
Hub & Spindle - Rigid Axle Without Scales & Adjustable AXIE..........ccceveeeeeieeeeieeecieeenee, 5-24
Hub & Spindle - Rigid Axle With SCalES..........cceeiieieiiie e 5-25
Brake Components (OPtional).......ccccceeiiriieeiie it 5-26
L TeTe T o I TR 5-28
Directional Spout COMPONENTS .......ccceeiie i e e et e e e sre e s eeereesneas 5-30
Upper Auger COMPONENTS ......civieieeieeeieeseesite e s e e s e e te e s te e s e e eeeste e sre e et e e s teesneeenteessneaneeenneesnnes 5-32
Lower Auger & Door Seal COMPONENTS.......ccciiuiiieeieeiieeiee e rte et sre et te et e e e nreesneas 5-34
FIOW DOOI SBAIS ..ottt be et e st e et e e ne e et e e sneesneeenneenneas 5-36

45 Degree Gearbox Components - 20 Spline Input Shaft - For SN B42720100 & Higher. 5-38
45 Degree Gearbox Components - 6 Spline Input Shaft - For SN B42720099 & Lower ... 5-40

Cleanout DoOr COMPONENTS .......eeiieiie et te e e et e e et e e sre e e nreenreenneas 5-42
Auger FOId COMPONENTS.......oicieiie et e e e et e re e s e e e be e sreeeteesreesnneenneens 5-44
Auger Fold Grease COMPONENTS ........c.oiiiiiiiieeeeee ettt seesneeseeenee e 5-46
Sideboard Components - Model 1019 ... 5-48
Sideboard Components - Model 1119 ... 5-49
Internal Bracing Components - For SN B41010100 & Higher......cccoooveiieiie e, 5-50
AUGET FOIO CYIINART ..ttt e e neesae et e sneeseeeneeneean 5-51
Flow Control DoOr CYHNUET ......ccieeeiee ettt ettt st esne e s neeeneenneas 5-51
Directional SPout CYIINGET.........eeiii et be e sre e s neeereesneas 5-51
Hydraulics - Beginning with SN B38090100 .........cccccuriiieieeiie e 5-52
Hydraulic Components - For SN B38090099 & LOWEN .......ccceeiiiieiiiiere e 5-56
PTO Cut Out Clutch COMPONENTS......cccviiieeiee ettt e sr e neeenneenneas 5-58
PTO COMPONENTS......oiiieiie ettt e et e et e et e e s s e et e e be e ane e e beesneeenteesneesneeenseennnes 5-59
Driveline U-Joint COMPONENTS........eoiieeiieiie et re ettt be e sre e s neeeneennnas 5-60
Weather Guard Tarp and Crank Handle Components for Model 1019 ........cocoviiiiiieeeinenns 5-62
Weather Guard End Cap, Bracket, & Bow Components Model 1019.....cc.ccccvviiieiiiieeeinnnns 5-64
Weather Guard Tarp and Crank Handle Components for Model 1119 .....cccocveiiiiiievincne, 5-66
Weather Guard End Cap, Bracket, & Bow Components Model 1119......ccccoovviiiiiiiiiieinenns 5-68
Video SyStem (OPLONaI)........cceeiieiiieiee et e e et re e eraeere e 5-70

FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.

FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.
FOR ELECTRIC ROLL TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC ROLL TARP MANUAL.
FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.

|~



1019/1119 GRAIN CARTS — Safety

SECTION |

Safety

General Hazard INfOrMation ..........c.oovoiiii o 1-2
SATBLY DBCAIS .....cveeieie ettt ettt et et b e e b e e ar e e beeebeeeabe e beeaaeas 1-3
Following Safety INSITUCIONS .....cveiiviiiiecciei et 1-6
BEfOre OPEIAtiNG .....cccviiiiee ittt ettt e b e eat et b e saa e e be e ereeeare s 1-6
BEIOIE SBIVICING .. .ueiiiieciie ettt ettt e s be et e e sbeesabeeebeesaeesbeesbeesareenns 1-7
DU T[0T 0T o T=T = V0] RS RT 1-7
BefOre TranSPOMTING .......ccveivii ettt ettt e b sttt e e bt e st e e sbeesaeesbeesbeesnteenns 1-8
DUMNG TrANSPOM. .. eee ettt ettt e e e st e e et e e st e e e eabe e e s aseeanbeeesbeeesnreeessbeeesasaeans 1-8
DIVEIING SATBLY ..eiieeciecce bbbt sa e st e e b e e st e e be e sreeeare s 1-9
PreSSUMZEA Oil......oiveeieieeeee et e e st e st e e be e b e e besneesteaneenras 1-10
Preparing for EMEIGENCIES. .....c.eciiiiiieeiiee ettt ettt ettt ettt et sare et e e sbeeenbeesbeeeaeeenbeesreas 1-11
Wearing Protective EQUIPMENT ........ccuei it 1-11

1-1



1019/1119 GRAIN CARTS — Safety

e
General Hazard Information

No accident-prevention program can be successful without the wholehearted cooperation of the
person who is directly responsible for the operation of the equipment.

A large number of accidents can be prevented only by the operator anticipating the result before the
accident is caused and doing something about it. No power-driven equipment, whether it be transpor-
tation or processing, whether it be on the highway, in the field, or in the industrial plant, can be safer
than the person who is at the controls. If accidents are to be prevented--and they can be prevented--it
will be done by the operators who accept the full measure of their responsibility.

It is true that the designer, the manufacturer, and the safety engineer can help; and they will help, but
their combined efforts can be wiped out by a single careless act of the operator.

It is said that, “the best kind of a safety device is a careful operator.” We, at Unverferth Mfg. Co., Inc.,
ask that you be that kind of operator.

REMEMBER:

THINK SAFETY
A CAREFUL OPERATOR IS THE
BEST INSURANCE AGAINST AN
ACCIDENT!

A DANGER

INDICATES AN EXTREMELY HAZARDOUS SITUATION OR ACTION THAT WILL RESULT IN
SERIOUS INJURY OR DEATH.

A WARNING

INDICATES A HAZARDOUS SITUATION OR ACTION THAT COULD RESULT IN SERIOUS
INJURY OR DEATH.

SIGNAL WORDS

A CAUTION

INDICATES AN UNSAFE SITUATION OR ACTION THAT MAY RESULT IN PERSONAL INJURY.

Is used for instruction on operating, adjusting, or servicing a machine.

1-2




1019/1119 GRAIN CARTS — Safety

(Continued on next page)

(Safety Decals
e REPLACE LOST, DAMAGED, PAINTED, OR UNREADABLE DECALS IMMEDIATELY. IF
PARTS THAT HAVE DECALS ARE REPLACED, ALSO MAKE SURE TO INSTALL NEW
DECALS. THESE DECALS INFORM AND REMIND THE OPERATOR WITH OPERATIONAL
INFORMATION AND SAFETY MESSAGES.
TA1-906109-0 94754
9003476
95839
98229
9003478
3@ 9003474
km/h 9003475
9008151 9008721
[MPORTANT 2@
:: ;:;tmﬂ::::wu;::uﬁm %MN mﬁﬂ@ﬂh
A‘Q‘éﬁ%&uﬁ%@ﬂu e 9008715
9003477
9008230
[
9 7961 HYDRAULIC BLOCK MANUAL QVERRIDE OPERATION
) = e
95046 97575
9009470
94094 95445 9008348

>

1-3



1019/1119 GRAIN CARTS — Safety

Safety Decals (continued)

e N

95008

[
900347
9003475 ~\\\‘\\\\\\\\\\~ 8

L] |

/

9008447

9003476

9008424




1019/1119 GRAIN CARTS — Safety

e
Safety Decals (continued)

4 ™

l
l
|
|

\

|

|

|

|

- \ /

|

| mille/h

|

“ 9008714 9008720
TA510514 Ve \ ~
REFLECTORS
9003125 (Fluorescent) 95046 ———o——
9003126 (Red)
9003127 (Amber)
93459 —
- /
J




1019/1119 GRAIN CARTS — Safety

/
Following Safety Instructions

¢ Read and understand this operator’s manual before operating.

e All machinery should be operated only by trained and authorized personnel.

e To prevent machine damage, use only attachments and service parts approved by the
manufacturer.

e Always shut tractor engine off and remove key before servicing. G = «

e Avoid personal attire such as loose fitting clothing, shoestrings, drawstrings, pants
cuffs, long hair, etc., that may become entangled in moving parts.

e Do not allow anyone to ride on the implement. Make sure everyone is clear before
operating machine or towing vehicle.

A

e Never attempt to operate implement unless you are in the driver’s seat.

e Never enter a cart containing grain. Flowing grain traps and suffocates victims in
seconds.

N

>

/
Before Operating

¢ Do not stand between towing vehicle and implement during hitching.

¢ Always make certain everyone and everything is clear of the machine before beginning
operation.

Lz

e \Verify that all safety shields are in place and properly secured. é«@ - N
™ S

e Ensure that all applicable safety decals are installed and legible.

e  When working around the implement, be careful not to be cut by sharp edges.

e Secure drawbar pin with safety latch and lock tractor drawbar in fixed position.

1-6



1019/1119 GRAIN CARTS — Safety

g N\
Before Servicing
e Avoid working under an implement; however, if it becomes absolutely unavoidable,
make sure the implement is safely blocked.
e Ensure that all applicable safety decals are installed and legible.
e  When working around the implement, be careful not to be cut by sharp edges.
e To prevent personal injury or death, always ensure that there are people who remain
outside the cart to assist the person working inside, and that all safe workplace prac-
tices are followed. There are restricted mobility and limited exit paths when working
inside the implement.
e Secure drawbar pin with safety lock and lock tractor drawbar in fixed position.
e Explosive separation of a tire and rim can cause serious injury or death. Only properly
trained personnel should attempt to service a tire and wheel assembly.
¢ Add sufficient ballast to tractor to maintain steering and braking control at all times. Do
not exceed tractor’s lift capacity or ballast capacity.
- /
e N\
During Operation
e Regulate speed to field conditions. Maintain complete control at all times.
e Never service or lubricate equipment when in operation.
ST G .\/
e Keep away from overhead power lines. Electrical shock can cause serious injury or ué g
death. =
e Use extreme care when operating close to ditches, fences, or on hillsides.
S e Do not leave towing vehicle unattended with engine running.
%

1-7



1019/1119 GRAIN CARTS — Safety

e . N
Before Transporting
e Secure transport chain to towing vehicle before transporting. DO NOT transport with-
out chain.
e Check for proper function of all available transport lights. Make sure that all reflectors
are clean and in place on machine. Make sure the SMV emblem and SIS decals are
visible to approaching traffic.
e This implement may not be equipped with brakes. Ensure that the towing vehicle has
adequate weight and braking capacity to tow this unit.
- /
e i N
During Transport
e  Comply with all laws governing highway safety when moving machinery.
e Use transport lights as required by all laws to adequately warn operators of other ve-
hicles.
e Regulate speed to road conditions and maintain complete control.
e Maximum transport speed of this implement should never exceed 20 m.p.h. as indi-
cated on the machine. Maximum transport speed of any combination of implements
must not exceed the lowest specified speed of the implements in combination. Do not
exceed 10 m.p.h. during off-highway travel.
¢ Slow down before making sharp turns to avoid tipping. Drive slowly over rough ground
and side slopes.
e Do not transport grain cart on roads while loaded.
e |t is probable that this implement is taller, wider and longer than the towing vehicle.
Become aware of and avoid all obstacles and hazards in the travel path of the equip-
ment, such as power lines, ditches, etc.
- /

1-8



1019/1119 GRAIN CARTS — Safety

. . N
Driveline Safety
ESY

e Do not allow children near equipment that is running or engaged.

e Do not exceed 1000 r.p.m. PTO speed.

e Disengage the PTO, stop the tractor engine, and remove key from ignition before
making inspections, or performing maintenance and repairs.

e |Inspect the driveline, quick disconnect, overload shear-bolt limiter or clutch, and
shielding often. Repair immediately. Use replacement parts and attaching hardware
equivalent to the original equipment. Only alterations described in this manual for
overall length adjustment are allowed. Any other alteration is prohibited.

e Avoid excessively long hardware or exposed and protruding parts which can snag and
cause entanglement.

e Lubricate the driveline as recommended in the MAINTENANCE section.

e Keep hoses, wiring, ropes, etc. from dangling too close to the driveline.

e |nstall driveline and shields according to recommended lengths and attaching methods
with recommended hardware. The driveline shield should rotate independently a full
rotation and telescope freely. The retaining chain must be secured to the implement
safety shield.

e Adjust drawbar to height and length recommended in OPERATION section.

e Use caution when turning to avoid contact between tractor tires and driveline.

e Check the length of the telescoping members to insure the driveline will not bottom out
or separate when turning and/or going over rough terrain.

e Proper extended and collapsed lengths of the telescoping PTO shaft must be verified
before first operation with each and every tractor. If the extended length of the PTO
shaft is insufficient, it may become uncoupled during operation and cause serious
injury or death from contact with uncontrolled flailing of PTO shaft assembly compo-
nents.

- /

1-9



1019/1119 GRAIN CARTS — Safety

e i i N\
Pressurized Oil

e Relieve the hydraulic system of all pressure before adjusting or servicing. See hydrau-
lic power unit manual for procedure to relieve pressure.

e High-pressure fluids can penetrate the skin and cause serious injury or death. Use
cardboard or wood to detect leaks in the hydraulic system. Seek medical treatment
immediately if injured by high-pressure fluids.

e Hydraulic system must be purged of air before operating to prevent serious injury or
death.

e Do not bend or strike high-pressure lines. Do not install bent or damaged tubes or
hoses.

e Repair all oil leaks. Leaks can cause fires, personal injury, and environmental damage.

e Route hoses and lines carefully to prevent premature failure due to kinking and
rubbing against other parts. Make sure that all clamps, guards and shields are installed
correctly.

e Check hydraulic hoses and tubes carefully. Replace components as necessary if any
of the following conditions are found:

o End fittings damaged, displaced, or leaking.
o Outer covering chafed/cut or wire reinforcing exposed.
o Outer covering ballooning locally.
9 o Evidence of kinking or crushing of the flexible part of a hose. )

1-10



1019/1119 GRAIN CARTS — Safety

e . i N\
Preparing for Emergencies
e Keep afirst aid kit and properly rated fire extinguisher nearby. n i]
e Keep emergency numbers for fire, rescue, and poison control personnel near the —
phone.
%
e i i . N\
Wearing Protective Equipment
e  Wear clothing and personal protective equipment appropriate for the job. %
e  Wear steel-toed shoes when operating and servicing. @
e Wear hearing protection when exposed to loud noises. £
50
e Do not wear additional hearing impairing devices such as radio headphones, etc.
- /




1019/1119 GRAIN CARTS — Safety

>

-
Notes

1-12



1019/1119 GRAIN CARTS — Set Up

SECTION I
Pre-DeliVEry CRECKIIST .........uiiieiee ettt et re e sae e e te e sneesnne e 2-2
Basic Set Up
HYAraulic SYSTBIM ....c.veiiee e st be e re e sae e s nte e sreesnee e 2-3
DFVEIINE STOFAQE .. .ottt ee e e saeeneeneeeneenee s 2-3
L TC TS S 2-4
SMV EMDBIEM & SIS DECAL......eeeieeiiie et sneas 2-5
Video System (OPIONal) ........coieeiieee e e 2-5
2T 0T ST A ) o USSR 2-6
DA g T T A V) USSR 2-7
Coupling The Cut-0ut CIULCN ...eoeeee e e 2-7
Auger Stand/LOWET RESH........ccoiiiiiie et reesneas 2-8
Auger Hood INStallation ...........cccoiiiiiiii i e 2-9
Ladder INSTAlAtioN ...........coeeiiiee e e e neas 2-10
Sideboards and ENG CapS.......cccccceeieeiiiiiiecnie e eie ettt saae e s e snte e sne e s 2-11
Weather Guard Tarp Set Up - Model 1019 (Optional) ......cccvevveeiiiiiiiie e 2-18
Adjustable Axle Set Up and SettiNGS ......cccccceiieiiiiiie e 2-28
0PErational CRECK.........ccceeiie e e et te e s e et e et e e s ree et e e sbeesneeereenneas 2-30

FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.
FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.
FOR ELECTRIC ROLL TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC ROLL TARP MANUAL.
FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.

2-1



1019/1119 GRAIN CARTS — Set Up

/Pre-DeIivery Checklist A

Inspect all listed items that apply and when satisfactory or completed, check the box:

O Adjust axles from shipping to desired operating position. (If applicable, for Model 1119 only.)

O Install wheels/tires and torque wheel nuts as specified in MAINTENANCE section.

Q Inflate tires to specified air pressure. See MAINTENANCE section for tires pressures.

Q Verify track has been aligned and is properly conditioned. (If applicable)

O Unfold sideboards and install into operating position.

O Install weather guard tarp and place into operating position. (Optional for Model 1019 only.)

O Attach ladder.

O Make sure all safety decals are correctly located and legible. Replace if damaged.

O Make sure all reflective decals are correctly located.

O Make sure SMV emblem and SIS decals are in place, clean and visible after shipping.

Q All grease fittings have been lubricated and gearbox oil level checked.

O Check cleanout door assembly play or movement. See MAINTENANCE section for adjustment pro-
cedure.

O Check Driveline Assembly phasing. See “Auger Driveline Assembly” in OPERATION section.

Q Install PTO driveline and verify telescopic PTO shaft length. See “PTO Shaft and Clutch” in MAIN-
TENANCE section.

Q Verify all lights are operational. See "Electrical System Diagram - Overall” in MAINTENANCE section.

O Check to be sure screens over auger are in place and properly secured.

O Check all hydraulic parts for leakage.

O Check size of hitch adapter bushing.

O Transport chains are properly installed and hardware is torqued to specification. See “Transport
Chain Connection” in OPERATION section.

O Set tractor PTO control engagement setting to a minimum, refer to tractor operator’s manual for
setting information.

O Paint all parts scratched in shipment.

O Check auger alignment, timing, and spline gap. See “Auger System” in MAINTENANCE section.

L O Test run the augers. See “Auger Operation” in OPERATION section. )




1019/1119 GRAIN CARTS — Set Up

e . N\
Basic Set Up
Due to shipping requirements and various dealer-installed options, some initial cart set-up
will be required after it arrives from the factory. Use the following procedures as needed for
initial cart set-up.
TO PREVENT PERSONAL INJURY OR DEATH, ALWAYS ENSURE THAT THERE ARE
PEOPLE WHO REMAIN OUTSIDE THE CART TO ASSIST THE PERSON WORKING INSIDE
THE CART, AND THAT ALL SAFE WORKPLACE PRACTICES ARE FOLLOWED. THERE
IS RESTRICTED MOBILITY AND LIMITED EXIT PATHS WHEN WORKING INSIDE THE
CART.
e KEEP HANDS CLEAR OF PINCH POINT AREAS.
e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 16,000 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.
e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.
Hydraulic System
Check all hoses and cylinders for signs of leakage. Hoses should not be kinked, twisted or
rubbing against sharp edges. Re-route or repair hoses as necessary. Refer to SAFETY section
for additional information on safe repair and inspection of hydraulic components.
Driveline Storage
Storage brackets are located on the rear runner
rails. Secure the PTO shaft to these brackets Behind the FIG. 2-1
for extended transporting or seasonal storage. SMV Emblem Shown
(Fig. 2-1)
e Remove and store the complete PTO before
towing grain cart behind a truck. Interference
could occur when turning resulting in damage
to PTO and cart.
- /
- /

2-3



1019/1119 GRAIN CARTS — Set Up

>

/
Basic Set Up (continued)

Wheel/Tire Set Up

Tire Pressure

Tire pressure must be verified before first use and adjusted as necessary. Refer to MAINTE-
NANCE of this manual for information on tire pressure.

Wheel Nuts

AWAHNmG

FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 16,000 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.

e KEEP HANDS CLEAR OF PINCH POINT AREAS.

e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.

e TIPPING OR MOVEMENT OF THE MACHINE CAN CAUSE SERIOUS INJURY OR DEATH.
BE SURE MACHINE IS SECURELY BLOCKED.

A CAUTION

e |IMPROPERLY TORQUED WHEEL NUTS/BOLTS CAN CAUSE A LOSS OF IMPLEMENT
CONTROL AND MACHINE DAMAGE. WHEEL NUTS/BOLTS MUST BE CHECKED REGU-
LARLY. SEE TORQUE PAGE IN THE MAINTENANCE SECTION FOR PROPER WHEEL
NUT/BOLT SPECIFICATIONS. WARRANTY DOES NOT COVER FAILURES CAUSED BY
IMPROPERLY TORQUED WHEEL NUTS/BOLTS.

e Installing wheels without the proper inset/offset could result in hub or spindle failure. This will
cause substantial damage to cart and is not covered by warranty. Inset/offset will vary depenad-
ing on tire size. Consult dealer for proper inset/offset.

e Single tire hubs and spindles are slid in for shipping and need to be slid out before attaching
wheels/tires to provide adequate clearance between tires and wheel wells.




1019/1119 GRAIN CARTS — Set Up

>

-
Basic Set Up (continued)

SMV Emblem & SIS Decal

The reflective surface of the SMV must face 4 N
rearward. This may require removal of film Remove SMV emblem and reattach
protecting the reflective surface or removing with reflective side facing outward.
and reinstallation of the SMV. When reinstalling
the SMV make sure that it is mounted with the
wide part of the SMV at the bottom. (Fig. 2-2)

FIG. 2-2

- /
Ensure the front and rear SIS decals are clean 4 )
and visible after shipping. (Fig. 2-3) FIG. 2-3

- /
Video System (Optional)
The video system includes its own installation instruction sheet. Reference the provided in-
struction sheet. )




1019/1119 GRAIN CARTS — Set Up

~
Basic Set Up (continued)

Lamp Set Up
a FRONT OF CART N\

Pivot lamp extension arms into position at sides
of cart. The lamp bracket width is adjust-

able, if necessary, adjust lamp mount position
to achieve dimension shown. Ensure that the

brackets are adjusted such that the reflectors e
are no more than 16” from outer edge of the
tires. Be sure that amber reflector is facing
the front of the cart (some lights on certain [ -
cart models will be flipped down for shipping).
(Fig. 2-4 and 2-5)

FIG. 2-4
— J

Amber Reflector
To Front of Cart

)

FIG. 2-5

2-6



1019/1119 GRAIN CARTS — Set Up

~
Basic Set Up (continued)

Driveline Set Up

Clean and grease the Implement PTO splined shaft.

A DANGER

e ENTANGLEMENT WITH THE DRIVELINE WILL CAUSE SERIOUS INJURY OR DEATH.
KEEP ALL GUARDS AND SHIELDS IN GOOD CONDITION AND PROPERLY INSTALLED
AT ALL TIMES. AVOID PERSONAL ATTIRE SUCH AS LOOSE FITTING CLOTHING, SHOE
STRINGS, DRAWSTRINGS, PANTS CUFFS, LONG HAIR, ETC. THAT CAN BECOME EN-
TANGLED IN A ROTATING DRIVELINE.

Coupling The Cut-Out Clutch

Engage PTO driveshaft onto implement PTO
shaft until retaining groove of implement PTO
shaft aligns with clamping cone hole. Insert
clamping cone into threaded hole, hand tighten.
Torque cone to 75 ft.-lb. (Fig. 2-6)

[ Fig. 26
Clamping cone

NOTE: See MAINTENANCE section - PTO Quick
Disconnect - for disassembly instructions.

\




1019/1119 GRAIN CARTS — Set Up

Basic Set Up (continued)

Auger Stand/Lower Rest

1. Move the lower rest to operating position. /7 N\
. FIG. 2-7
(Fig. 2-7 and 2-8) p———
Shipping Position
NOTE: Stop bolt must be lengthened after the /

lower rest is moved to operating position.

2. Lengthen the stop bolt near the auger link-
age until the stop bolt almost touches the
linkage, when the auger is folded.

E\
/

Lower Rest
Operating Position

'

2-8



1019/1119 GRAIN CARTS — Set Up

Basic Set Up (continued)

Auger Hood Installation

1. Remove brackets (292578 Qty. 2 and 292579) /| ' N
on the ladder rungs retaining the auger A /'—5
hood assembly. (Fig. 2-9) VE Bracket ,
292578
Bracket
292579
)

2. (2-person operation) Place the auger hood

Reattach
assembly over the spout.

Wiring Harness

Insert

/
3. Align the auger hood and spout holes. %Pivot Rod

4. Slide the pivot rod (290993) through the /
auger hood assembly, and attach 2 retaining
rings (9003810) to each end of the pivot

rod. (Fig. 2-10) e
.

5. Reattach the cylinder (9008152) using 2
bushing sleeves (285290), 2 flat washers 1/2”
(9405-088), 2 lock washers 1/2” (9404-025), o
and 2 capscrews 1/2”-13UNC x 3” (9390- =t
107). (Fig. 2-10) \

Reattach Cylinder

Hardware W

6. Reattach wiring harness. (Fig. 2-10)

N

7. |Install spout stop weldment and hardware. FIG. 2-11

(Fig. 2-11)

o
-7

Spout Stop
Weldment




1019/1119 GRAIN CARTS — Set Up

Basic Set Up (continued)

Ladder Installation

1. Remove the bolts from the top of the dog 4 N
house, shipping bracket at the bottom end Remove
of the ladder, and zip ties on the rungs Bolts

retaining the ladder assembly. (Fig. 2-12)

™

Remove Bolts

and Shipping
FIG. 2-12 Bracket
- /
2. Attach ladder assembly to the right-hand e N\
side using capscrews provided. (Fig. 2-13)
FIG. 2-13
. /
- /

2-10



1019/1119 GRAIN CARTS — Set Up

Sideboards Set Up and Installation

AWAHNmG

TO PREVENT PERSONAL INJURY OR DEATH, ALWAYS ENSURE THAT THERE ARE
PEOPLE WHO REMAIN OUTSIDE THE CART TO ASSIST THE PERSON WORKING
INSIDE, AND THAT ALL SAFE WORKPLACE PRACTICES ARE FOLLOWED. THERE IS

RESTRICTED MOBILITY AND LIMITED EXIT PATHS WHEN WORKING INSIDE THE CART.

e KEEP HANDS CLEAR OF PINCH POINT AREAS.

e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.

e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 250 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.

e TIPPING OR MOVEMENT OF THE MACHINE CAN CAUSE SERIOUS INJURY OR DEATH.
BE SURE MACHINE IS SECURELY BLOCKED.

Sideboards and End Caps

1. Park the empty grain cart on a firm, level _
surface. Block the tires/tracks on the - —
machine to keep it from moving. Set the —

vehicle parking brake, shut off engine, and
remove the ignition key.

2. Remove the tarp crank handle and the
crank handle holder from inside the cart.

2-11



1019/1119 GRAIN CARTS — Set Up

\

K
Set Up (continued)

Sideboards and End Caps

1. Park the empty grain cart on a firm, level
surface. Block the tires/tracks on the W_ G@
machine to keep it from moving. Set the S
tractor’s parking brake, shut-off the engine, ——

remove the ignition key and disconnect the
PTO shaft.

2. Remove the crank handle, crank handle /_ N
holder, shipping bundle which includes front Fig. 2-14
and rear end caps, and small front and rear
sideboards from inside the cart.

3. Remove and discard shipping hardware for
right-hand sideboards. (Fig. 2-14)

\

Right-Hand

4. Lift the right-hand sideboards into position Shipping Hardware

and loosely secure sideboard into place
using 3/8” flange screws and flange nuts
along sideboard bottom edge. (Fig. 2-15)

NOTE: Hinge brackets WILL support the side-
board. (Fig. 2-15 and 2-16)

-
\_

/

Fig. 2-15

NOTE: For shipping, the right-hand sideboard
bracket weldment (296226B) is attached
between the right-hand front and rear side-
boards. (Fig. 2-16)

5. Loosely secure sideboard cover plate
(295691B) with 3/8” flange screws and flange
nuts to the inside bottom right-hand front . . .
Lift Right-Hand Sideboard
and rear sideboards. (Fig. 2-16) ,It\nd Igecur:nWithl gc:’eav:ss

~

Fig. 2-16

Right-Hand Sideboard
Bracket Weldment

\

Secure Sideboard Cover Plate
To The Inside Of Cart

2-12



1019/1119 GRAIN CARTS — Set Up

e , N
Set Up (continued)
6. Remove and discard shipping bracket for /_ N
left-hand sideboard, (Fig. 2-17) Fig. 2-17
7. Lift the left-hand sideboard into position.
NOTE: Hinge brackets WILL support the side-
board and tarp. \
Left-Hand
Shipping Bracket
. /
NOTE: Shocks are attached to the left-hand Fig 2-18\
sideboard, (Fig. 2-18) )
Fully Upright
Position
.
Shocks
(]
J
8. Loosely secure left-hand sideboard with /F' 919 N\
3/8” flange screws and flange nuts along 19- =
the bottom. (Fig. 2-19)
\_ Secure Along The‘ Bottom Y,
- /




1019/1119 GRAIN CARTS — Set Up

9.

Install brace tubes.

1019 CARTS - ONE PIECE BRACE TUBE:
Install sideboard brace tubes on each cross
tube weldment. Each weldment will have
one left-hand and one right-hand sideboard
brace tube. Loosely secure with 3/8” flange
hardware. (Fig. 2-20)

1119 CARTS - TWO PIECE BRACE TUBES:
For factory-mounted two-piece brace-tubes,
straighten and secure the 2-piece brace
tubes with an additional 3/8” flange screw
and flange nut. Torque these two screws
at this time. (Fig. 2-21)

1119 ONLY -

TWO PIECE CROSS CART BRACE TUBES:

Install cross-cart, full-width brace tubes.
Loosely affix with 3/8” flange hardware.
(Fig. 2-20, 2-21, and 2-22)

Sideboards Set Up and Installation (continued)

N

4 Install The
Sideboard Brace
Tube

\

Cross Tube Weldment FIG. 2-20

~

/

FIG. 2-21

Secure The
2-Piece
Brace Tubes
Together

T

‘ Cross Tube Weldment ‘

/
FIG. 2-22 Cross Cart

Brace Tubes

~

2-14



1019/1119 GRAIN CARTS — Set Up

¢ . )
Sideboards Set Up and Installation (continued)
10. For 1119 carts, remove and discard the shocks and associated brackets from the left-hand side-
board.
11. Lift the large rear sideboard up into position and loosely secure with 3/8” flange screws and flange
nuts along the bottom. (Fig. 2-23)
* N AN TN
FIG. 228== K}h Cross Cart
/ PN Brace Tube
Large Rear ’
Sideboard |
— N\
Right-Hand =
Sideboard
Secure Along The Bottom \|Comector Plate L
5 e — o
12. Connect large rear sideboard to the right-hand sideboard using the connector plate. Loosely secure
using 3/8” hardware. (Fig. 2-23)
- /

2-15



1019/1119 GRAIN CARTS — Set Up

>

Sideboards Set Up and Installation (continued)
11. If included, remove and discard the shipping bracket from the small rear panel.

12. Connect the large rear sideboard to the left-hand sideboard using the small rear panel. Loosely
secure using 3/8” hardware. (Fig. 2-24)

Left-Hand
Sideboard

Large Rear

-
FIG. 2-24 —
%

2-16



Sideboards Set Up and Installation (continued)

1019/1119 GRAIN CARTS — Set Up

L
/

3/8”
Hardware

i3
BN

¢

\

S

(

Large Rear
Sideboard

)

0
/, ‘/ /’

A '\\o// m&&o

w o ..
3
// = w —
W_e % £ & =
T O , *» @
£
» 2
A Q.
L !,, o ©
@C
X Wﬂ 372 T~
- w
o O
ES m [&] (4] /
SAan .
(18 /
Y, V4
\

Y

)

)

Secure Along The Bottom

=
get

p go UNDER the larger end cap.
Secure

e
o

\ I\
NG CR N
AN
/«% S
| \\‘ //&\N/\f > N y
§ /,%3 ;. \ &
AN VOAT S .
¥ 0 @.\‘/A% &.\/4 :

N
7
W
a4
V, s

NOTE: The small end cap tab will fit un-

sideboards using 3/8” hardware and one
derneath the large end cap.

1/4” self-drilling screw. (Fig. 2-25)

NOTE: Tabs on smaller end ca

A
\ A
W ,.\// O )

14. Attach larger end cap on top of rear sideboards using 3/8” hardware. (Fig. 2-

13. Attach smaller end cap on top of rear

2-17




1019/1119 GRAIN CARTS — Set Up

: N
Sideboards Set Up and Installation (continued)
15. Remove and discard the shipping bracket from the front sideboard.
16. Lift large front sideboard into position and loosely secure with 3/8” flange screws and flange nuts
along the bottom. See Fig. 2-27.
4 Small End Cap
¥ M)
- L
TN———— . b =/ <
——S >
Connector || Large Front - i Small Front
Plate Sideboard [  —|—f—
T
(N
Secure Along The Bottom
FIG. 2-27 —_—
e N e
17. Connect large front sideboard to the right-hand sideboard using the connector plate. Loosely se-
cure using 3/8” hardware. (Fig. 2-27)
18. Connect large front sideboard to the left-hand sideboard using the small front panel. Loosely secure
using 3/8” hardware. (Fig. 2-27)
19. Attach smaller, end cap on top of front sideboards. (Fig. 2-27)
NOTE: The small end cap tab will fit underneath the large end cap.
20. Attach larger end cap on top of rear sideboards. (Fig. 2-27)
NOTE: Tab on smaller end cap go UNDER the larger end cap.
NOTE: DO NOT tighten hardware at this time. Wait until tarp bows are in place before
torquing hardware.
- /

2-18



1019/1119 GRAIN CARTS — Set Up

s 0
Weather Guard Tarp Set Up
e TO PREVENT PERSONAL INJURY OR DEATH, ALWAYS ENSURE THAT THERE ARE
PEOPLE WHO REMAIN OUTSIDE THE CART TO ASSIST THE PERSON WORKING INSIDE,
AND THAT ALL SAFE WORKPLACE PRACTICES ARE FOLLOWED. THERE IS RESTRICTED
MOBILITY AND LIMITED EXIT PATHS WHEN WORKING INSIDE THE CART.
e KEEP HANDS CLEAR OF PINCH POINT AREAS.
e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.
e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 250 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.
e TIPPING OR MOVEMENT OF THE MACHINE CAN CAUSE SERIOUS INJURY OR DEATH.
BE SURE MACHINE IS SECURELY BLOCKED.
1. Assemble the end caps (286839B) to the i~
front and rear side boards with flange 1/47-14 x 17 3/8”-16UNC x 1”
screws (95585) and flange nuts (91263). Self Threading Screw || Truss Head Screw
(Fig. 2-28) (9512) (9005312)
2. Fasten end cap panels (286843B - right-hand | |3/8"-16UNC x 3/4”
front & left-hand rear; 286842B - left-hand '-aége Flange
front & right-hand rear) to the side board agp;sécgrgw 3/8”-16UNC
and end cap with 5/16”-18UNC x 3/4” large (95585) Large Flange
flange screws (91256), 5/16”-18UNC flange Nut (91263)
nuts (91257), 1/4”-14 x 1” self-threading g
screws (9512), 3/8”-16UNC x 1” truss head
screws (9005312), and 3/8”-16UNC large
flange nuts (91263). (FIG. 2-1)
3. Install Trim-lok on front board. (Fig. 2-28)
NOTE: Ensure that end cap filler panel is set back
at least 1/4” back from outside of sideboard to pre-
vent tearing of tarp.
5/167-18UNC [
Flange Nut
(91257)
5/16”-18UNC x 3/4”
Large Flange Screw
(91256) Fig. 2-28
\. - 9 =)
\_ %




1019/1119 GRAIN CARTS — Set Up

e N\
Weather Guard Tarp Set Up (continued)

Tarp Installation
NOTE: For carts SN B41010099 & lower, skip to step 5 on next page.

NOTE: Ensure RH and LH doublers are inside the sideboard lip. (Fig. 2-29).

4. For carts SN B41010100 & higher, assemble the bow brackets (283425B) to the inside, right-hand
side of the cart with 5/16”-18UNC x 1” large flange screws (97604) and 5/16”-18UNC flange nuts
(91257), RH doubler (289986B), LH doubler (294634B), 3/8”-16UNC x 3” capscrew (902703-046),
3/8”-16UNC flange nut (91263), and 3/8”-16UNC x 1” truss screw (9005312). (Fig. 2-29)

- - =
& Right-Hand Doubler
(289986B)

Capscrew

/ (902703-046)
K Tarp Bow Bracket
\ (283425B)

o=
0 / (91263) o~ F?
Flange Nut =
Flange Nut
0 / (91257) ~ (91263)
Flange Screw

(97604)

o -

Truss Screw
(9005312)

Flange Nut °




1019/1119 GRAIN CARTS — Set Up

K
Weather Guard Tarp Set Up (continued)

5. For carts SN B41010099 & lower, assemble the bow brackets (283425B) to the inside, right-hand

side of the cart with 5/16”-18UNC x 3/4” large flange screws (91256) and 5/16”-18UNC flange nuts
(91257). (Fig. 2-30)

~
Fig. 2-30

3/8”-16UNC x 1 1/4”
Truss Head Screw ®

Front Latch Plate (9009089) <

292344 @2
3/8"-16UNC
2

Large Flange Nut
(91263)

5/16”-18UNC ]
Flange Nut /

(91257)

Bow Bracket
(283425B)

5/16”-18UNC x 3/4”
Large Flange Screw
(91256)

)

. )

6. Attach the Ilatch plates (296851 - front & 296852 - rear) to the outside, right-
hand side of the cart with 3/8”-16UNC x 1 1/4” +truss head screws (9009089),
3/8”-16UNC large flange nuts (91263), and through the bow bracket (283425B).
(Fig. 2-30)

/

2-21



1019/1119 GRAIN CARTS — Set Up

7.

NOTE:

10.

11.

Secure the front latch plate (292344) to the
front of the panel with eyebolt (9004548),
3/8” flat washer (9405-074) and 3/8”-16UNC
large flange nut (91263). (Fig. 2-31)

For carts SN B41010100 & higher, attach
the middle of the front latch plate (296851)
with 3/8”-16UNC x 1 1/4” truss head screw
(9009089) and 3/8”-16UNC large flange nut
(91263). (Fig. 2-32)

For all carts, attach the rear of the front
latch plate (296851) and the front and rear
of the rear latch plate (296852) with 3/8”-
16UNC x 1” truss head screws (9005312)
and 3/8”-16UNC large flange nuts (91263).

(Fig. 2-32)

For carts SN B41010100 & higher,
ensure sideboard doublers (294634B) are in-
side the left-hand sideboard lip. (Fig. 2-33).

For carts SN B41010100 & higher, assemble
the bow brackets (283427B) and sideboard
doubler (294634B) to the left sideboard
with 5/16”-18UNC x 1” large flange screws
(97604) and 5/16”-18UNC flange nuts
(91257). (Fig. 2-32)

For carts SN B41010099 & lower, assemble
the bow brackets (283427B) to the left
sideboard with 5/16”-18UNC x 3/4” large
flange screws (91256) and 5/16”-18UNC
flange nuts (91257). (Fig. 2-33)

-
Weather Guard Tarp Set Up (continued)

_ N
Flg. 2-31 Eyebolt
(9004548) /
/ 3/8” Flat Washer
@g (9405-074)
&
@
=y
@
\ 3/8”-16UNC
Large Flange
Nut
(91263)
\_ %
3/8”-16UNC x 1”
Truss Head Screws
(9005312) —>S
®
Rear Latch Plate &
3/8”-16UNC x 1 1/4”
Truss Head Screws
(9009089)
3/8”-16UNC
Large Flange
Nuts
(91263)
L] Front Latch
Plate
Fig. 2-32
9 J
4 N

o \ Sideboard Doubler

S 2946348
\“\‘?/ ( )
26 |5/167-18UNC
@\ Flange Nut
5/16"-18UNC x 1” (91257)

Lrg. Flange Screw
(97604)

>

2-22



1019/1119 GRAIN CARTS — Set Up

Weather Guard Tarp Set Up (continued)

12. Install 3/8”-16UNC x 3” capscrews 4 B ‘ly— 3
(902703-046) and 3/8”-16UNC flange nuts Capscrew //
(91263) to both sides of tarp bow (283424B). (902703-046)

(Fig. 2-34) \
NOTE: Ensure capscrew head (902703-046) is

- I p
flush with the top of tarp bow (283424B) 'Iix/,/
(Fig. 2-34). I“/ N —
— Tarp Bow 3
13. Tighten all hardware. o (283424B)

2-23



1019/1119 GRAIN CARTS — Set Up

e 0
Weather Guard Tarp Set Up (continued)
14. (2-person operation) On a clean floor, lay -~ ~
the tarp out flat with the raw edge of the
hems and pockets down and the exterior
side facing up.
15. Insert the small 1 1/8” tube (292346) by
sliding it into the small pocket of the tarp.
Leave 1” of the tube sticking out one end
and drill a 3/16” hole through the center
of the outer reinforcement strap and tube.
Fasten with self drilling scew (9005197). At
the other end, pull on the tarp by hand to
stretch it until there is 1” of tube sticking
out. Drill hole and install rivet. Press the 1
1/8” plugs (9005088) into each end of the
tube (Fig. 2-35 and Fig. 2-36).
INSTALLATION TIP:
9005197
Tarp is designed to be stretched the length of f
the tube to reduce wrinkling. For easier as- 9005088
sembly apply liberal dusting of baby powder on
tube and inside of tube pockets before sliding \HG' 2-35 /
tubes in pockets.
Insert the 2” roll tube into the large pocket, with the splined shaft to the rear. Measure 10 1/2” from
the end of the spline to the start of the tarp. Install the first U-clamp (9004949) and self-drilling
screws (9005197) to the first reinforcement strap, to secure the tarp to the tube. Work down the roll
tube putting the U-clamps and self-drilling screws on each reinforcement strap. Make sure to keep
the tarp pulled tight to reduce wrinkling. (Fig. 2-36).
g 9004949 )
REINFORCEMENT 10 1/2
STRAPS
9005088
292346
FIG. 2-36 q .
\_ ‘ /
- /




1019/1119 GRAIN CARTS — Set Up

\

/
Weather Guard Tarp Set Up (continued)

16. Insert knotted stretch rope/bungee (221722) -~ ~
through flat washer (9405-074), plastic tube FIG. 2-37
(221668), end plug (9004947) and hose
(TA806225). Place these items as an as-
sembly into front end of 2” tube (294870)
and press the end plug (9004947) into the
end of the tube. Screw self-drilling screw
(9001396) through the roll tube into end
plug (9004947) to retain the end plug. (Fig.

2-37 and Fig. 2-38). 221722

TA806225

221727
TAB06225 s

9405-074

FIG. 2-38 900494/
\ %
4 N
17. Unroll the tarp and insert stretch cord
through the top of the eye bolt (9004548)
and knot off (Fig. 2-39).
\ 9004548 &
91263
FIG. 2-39 D
\_ %

2-25



1019/1119 GRAIN CARTS — Set Up

\

/
Weather Guard Tarp Set Up (continued)
18. Insert U-joint (9004977) over splined cou-  ~ ™
pling (221604) and secure with wire lynch
pin (9005305). Insert tarp handle weldment
(221749) into U-joint and secure with roll U-Joint
pin (9392-180). (Fig. 2-40). (9004977)
Roll Pin
(9392-180)
Lynch Pin
(9005305)
Tarp Handle Weldment
(287944)
\_
19. Using a safe lifting device rated for a N\
minimum of 250 Ibs., position the tarp on FIG. 2-41 J\?;ngg:;
top of the left hand side of the cart. Hand
. o (283424B)
roll the tarp into open position. Place the
17 stationary' tube side of the tarp on top Plastic Cap
of the left side of the box, centered from (9003078)
front to back of box. BE CAREFUL NOT TO
LET THE TARP ROLL OFF OF THE BOX. Large Flange
Assemble the tarp, spacers (295183B), and I Nugt] 1 263) Capscrews ]
stops (266689B) with caps (9003078) to the (9003259
left sideboards and fixed tube weldment B41010100-up)
(292346) by poking a hole through the tarp (95585
and secure using capscrews 3/8-16UNC x 1 B41010099-
1/4 (9003259 for SN B41010100 & higher); lower)
capscrews 3/8-16UNC x 3/4 (95585 for SN
B41010099 & lower) and large flange nuts
(91263) (Fig. 2-41).
Tarp Stop Plate
Spacer Plate (266689B)
(295183B)
Fixed Tube Weldment
(292346)
J




1019/1119 GRAIN CARTS — Set Up

21.

20. Insert phillips head screw (903172-450)

into bottom hole of tarp handle weld-
ment (287944) and slide the plastic handle
(9004969) onto bolt securing with locknut
(9398-012). Insert 1 1/4” plug (9005089) into
end of handle (Fig. 2-42).

Locate the crank holder weldment (265706B)
underneath the rear perimeter, centered on
the cart and secure using capscrews 1/2-
13UNC x 1” (9390-099) and flange lock nuts
1/2” (9002058) as shown in (Fig. 2-43).

/
Weather Guard Tarp Set Up (continued)

\
4 N
Tarp Handle Weldment
/ (287944)
Elastic Stop
Nut
/ (9398-012)
\ Plug
Handle 3 (9005089)
(9004969)
< Phillips Head
Screw
(903172-450)
FIG. 2-42
\ %
4 N
Crank Holder
Capscrew (9390-099) &
Lock Nut (9002058)
FIG. 2-43
\_ %
)

2-27



1019/1119 GRAIN CARTS — Set Up

g , N
Weather Guard Tarp Set Up (continued)
22. Attach the handle retainer (221770B) to off- [ Flange Screw (91262), N\
set bracket (221700B) using 3/8-16UNC x 1” Locknut (91263), &
capscrew (9390-055) and 3/8-16UNC locknut Ext. Channel
(9928). Attach extension channel (265743B) (265743B)

to crank holder weldment (265706B) and
offset bracket using 3/8-16UNC x 1” flange
screws (91262) and 3/8-16UNC locknuts Capscrew
(91263) as shown in (Fig. 2-44). Place crank b Crank Holder

. ) (9390-055)
handle in the handle retainer.
Offset Bracket (221700B),
Locknut (9928), & Handle
{IG. 2-44 Retainer (221770B)

NOTE: A slight bow in the crank tube should indicate adequate tension.

NOTE: U-Joint may need to be re-indexed on the splined shaft of the roll tube to achieve
an ideal tarp tension. Over time it may need to be readjusted.

. /




1019/1119 GRAIN CARTS — Set Up

e N
Adjustable Axle Set Up and Settings
e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 16,000 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.
e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.
e KEEP HANDS CLEAR OF PINCH POINT AREAS.
e TIPPING OR MOVEMENT OF THE MACHINE CAN CAUSE SERIOUS INJURY OR DEATH.
BE SURE MACHINE IS SECURELY BLOCKED.
1. Hitch cart to tractor. Park the empty unit on a
firm, level surface. Set the tractor’s parking brake, (% a@‘
shut-off engine and remove the ignition key. ———
2. Using a safe lifting device rated for a minimum of 16,000 Ibs. and supports rated at 8,000 Ibs. mini-
mum, raise the cart and place supports under the axle near the axle clamps.
3. Loosen axle clamp weldment and axle gauge bolts. Do not remove. (Fig. 2-45)
Fig. 2-45 Main Adjustable Axle Weldment
Hub & Spindle
Assembly
Axle Extension u
Tube Weldment
J
- /

2-29



1019/1119 GRAIN CARTS — Set Up

Adjustable Axle Set Up and Settings (continued)

4. Slide extensions to desired tire gauge spacing. Axle extensions should be extended equally. Refer
to chart below and (Fig. 2-46).

Slide Out Distance ; :
Tire Size (From end of the main axle tube to inside of Dls’i%n?_ieUle::tl)arI:Ieénge Er?dlStt?Jml;E?]d
the extension weldment end cap plate.) 9
900/65R32 11 3/4” 132” 143”
900/70R32 12 3/4” 134” 145”
1050/50R32 13 3/4” 138” 149”
1250/50R32 20 3/4” 148” 159”
/ —_ ‘-‘__ A= \
! . s an = an = o = I‘ }
Lo l— P i | =
| = e — S C—— .
1134 11304 __|
REF REF
132
KFIG. 2-46 J

5. Tighten axle gauge bolts followed by axle clamp bolts, refer to MAINTENANCE section for proper
torque specifications. (Fig. 2-47)

/FIG. 2-47 )

Main Axle Tube

Axle Extension

%\\Axle Gauge Bolt

Axle Clamp Weldment

Hub and Spindle Assembly
. /

6. Remove supports and lower cart to ground.

NOTE: If tires are positioned at a wider tread width, make sure lights are also moved out
to within 16” of the outside of tires. Refer to page 2-6 for details.

. /

2-30



1019/1119 GRAIN CARTS — Set Up

1.

N o o & Db

/
Operational Check

A WARNING

e MOVING OR ROTATING COMPONENTS CAN CAUSE SERIOUS INJURY OR DEATH. EN-
SURE SERVICE COVERS, CHAIN/BELT COVERS AND CLEAN-OUT DOOR ARE IN PLACE

AND SECURELY FASTENED BEFORE OPERATING UNIT.

Before running the auger, inspect and verify all grain dust and filings are removed from inside the lower
auger to prevent machine damage and the cleanout door is completely closed.

Lights - Work, Turn, Brake

Flow Door

Flow Door Indicator

Auger Fold

Spout Rotate & Pivot (if applicable)
Auger Startup & Shut-down

Brakes (if applicable)

NOTE: For cleanout door assembly adjustment, refer to “Adjusting Cleanout Door” in the
MAINTENANCE section.

Once set-up has been completed, run the cart to check for operation and functionality:

~

4 I
Fig. 2-48
Cleanout
Door
\ %
%

2-31



1019/1119 GRAIN CARTS — Operation

SECTION Il
Operation

Pre-0peration ChECKIIST...........ceo et sre e s nee e 3-2
(=T 0T T T N =T (o] SR 3-3
(=T 0T L T O U SR 3-3
HANAWENE ...ttt te e s a e e be e sneesabeesaeesneeenteesreesneeenns 3-3
1T A LSS 3-3
HITCR <.ttt et e st e et e st e eabesheebeeaaesreeaeesreeteenrens 3-3
Auger Driveling ASSEMDIY ... ..o e e 3-4
V0T SR 3-5
HYAraulic SYSTBIM ....c.vei e st be e re e sae e snte e sreesnee e 3-5
Optional Hydraulic Brake SYSTEM..........cccooiiiiiiiiiic s e e 3-5
TIFBS/WREEIS... .t e e e e e e et e e te e s ae e e te e s teeenee e teesneeenreenreesneas 3-5
0o 7= Y1 o ST 3-5
Video System (OPIONAI)........ooeieeieeeie ettt 3-5
Hitching to Tractor - Drawbar CONNECLION .........cccooiiiieii e 3-6
B T G U7 T SRR 3-7
Transport Chain CoNNECTION ..........ooiiie et r e e reeeneas 3-8
Hydraulic CONNEBCTIONS ......ceeieeeie ettt ettt ettt esre e e sreeneesreenee e 3-9
Hydraulic Connection for Hydraulic DIiVe..........coooeiiiie e 3-10
Electrical CONNECTIONS ......ceiiieiie ettt r e e et e e re e sneeenreenneas 3-11
Optional Implement Brake CONNECTION..........cccoeiiiiie it 3-11
Electric Over Hydraulic Operation 4 Function Joystick (Optional) ..........ccoooeeiiiiieeiiiieiiee. 3-12
Manual Override for Optional Electric Over Hydraulic System .........c.cccoiiiiiiciiiniiecieenn, 3-16
L0117 T SRS 3-18
Auger - In-Field Transport Stand (SN B37670129 & LOWEN) ....cocveiiiieieiiee e 3-19
Auger - In-Field Transport Stand (SN B38090100 & Higher)......ccccoiveiiieiiiieiceee e 3-20
Auger Operation - PTO Driven Auger & Flow Door Cylinder Stop.......cccccooevivivieiieniinenens 3-21
TrOUDIESNOOTING. ...ttt et e e e ae e e e sneeneeereenne s 3-22
Optional Equipment - Hydraulic DriVE........cccceoiiiiie ettt 3-24
2T oL o 00 T=T - o o SR 3-26
Storage t0 Working POSITION. ........oooiiiee e 3-26
Working t0 STOrage POSIHION .......coooeiiieieie e e e 3-27
Weather Guard Tarp OPEration .........ccoooiiiii i s 3-28

FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.
FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.
FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.
FOR ELECTRIC TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC TARP MANUAL.

3-1



1019/1119 GRAIN CARTS — Operation

\

Pre-Operation Checklist

O Read and understand all safety precautions before operating cart.

O Set or Calibrate tractor PTO control engagement to MINIMUM setting. Refer to tractor operator’s
manual for setting information.

Torque wheel nuts and check tire pressure as specified in MAINTENANCE section.
Verify track has been aligned and is properly conditioned. (If applicable)
Inflate tires to specified air pressure. (if applicable)

Lubricate all grease fittings and check gearbox oil level.

o 0 0O 0 O

Inspect cleanout door assembly for play or movement, refer to “Adjusting Cleanout Door” in the
MAINTENANCE section.

O Test operation and functionality of flow door, flow door indicator, auger fold, auger pivot, upper au-
ger chute rotation, rotational limiter in unloading position and chute tilt movement.

Q Verify all the reflective decals are correctly located.
O Check SMV sign and SIS decals are clearly visible with the cart attached to the tractor.

Q Verify transport lights are working properly. Check and follow all regulations before towing on a road
or highway.

Q Verify that hitch height and length when attached to the tractor are sufficient to prevent severe bends
in PTO U-joint angles.

Q Verify PTO length, see “Verify Telescoping PTO Shaft Length” in MAINTENANCE section.
O Ensure safety screens are in place and properly secured.

O Install transport chains and torque hardware to specification. See “Transport Chain Connection” in
OPERATION section.

O Test run the augers. See “Auger Operation” in OPERATION section.




1019/1119 GRAIN CARTS — Operation

-

\
Preparing Tractor

Before operating cart, read the tractor operator’s manual and gain an understanding of its
safe methods of operation.
Check the tractor brakes and transport lights. Make sure they are in proper working order.
Check the tractor hydraulic oil reservoir and add oil if needed.
Check if the tractor has multiple PTO engagement modulation settings and has the latest
PTO engagement software from the OEM. If unsure, contact your local dealer for tractor
capabilities and recommended setting for grain cart operation.
Verify that the tractor is adequately ballasted for drawbar operation at the anticipated draft
load. See tractor manual for ballasting instructions.
If possible, adjust the tractor drawbar vertically so the topside of the drawbar is approximately
17-22 inches from the ground. Ensure that the drawbar is locked in the center position.
On tractors equipped with a 3-point hitch, raise and secure the linkage to prevent interfer-
ence with the cart tongue, hydraulic hoses, and PTO during turning. It may be necessary
to remove tractor 3-point quick attach to avoid damage during turning.

%

e . N
Preparing Cart

Perform the service checks in the Preparing Cart section. Repair or replace any damaged
or worn parts before operating.
Hardware
Check for loose bolts and nuts, and tighten as needed. Check again after the first half-day
of operation.
Pivot Pins
Check that all pins are in place and in good condition. Replace any worn, damaged or
missing pins.
Hitch
Check hitch wear plates for damage and wear. Be aware of the size of hitch adapter bushing
that is being used. Select correct size for the hitch pin/draw bar you are using.
NOTE: The cart comes standard with a Category 4 hitch. A Category 5 tongue is available.
Contact your dealer for a CAT 5 tongue if required. Check that the drawbar is in the required
20” position and will adequately support loads.

%




1019/1119 GRAIN CARTS — Operation

Preparing Cart (continued)

Auger Driveline Assembly
NOTE: Ends of driveshaft are symmetrical.

1. Slide driveshaft down into the universal joint at-
tached to the gearbox until the end of the shaft
extends into the universal joint about 2 3/8”.
Ensure universal joint and driveshaft splines
completely engage. Verify the hitch end for ad-
equate length for driveline assembly to connect.
(Fig. 3-1 and 3-3)

2. Tighten all flangette mounting hardware.

3. With bearing mounting hardware completely
tightened, drill a setscrew dimple in the drive-
shaft by going through the bearing setscrew
threaded hole to dimple the driveshaft being
careful to not damage threads. Drill the dim-
ple to a depth that setscrews are flush with the
bearing prior to applying blue thread locker and
installing setscrews. (Fig. 3-1)

4. For alignment of the yoke, the orientation of the
universal joint at the gearbox must be in line
with the driveshaft drill dimple when the drive-
line assembly is attached.

(Fig. 3-1, 3-2, and 3-3)

5. Install the universal joint cover to the bearing
flange mounts. Review to ensure PVC driveshaft
covers and driveline cover located behind the
ladder are in place prior to operation.

6. Apply blue thread lock on bearing setscrews

-

Universal Joint
Orientaton in Line

Drill Dimple
on Driveshaft

FIG. 3-1

~

and tighten.
FIG. 3-3
Driveshaft drill dimples.
1 on each end.
When installing
driveline assembly, match
2 3'8 the driveline assembly
connecting yoke orientation
to the universal joint connecting
yoke. Use driveshaft drill
dimples if accessible.
Note the universal joint
connecting yoke orientation.
Use driveshaft
drill dimple as reference
L if accessible .




1019/1119 GRAIN CARTS — Operation

e N
Preparing Cart (continued)

Auger

Inspect auger for damage and wear.

Hydraulic System

Check all hoses and cylinders for signs of leakage. Hoses should not be kinked, twisted or

rubbing against sharp edges. Re-route or repair hoses as necessary. Refer to SAFETY section

for additional information on safe repair and inspection of hydraulic components.

Optional Hydraulic Brake System

On carts equipped with the optional hydraulic brake system, ensure hose is properly con-

nected to the tractor’s hydraulic trailer brake coupler. Consult your tractors Operator’s Manual

or your tractor dealer for more information.

Tires/Wheels

Check tire pressures and maintain at recommended values listed in the MAINTENANCE sec-

tion of this manual.

e |MPROPERLY TORQUED WHEEL NUTS/BOLTS CAN CAUSE A LOSS OF IMPLEMENT
CONTROL AND MACHINE DAMAGE. WHEEL NUTS/BOLTS MUST BE CHECKED REGU-
LARLY. SEE TORQUE PAGE IN THE MAINTENANCE SECTION FOR PROPER WHEEL
NUT/BOLT SPECIFICATIONS. WARRANTY DOES NOT COVER FAILURES CAUSED BY
IMPROPERLY TORQUED WHEEL NUTS/BOLTS.

e Installing wheels without the proper inset/offset could result in hub or spindle failure. This will
cause substantial damage to cart and is not covered by warranty. Inset/offset will vary depend-
ing on tire size. Consult dealer for proper inset/offset.

e Single tire hubs and spindles are slid in for shipping and need to be slid out before attaching
wheels/tires to provide adequate clearance between tires and wheel wells.

For questions regarding new tire warranty, please contact your local original equipment tire

dealer. USED TIRES CARRY NO WARRANTY. Tire manufacturers’ phone numbers and web

sites are listed in the MAINTENANCE section of this manual for your convenience.
. /
e i i N
Lubrication

Lubricate the cart as outlined in the MAINTENANCE section of this manual.

J
e . N\
Video System (Optional)

e Do not operate video system below 15°F. Damage to video system can occur.

L The video system includes its own operation instruction sheet. )




1019/1119 GRAIN CARTS — Operation

>

K
Hitching to Tractor

Drawbar Connection -~ ~

This cart is intended to be hitched to a tractor
drawbar. Do not attempt to hitch to any other
location on the tractor other than the drawbar.

The cart comes with a CAT 4 hitch for use
with a 1 1/2” pin and designed for a clevis-
type tractor drawbar. If a 1 1/2” or 1 3/4”
diameter hitch pin is used, a corresponding
bushing must be inserted into the hitch tang
and held in place with o-rings. If a bushing is
already in the hitch, use a punch and hammer KHG- 3-4 J
to remove and replace with the correctly sized
bushing. (Fig. 3-4)

NOTE: Use of the proper hitch pin/bushing will FIG. 3-5
prevent excessive wear and tear on both the )
cart and tractor.

NOTE: Bushings and o-rings are stored in the
toolbox on the front right-hand side of cart.

Lock tractor drawbar in center position.

Set tractor drawbar length to 20” from the end

of the tractor PTO shaft to center of hitch Wear Shoe
tang pinhole. \_ _ )

A WARNING . .

e DO NOT STAND BETWEEN THE " I
CART AND TOWING VEHICLE WHEN 2 7/8 ngher Than

HITCHING. ALWAYS ENGAGE PARK- The Standard Position
ING BRAKE AND STOP ENGINE
BEFORE INSERTING HITCH PIN.

Place wear shoe (281663-CAT 3; 281898-CAT
4) between tractor hitch and grain cart hitch.
(Fig. 3-5) ) 1
After inserting drawbar pin, secure drawbar pin FIG. 3-6
with a locking device to help prevent uncoupling \_ J
during use.

I I ¥

NOTE: Hitch tag can be flipped providing a drawbar connection height difference of 2 7/8”
(Fig. 3-6). Position the hitch tag to help assure a level cart when loaded, or the rear of the
hopper slightly higher than the front, to maintain rear slope cleanout. Whenever the hitch
tag is flipped, the driveline clearance need to be reviewed.

. /

3-6



1019/1119 GRAIN CARTS — Operation

Jack Usage

A WARNING

e UNHITCHING A LOADED GRAIN
CART CAN CAUSE SERIOUS INJURY
OR DEATH DUE TO THE TONGUE
RISING OR FALLING. ALWAYS HAVE A
LOADED GRAIN CART ATTACHED TO A
TRACTOR. THE JACK IS INTENDED TO
SUPPORT AN EMPTY GRAIN CART ONLY.

Parked
Position

e When hitched to a tractor, store the jack on
the left-hand frame rail with the top end of
the jack towards the hitch. Failure to store
the jack in transport position could result
in damage to the jack, cart, or tractor tire.
(Fig. 3-8)

Use the jack provided to support an empty

grain cart, never a loaded grain cart. (Fig. 3-7)

Always have a loaded grain cart hooked to
tractor.

FIG. 3-7

FIG. 3-8

~

Transport
Position




1019/1119 GRAIN CARTS — Operation

\

Transport Chain Connection

A CAUTION

e ALWAYS USE TRANSPORT CHAIN WHEN TRANSPORTING IMPLEMENTS. FAILURE TO
USE A TRANSPORT CHAIN COULD CAUSE PERSONAL INJURY IF CART BECOMES
DISENGAGED.

* Replace transport chain if any link or end fitting is broken, stretched, or damaged. DO NOT
WELD TRANSPORT CHAIN.

Tractor must be equipped with a transport I\
chain support. Always use intermediate support
when connecting cart directly to a tractor. DO
NOT use the intermediate chain support as the
chain attaching point. Figure 3-9 shows how
the transport chain must be installed between
cart and tractor.

The chain is rated for towing the grain cart
empty on public roads. Never tow a loaded
grain cart on public roads. Use only ASABE
approved chains. Allow no more slack in chain -
than necessary to permit turning.

FIG. 3-9

3-8



1019/1119 GRAIN CARTS — Operation

\
Hydraulic Connections
e When coupling hydraulic hoses to ports on the tractor, be sure that the coupler ends are
clean of dust, dirt and debris. Failure to do so could contaminate hydraulic system resulting
in excessive wear and possible failure
Clean hydraulic hose couplers before connecting to tractor. For convenience it is recommended
to connect the flow door circuit hoses to tractor implement coupler #1, auger spout circuit
hoses to couplers #2 and #3, and attach auger fold circuit to coupler #4.
This unit is equipped with color bands attached to the hydraulic hoses. This will help in
identifying the hose function and correct hook up. (Fig. 3-10)
/FIG. 3-10 )
Color Hose Function
Red + Flow Door Open
- Flow Door Closed
Green + Auger Raise
- Auger Lower
Tan + Spout Out
- Spout In
Yellow + Spout Tilt Out
- Spout Tilt In
NOTE: After initial set-up or replacement of any . / /
hydraulic component on the cart, air must be
removed from the cart hydraulic system. Refer
to “Hydraulic System” in the MAINTENANCE
section.
Route hoses away from areas that may cause abrasion or kinking of hoses during operation.
Before disconnecting hoses from tractor, place tractor in Park and shut PTO off, operate auger
fold and tilt to the lowest positions. Where possible, remove hydraulic pressure loads and
avoid potential pressure buildup in the lines from long storage periods such as upper auger
not in rest position. See tractor operator’'s manual for proper procedure to relieve pressure
from the lines. After SCV pressures have been relieved and tractor engine is off, disconnect
9 hoses from tractor. Install couplers into storage slots provided. )

3-9



1019/1119 GRAIN CARTS — Operation

>

/
Hydraulic Connections (continued)

Hydraulic Connections for Hydraulic Drive

It is possible that the tractor utilizes more than one pump to achieve higher hydraulic flow rates.
To maximize hydraulic flow to auger hydraulic drive motor, refer to tractor’s Operator’s Manual to
determine which couplers should be used to achieve maximum flow. A flow test by your dealer’s
tractor technician can be performed and is recommended to assure maximum flow without
exceeding motor limits.

A case drain hose is supplied with the 55 and 100 gpm kits and can be used.

e The case drain line is to be connected to the tractor’s low pressure return line ONLY! DO
NOT connect to the hydraulic couplers! DO NOT plumb both case drain and hydraulic drive
return lines to low pressure return. Pressure in return lines will back flow into case drain and
shorten motor life.

To avoid thermal shock, maintain a temperature difference less than 50 degrees between
the tractor’s hydraulic fluid and the motor’s hydraulic fluid. With the flow door closed, run
the motor in very short intervals (bursts with 15 second pauses) or low hydraulic flow rate
at startup, in order for hydraulic oil to slowly exchange colder oil in the motor with warmer
oil from the tractor. Particularly advised on cold days and/or first loads of the day.

3-10



1019/1119 GRAIN CARTS — Operation

Electrical Connections

This cart is equipped with a seven-pin SAE con-
nector plug which will connect with the receptacle
found on most newer tractors. If your tractor does
not have this type of receptacle, an SAE J-560
seven-point socket can be purchased from
your Unverferth dealer (Part number 92824).
(Fig. 3-11)

NOTE: 7-pin connector must be plugged into
the tractor in order for the spout system to

operate. -
GIG. 3-11

The wiring schematic for this cart, shown in
the MAINTENANCE section, complies with AS-
ABE standards. Always verify correct electrical
function before using this cart.

Compliance with all lighting and marking laws is the responsibility of the operator at the
time of travel.

See federal regulation 49 CFR 562; available at www.govinfo.gov for US federal law require-
ments.

See your Unverferth dealer for additional brackets, reflectors, or lights to meet your require-
ments.

This unit is equipped with Side Marker lights for enhanced visibility. These lights will have
different functionality depending upon the tractor lighting selection.

If the tractor field lights switch is on; the Side Marker lights and the amber turn signal lights
are on solid and will not flash.

If the flashers and/or turn signal is on; the Side Marker lights flash in unison with their
perspective side’s amber turn lamp.

Optional Implement Brake Connection

Connector should comply with 1SO:5676 standards. Brake hydraulic hose is designated with
blue color band. See tractor’s operators manual for connection location.

3-11




1019/1119 GRAIN CARTS — Operation

Optional Electric Over Hydraulic Operation
Optional - 4 Function Joystick

Before operating cart, familiarize yourself with the functions associated with the joystick
controller by operating with an empty cart.

The joystick comes with a mounting pin allowing storage inside the tractor cab when not
in use.

1. Connect the red wire from power harness (9008402) to a key switched +12VDC power supply.
(Fig. 3-12)

2. Connect the white wire from power harness (9008402) to ground. (Fig. 3-12)

~

RED Wire to +12VDC NOTE: Consult the tractor’s

WHITE Wire :
o Crour dﬂy/Key Switch Joystiok/ operators manual for
/E°£;'r°an°s"p proper connection to the
(9008378) Auxiliary Power Qutlet

in the tractor cab.

‘ NOTE: 7-pin connector

Power Harness must be plugged into
Y (9008402) the tractor in order for
the spout system to

operate.

Extension Harness
/_ (9006233)

a HYDRAULIC MANUAL OVERRIDE OPERATION \\
MANUAL OPERATION: DETENT ONE CARTRIDGE TO DESIRED FUNCTION.
[PRESS & HOLD THE POWER CARTRIDGE FOR FUNCTION.
JL e s -
Valve Harness DETENT WHEN FUNCTION IS
9008403 JOVSTICK OPERATION
Ny ( ) @5@&@@@9\‘]' S5 MUST B I CENTER DETEIT TO
[ = OPERA
| = = |
SPOUT SPOUT
= — I WOTATR mrm URROLD o
e— Lol
o || |Lva || || s Gt
S

FIG. 3-12

3-12



1019/1119 GRAIN CARTS — Operation

/Optional Electric Over Hydraulic Operation (continued)

Optional - 4 Function Joystick

3. Connect the Hydraulic Pressure and Return hoses to the tractor SCV remote so that the Pressure

line is able to be put in continuous detent.

Place the remote in continuous detent so that the Hydraulic Pressure hose is pressurized and set

the hydraulic flow to a maximum of 6 gal/min. to minimum 4 gal/min.

To fold auger out from transport to operating position, push down the auger unfold button on joy-
stick controller face. Hold the auger unfold button down until the upper and lower auger are en-

gaged. See Fig. 3-13.

NOTE: Joystick has a double tap feature, which allows the operator to quickly double tap a
function in order to operate it for a set time. If the auger fold or auger unfold buttons are
double tapped, the function will stay on for 60 seconds to complete the full cycle without
holding the buttons down. Pressing either of those buttons during these timed cycles will
CANCEL the cycle. This double tap feature only applies to auger fold and unfold functions.

6. To pivot spout OUT away from cart, push hat switch toward OUT. Hold the switch until desired posi-

tion is achieved. See Fig. 3-13.

7. To pivot spout IN toward cart, push hat switch toward IN. Hold the switch until desired position is

achieved. See Fig. 3-13.

é N
(AN
PIVOT SPOUT OUT y ?
AWAY FROM CART
R 1]
R
A
R T )
N
AUGER — PIVOT SPOUT IN
TOWARD CART
FOLD AUGER OUT FROM TRANSPORT
FIG. 3.13 TO OPERATING POSITION
NG )
\ Y,




1019/1119 GRAIN CARTS — Operation

Optional Electric Over Hydraulic Operation (continued) N
Optional - 4 Function Joystick

8. To rotate spout FORWARD, push hat switch toward FRNT. Hold the switch until desired position is
achieved. See Fig. 3-14.

9. To rotate spout REARWARD, push hat switch toward REAR. Hold the switch until desired position is
achieved. See Fig. 3-14.

10. To fold auger from operating position to transport position:
A. Press auger FOLD button on joystick.

B. Hold or double tap FOLD button until upper auger is seating on field rest. See Fig. 3-14.

FIG. 3-14

ROTATE SPOUT

REARWARD ROTATE SPOUT

FORWARD

FOLD AUGER FROM OPERATING POSITION
\TO TRANSPORT POSITION Y,

3-14



1019/1119 GRAIN CARTS — Operation

 Optional Electric Over Hydraulic Operation (continued)

Optional - 4 Function Joystick

11. To open flow door, rotate the switch upwards. N
Observe flow door indicator to determine when FIG. 3-15
to release trigger and stop flow door move- @
ment. See Fig. 3-15. K FLOWDOOR G| E
OPEN DOOR
ROTATE TRIGGER
UPWARDS N
|~
\_ %
12. To close flow door, rotate the switch down- 4 N
. FIG. 3-16
wards. Observe the flow door indicator and
release trigger when door is closed to desired @
position. See Fig. 3-16. [(@= FLOWDOOR &) E
13. Once unloading is complete, stop hydraulic
flow. ALWAYS stop continuous detent when
auger functions are not required or active. \
CLOSE DOOR
ROTATE TRIGGER N
DOWNWARDS |
J
N J

3-15



1019/1119 GRAIN CARTS — Operation

Manual Override for Optional Electric Over Hydraulic System

A WARNING

e MOVING OR ROTATING AUGER COMPONENTS CAN CAUSE SERIOUS INJURY OR MA-
CHINE DAMAGE. BEFORE OPERATING MANUAL OVERRIDE(S), ENSURE EVERYONE IS
AWAY FROM THE SPOUT AND THAT THE SPOUT WILL NOT CONTACT ANY OTHER
PARTS OF THE GRAIN CART.

e MOVING OR ROTATING PTO COMPONENTS CAN CAUSE SERIOUS INJURY OR DEATH.
DO NOT OPERATE PTO WHILE UTILIZING MANUAL OVERRIDE(S).

e ALL SAFETY SWITCHES ARE DEACTIVATED WHILE UTILIZING MANUAL OVERRIDE(S).

NOTE: Manual override operation is intended for emergency use ONLY and is not intended
for continuous operation.

1. Park the empty grain cart on a firm and level surface. Block the tires/tracks on the machine to keep
it from moving. Set the tractor’s parking brake.

2. Connect the Hydraulic Pressure and Return

hoses to the tractor SCV remote so that the Ve ~
Pressure line is able to be put in continuous ) PUSH BUTTON
detent. Cartridge Valve AND HOLD
(9008438) WHILE OPERATING
NOTE: Center rotating spout before activating INDIVIDUAL FUNCTIONS
auger fold.
3. To operate the manual override functions,
place the tractor SCV remote in continuous
detent so that the Hydraulic Pressure hose is
pressurized.
FOR MANUAL OVERRINE
4. Push and hold the manual override button on
valve (9008438). (Fig. 3-17)
FIG. 3-17 O
J
- /

3-16



1019/1119 GRAIN CARTS — Operation

‘Manual Override for Optional Electric Over Hydraulic System

(continued)

5. While holding the manual override button,
operate the desired function on valve (9008416)
by rotating the manual override knurled knob
from the locked neutral position. (Fig. 3-18 &
3-19)

6. Push or pull the knob to operate the valve
function in the desired direction. (Fig. 3-19)

7. Once the desired position is reached, release
manual override button on valve (9008438).

NOTE: Cartridge valve (9008416) must be locked
in the middle detent position to function prop-
erly. (Fig. 3-18 & 3-19)

8. Return knurled knob to center and lock valve
(9008416) in position. (Fig. 3-18 & 3-19)

-~

Cartridge Valve

(9008416)

~

Incorrect Top
Detent Position

Correct Middle
Detent Position

FIG. 3-18 )
NOTE: Refer to “Troubleshooting” for EOH,
vertical auger and/or rotating spout issues in /FIG. 3-19 Cartridge Valve N
the OPERATION section. (9008416)
Middle Detent Position
9. Turn off hydraulic circuit when done. Correct
electric/hydraulic system before continued
use. Consult your dealer for service and parts. Internal
Valve
View
\_ /
// HYDRAULIC BLOCK MANUVAL OVERRIDE OPERATION \\
MANUAL OPERATION: DETENT ONE CARTRIDGE TO DESIRED FUNCTION.
PRESS & HOLD THE POWER CARTRIDEE FOR FUNCTION.
RELEASE POWER AND RETURN CARTIRIDGE TO CENTER
DETENT WHEN FUNCTION IS COMPLETE
CARTRIDGES [MUST BE TN CENTER DETENT TO JOVSTICK OPERATION
@A@Tﬂ@ﬂ] mmwmwmmma)
OPERATION
SPOUT SPOUT AUGER
llll;f'l TILT N URePOLD OPEN
L i [m}
ROTATR SPOUT AUSER
ouT TILT OUT POLD cLosa
N =
\_ /

3-17



1019/1119 GRAIN CARTS — Operation

\

Towing

Even if the cart is equipped with brakes, ensure that the towing vehicle has adequate weight
and braking capacity to tow this implement. See towing vehicle manual for towing and
braking capacity. Never tow a loaded grain cart over public roads.

e To prevent damage to the cart brake system, manually release pressure from the cart hydraulic
brakes if towing without a hydraulic brake equipped vehicle.

Maximum speed of cart should never exceed 20 m.p.h. Do not exceed 10 m.p.h. during off-
highway travel. Do not exceed 8 m.p.h. when cart is fully loaded.

Secure drawbar pin with a locking device and lock tractor drawbar in centered position.
Connect the PTO driveshaft to the tractor.

Secure the transport chain to the chain attaching point on the tractor before towing.

A CAUTION

e THE STANDARD TRANSPORT CHAIN IS DESIGNED TO SUPPORT AN EMPTY GRAIN
CART DURING ROAD TRAVEL.

Regulate speed to road conditions and maintain complete control.

It is probable that this cart is taller, wider and longer than the towing tractor. Become aware
of and avoid all obstacles and hazards in the travel path of the equipment, such as power
lines, ditches, etc.

Slow down before making sharp turns to avoid tipping. Drive slowly over rough ground and
side slopes.

NOTE: Always have auger folded back in field transport position when auger is not in use.

e To prevent damage to the cart during turning, when using non-PTO equipped towing vehicles,
store the PTO driveshaft in the brackets provided on the inside right frame rail.

. /

3-18



1019/1119 GRAIN CARTS — Operation

g N
Auger

In-Field Transport Stand (SN B37670129 and Lower)

1. Extend auger to the unload position. a N
Fig. 3-20
NOTE: Turn the hydraulic flow GPM down on
auger fold outlet to decrease the speed of
the auger.

Field
Position

2. Move the field rest stand to the down position
and lock into place (Fig. 3-20). Fold auger back
to field position making sure it engages the up-
per auger hook.

3. Tighten bolts on the field rest stand assembly.

4. Fold auger out to the unload position.

5. Unlock field rest stand and move to the up
position. (Fig. 3-21)

6. Move auger to storage position.

Fig. 3-21

Storage
Position




1019/1119 GRAIN CARTS — Operation

\
Auger (continued)

In-Field Transport Stand (SN B38090100 and Higher)

1. Raise the auger to the unloading position and ~
pivot the field rest stand forward. Fig. 3-22

2. Slide the field rest handle up so the field rest
stand is in the working position. (Fig. 3-22)

NOTE: Turn the hydraulic flow GPM down on

auger fold outlet to decrease the speed of

the auger.

3. Fold the auger until it fully contacts the field
rest assembly. Turn off the tractor and relieve
pressure from the hydraulics.

4. Check the engagement between the auger \
tube bracket and the field rest stand. The au-
ger tube bracket should be close to centered Field rest assembly in
on the field stand. storage position.

5. If adjustment is needed, raise the auger to the Pivot forward and
unloading position. Make the necessary ad- slide handle up for
justments and repeat steps 3 and 4 as needed. working position

6. Once all adjustments are made, slide the field - <
rest arm down and pivot the field rest into the Ve ™
storage position. Make sure the arm does not Bracket should be as Fig. 3-23
contact the hopper. If contact is made, loosen forward as possible
the 3/8” bolt securing the stop bushing and ad-
just up or down in the slotted hole as needed.

Torque the 3/8” bolt to 35-39 ft. Ibs. (Fig. 3-23)
7. Tighten bolts on field rest stand assembly.
8. Fold the auger to storage position.
Stop bushing
- /
- /

3-20



1019/1119 GRAIN CARTS — Operation

/
Auger Operation

PTO Driven Auger & Flow Door Cylinder Stop

A DANGER

e ELECTROCUTION WILL CAUSE SERIOUS INJURY OR DEATH.
ELECTROCUTION CAN OCCUR WITHOUT DIRECT CONTACT. KEEP
AWAY FROM ALL ELECTRICAL LINES AND DEVICES.

[~
g

~

\

e ENTANGLEMENT WITH THE DRIVELINE WILL CAUSE SERIOUS INJURY OR DEATH.
KEEP ALL GUARDS AND SHIELDS IN GOOD CONDITION AND PROPERLY INSTALLED
AT ALL TIMES. AVOID PERSONAL ATTIRE SUCH AS LOOSE FITTING CLOTHING, SHOE
STRINGS, DRAWSTRINGS, PANTS CUFFS, LONG HAIR, ETC. THAT CAN BECOME EN-

TANGLED IN A ROTATING DRIVELINE.

1. Before loading cart or operating auger, verify that the flow control door is closed.

2. Choose an area free from obstructions and unfold the auger into the unloading position. Allow suf-

ficient time for the cylinder to fully engage the two augers.

3. Rotate spout to the most forward position to engage the spout cylinder stroke bracket, then rotate

the spout to the desired operating position.

NOTE: In order to increase grain flow to the
maximum bushels per minute, cylinder stop
(293781B) can be removed from the flow door
cylinder. (Fig. 3-24)

4. Locate the cylinder stop on the end of the flow
door cylinder. (Fig. 3-24)

5. Remove the capscrew and lock nut retaining
the cylinder stop.

6. Remove the cylinder stop from the flow door
cylinder rod and keep for future use.

NOTE: Upon removal of the cylinder stop, a
minimum of 1000 PTO RPM MUST be main-
tained when operating the flow door at the
maximum setting.

7. Engage the PTO at low RPM; increase tractor
PTO RPM to 1000 RPM.

8. Open the flow control door to the desired un-
loading rate. Numbers on auger tube provide a
reference for operator convenience.

NOTE: If overload occurs, (excessive heat/
smoke or a ratcheting or clicking noise from
the cut-out clutch) shut off PTO immediately.
Close flow control door and relieve auger grain
pressure by opening cleanout door to remove
some grain from auger before resuming. When
resuming operation, allow clutch to cool, then

\ engage PTO at low speed. (Fig. 3-25)

-
Fig. 3-24

Cylinder Stop (293781B)
3/8"-16UNC x 3"

C A 9928
(9390-063) \\\ SO
//77

3/8"-16UNC Lock Nut

~

FLOW DOOR CLOSED
(INITIAL START UP)

(Continued on next page)

3-21



1019/1119 GRAIN CARTS — Operation

Auger Operation (continued)

9. To slow or stop the grain flow, close the flow
door, DO NOT reduce tractor/PTO RPM as a
means to control grain flow. Close the flow
door fully when unloading is complete. (Fig.

3-26)
10. Stop PTO.

11.

After PTO has come to a complete stop, fold

the auger to the desired auger rest position.
Rotate the spout to point rearward.

NOTE: No damage will occur if the auger is
folded to the rest while the spout is rotated

rearward.

/Fig. 3-26

FLOW DOOR CLOSED
(INITIAL START UP)

Troubleshooting

Problem

Possible Cause

Corrective Action

No Electric Over Hydraulic
(EOH) Functions work

7 Pin connector not supplying good
ground to cart.

Check the connections to the main power harness in the tractor
cab, and check the 5 AMP fuse in the fuse holder of the main
power harness. Replace fuse if necessary.

Not getting good connection at
Deutch connectors in the harnesses

Unplug the Deutsch connectors at the hitch point and in the ex-

tension harness (if used). Clean up the connectors with electrical

contact cleaner. Make sure the connectors are aligned correctly
and re-connect them.

Not pressurizing the correct
hydraulic hose

Make sure the quick couplers are properly connected to the
tractor SCV and the Hydraulic Pressure line is being pressurized
when engaging the tractor SCV.

One single function will not
work

Defective coil on the EOH valve for
that function

Loosen the cap for the coils associated with that function on the

EOH valve. Depress the button on the remote, and determine if

the coils are getting magnetized. Inspect the wiring connectors to
these coils, and replace the coil if necessary.

Defective valve on the EOH valve for
that function

Remove the coil and the cartridge valve on the EOH valve block
for that function. Replace the valve if it doesn’t operate when
the coil is magnetized.

Debris in the EOH block at the base
of the vertical auger

Remove the coil and the cartridge valve on the EOH valve block.
Remove any debris and reinstall cartridge and coil.

Functions continue to operate
after the button on the remote
is released

Tractor hydraulic flow is set too high

Turn tractor hydraulic flow down so that flow doesn’'t exceed 6
gallons per minute.

Defective valve on the EOH valve for
that function

Remove the coil and the cartridge valve on the EOH valve block
for that function, and replace the cartridge.

3-22




1019/1119 GRAIN CARTS — Operation

Troubleshooting (continued)

Problem

Possible Cause

Corrective Action

7 pin connector is not plugged
into tractor.

Plug in 7 pin connector to same power source as the 4 function

controller.

Spout rotate does not operate

Proximity Switch at the auger
hinge is not getting Power or
Ground.

Check power and ground to the proximity switch harness on the

vertical auger.

Proximity Switch at the hinge plate

is not adjusted correctly u

This proximity switch has a 1/4” effective operating range.
upper auger hinge plate needs to be within that range when it is

The

nfolded in to the operating position. Adjust the proximity switch
in or out in order for the sensor to activate when it is in the
operating position.

Rotating spout will
not function

Switch located at the hinge plate
of the vertical auger is not getting
power, ground or is defective

Check the ground wire on the top plate of the lower vertical
auger and on the left hand standard just behind the front plate
of the harness.

Unplug the 3 pin connector on the hinge plate proximity
switch. With a multi-meter or test light, confirm that the
pin in socket B has +12V constant power and socket A has
+12V when the sensor is activated.

Defective coil on the EOH valve for
that function

Loosen the cap for the coils associated with that function on the

the coils are getting magnetized. Inspect the wiring connectors to

EOH valve. Depress the button on the remote, and determine if

these coils, and replace the coil if necessary.

One single function will not
work

Defective valve on the EOH valve for

that function

Remove the coil and the cartridge valve on the EOH valve block
for that function. Replace the valve if it doesn't operate when
the coil is magnetized.

Debris in the EOH block at the base
of the vertical auger

Remove the coil and the cartridge valve on the EOH valve block.
Remove any debris and reinstall cartridge and coil.

Functions continue to operate

Tractor hydraulic flow is set too high

Turn tractor hydraulic flow down so that flow doesn't exceed 6
gallons per minute.

after the button on the remote
is released

Defective valve on the EOH valve for
that function

Remove the coil and the cartridge valve on the EOH valve block
for that function, and replace the cartridge.

3-23



1019/1119 GRAIN CARTS — Operation

>

( aas .
Optional Equipment

Hydraulic Drive

The optional hydraulically-driven auger permits o

cart operation using tractors that are not FIG. 3-27 "@

equipped with a PTO. However, due to the I ] ®
power requirements of a grain cart, it should be = /
expected that a hydraulically-driven grain cart “@ &

will not unload as quickly as a PTO driven cart. 1] | T
(Fig. 3-27 and 3-28) W |

® Depending on the option chosen, the motor is
rated for either 55 or 100 gpm hydraulic flow — \- J
at 3000 psi. Sustained flow and pressure above
these amounts will dramatically reduce motor
life. Be aware of maximum tractor hydraulic
flow and pressure before operating auger.

NOTE: A motor containing two pressure and two
return lines is a 55 GPM motor. A motor containing
three pressure and three return lines is a 100
GPM motor. If unsure of motor size, contact
your dealer providing your cart’s serial number.

3-24



1019/1119 GRAIN CARTS — Operation

>

Optional Equipment (continued)

Hydraulic Drive (continued)

NOTE: For complete assembly and operation details for the Hydraulic Drive, please refer to
the Hydraulic Drive manual (282894).

1. Before loading cart or operating auger, verify that the flow control door is closed.
2. Choose an area free from obstructions and fully unfold auger to the unloading position.

3. Connect hydraulic hoses to tractor hydraulic circuits. Attach pump pressure hoses to RETRACT
ports on tractor.

Multiple connections help utilize the tractor’s fully hydraulic power and flow. Use the trac-
tor’s flow controls to regulate total output. See hydraulic connections for hydraulic drive in
previous OPERATION sections.

NOTE: The dual connections help utilize full tractor hydraulic power at the cart’s hydraulic
motor. For tractors that have more than 55 GPM available pump output, use tractor flow
controls to regulate total output to a maximum of 55 GPM.

4. Engage hydraulic drive circuits at low engine RPM one at a time, then increase engine to full throttle.
See hydraulic connections for hydraulic drive in previous OPERATION sections for cold starts.

5. While watching hydraulic pressure gauge, begin slowly opening flow control door. Stop opening
flow control door when pressure (on hydraulic gauge by pump) climbs to within 200 psi less than
maximum tractor hydraulic pressure. Ideally, maintaining maximum PTO RPM will optimize unload-
ing performance.

e [f auger stalls during unloading, immediately place tractor hydraulic controls for motor func-
tions in FLOAT to stop auger. Close flow control door, then move all hydraulic controls to
HOLD. Relieve auger grain pressure by opening auger cleanout door to remove some grain
before attempting to restart auger.

6. To slow or stop grain flow, close flow door rather than reducing tractor RPM. Close flow door fully
when unloading is complete.

7. Stop auger by placing both auger hydraulic circuits in FLOAT. This reduces strain on driveline com-
ponents and prolongs hydraulic motor life. Move controls to HOLD after auger has come to a com-
plete stop.

8. Choose an area free from obstructions and fully fold auger to the transport position.

3-25



1019/1119 GRAIN CARTS — Operation

e . N
Ladder Operation
e FALLING OR LOWERING EQUIPMENT CAN CAUSE SERIOUS INJURY OR DEATH. KEEP
EVERYONE AWAY FROM EQUIPMENT WHEN SUSPENDED, RAISING, OR LOWERING.
e DO NOT ALLOW ANYONE TO RIDE ON THE LADDER. MAKE SURE EVERYONE IS CLEAR
BEFORE OPERATING MACHINE OR TOWING VEHICLE.
e KEEP HANDS CLEAR OF PINCH POINT AREAS.
e TO PREVENT PERSONAL INJURY OR DEATH, ALWAYS ENSURE THAT THERE ARE
PEOPLE WHO REMAIN OUTSIDE THE CART TO ASSIST THE PERSON WORKING
INSIDE, AND THAT ALL SAFE WORKPLACE PRACTICES ARE FOLLOWED. THERE
IS RESTRICTED MOBILITY AND LIMITED EXIT PATHS WHEN WORKING INSIDE THE
IMPLEMENT.
e NEVER ENTER A CART CONTAINING GRAIN. FLOWING GRAIN TRAPS AND SUFFO-
CATES VICTIMS IN SECONDS.
NOTE: Ensure ladder and steps are free from snow/debris before changing ladder positions
and climbing.
NOTE: The lower ladder section must be locked in the storage position when not used.
. . 4 N
Storage to Working Position Fig. 3-29 Handle
1. Standing in front of ladder, place hands on
ladder handle and rubber latch.
2. Keep one hand on ladder handle and with
opposite hand, remove rubber latch from
holder. (Fig. 3-29 and 3-30)
3. With one hand on ladder handle and opposite
hand on the lower ladder, slowly lower and
swing the lower ladder section completely
down to working position. (Fig. 3-31)
(Continued on next page) \_ )
4 N 4 N\
Holder
|Working Position Rubber
Latch
Lower
Ladder
Fig. 3-31 ) Fig. 3-30
N - ~

3-26



1019/1119 GRAIN CARTS — Operation

e . N
Ladder Operation
Working to Storage Position -~ ~
4. Standing in front of ladder, place hands on Fig. 3-32
ladder handle and outside ladder rail tube. (Fig.
3-32)
5. Slowly lift and swing the lower ladder section
to storage position. (Fig. 3-32)
6. Keep one hand on ladder handle and with
opposite hand, attach rubber latch to holder to Ladder
lock ladder in storage position. (Fig. 3-33 and Rail Tube Handle
3-34)
- /
4 N\ 4 N\
Storage
Position Holder
Rubber
Latch
Fig. 3-34 Fig. 3-33
/ \_ %
- /

3-27



1019/1119 GRAIN CARTS — Operation

e . N
Weather Guard Tarp Operation
TO PREVENT PERSONAL INJURY OR DEATH, DO NOT ALLOW ANYONE ON A CLOSED
TARP. TARP SYSTEM IS NOT DESIGNED TO SUPPORT A PERSON.
e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. REMOVE ACCUMULATED
WATER/SNOW/ICE OR ANY OTHER OBJECTS FROM TARP BEFORE OPENING TARP.
e Do not open or close tarp while moving or in high wind conditions. Damage to the tarp may
occur.
e Tarp should not be used if it is torn or the bungee cords are frayed or show damage. If
water pools on the tarp, adjust tension of tarp cables and/or arm springs as required.
Always use adequate caution when operating tarp.
Make sure tarp is open before unloading or loading.
Make sure nobody is near the tarp system before and during operating.
Do not operate tarp with cart hoisted in an elevated position.
If tarp is covered with snow, it is important to remove snow before operating.
End caps must be free from grain that may be piled on them. Grain should not be heaped
higher than the end caps or tarp bows.
Tarp may be fully opened or completely closed while in transit. However, the closed position
is recommended.
Ensure everyone who operates the tarp is familiar with the correct procedures outlined in
this manual.
- /

3-28



1019/1119 GRAIN CARTS — Operation

\
Weather Guard Tarp Operation (continued)
Open/Close Tarp
1. Using both hands, carefully remove the tarp handle from the tube holder. (Fig. 3-35)
2. Roll tarp to the desired location, choosing either a fully open or fully closed position.
3. To close the tarp, roll the main tarp tube clockwise up under the latch plate. Next, bring the crank
handle down perpendicular to the ground. Continue by lifting it up into the crank retainer.
NOTE: U-joint may need to be re-indexed on the tarp tube to achieve an correct tension.
4. Place crank in holder.
5. To open tarp, turn the main tarp tube counter clockwise until the tarp is fully open. Place crank in
the holder.
N _ N\
Flg. 3-35 U-Joint
TUBE HOLDER
- /
- /

3-29



1019/1119 GRAIN CARTS — Operation

\

Notes

3-30



1019/1119 GRAIN CARTS — Maintenance

SECTION 1V
Maintenance

0o 7= Y1 o ST 4-2
LT 0] 1 F IS (0] =T T SR 4-5
GEArDOX LUDIICALION ....eveeeee e e e s e e te e e e raeenre e 4-6
0L 0o Y T SR 4-7
Purging Procedure for Braking System (Optional).........ccccooviiieiiiiieiiiee e 4-9
Adjusting ClEan0UL DOOK ........coi oottt sttt e e esneeneesree e 4-10
AUGET SYSTBIM. ..ttt ettt e bt e s te e e seeeneesreeneeeaeeeesneeneeereeneeas 4-12
Lower AUGEr REMOVAL ..........ooiiiieieiie ettt sreeneesne e e 4-12
LOWEr AUGET ASSEMDIY ......i ettt e e eneesne e 4-13
Hanger Bearing CenerinNg ........cocvoiiriii ittt e eneas 4-14
[0 U To L= G T 111 3o P 4-15
U-JOINt SPIINE GAP .eouveeieieeiee ettt e e re e re e s re e e te e reeeneeenbeenneas 4-16
Upper AUQEr REMOVAL.......cccoiieiii et et ee e be e ne e et e e re e s naeereennnas 4-17
Soft Start Replacement .........coei i s s 4-18
UPPEr AUGET TIMING .veeieieiiee et e st e s e e ee e te e s re e e ee e sbe e saeeeteesreesneeenreesnnas 4-19
Soft Start Replacement (CONtINUE) .........cceeiveiiiieie e 4-19
Upper AUQEr ASSEIMDIY ... e reenneas 4-20
Upper Auger Height.........ooi e re e eneas 4-20
Upper Auger Assembly (CONtiNUE) ........cceeiieiir i 4-21
Upper Auger Bearing GaDP ......cccoceeceeiiieiieeieesee e e e see e e ste e eete e sre e e e et e e re e eneeereenneas 4-22
Auger DriveliNg = BeAMNNGS .......eieeieeieiieeeete ettt ettt ee s ee et e st e e seesaeeeesneeneeereeneeas 4-23
Auger Driveline - Driveline Replacement ..........cooeiiieiiiee e 4-23
Verify Telescoping PTO Shaft LENQIN ...cc.oooviiiie e e 4-26
PTO Shaft and CIULCN.........c.oo i sneas 4-28
PTO QUICK DISCONNECT .....cciuiieiee ettt et e e e et e e re e s neeenreenneas 4-32
Scale TroubIESNOOTING......ccviiie e s e s s re e re e snee s 4-33
Weather Guard Tarp TroubleSNOOTINg .......ccoviiiieiii e e 4-34
Inspection and MaiNTENANCE ..........ccceeiie i et reesneas 4-34
Electrical System Diagrami.........ccooiiiiir i 4-35
Electrical Over Hydraulic (EOH) System Schematic 4 Function Optional .........cc.coeevvenennnen. 4-37
Braking System Schematic (Optional)..........ccoeiiiiiieiii i 4-39
0L 0o Y T SR 4-40
Wheel, Hub and Spindle Disassembly and ASSEMDBIY ..........cccccveiiiiiicniie s 4-41
Wheels & Tires
Wheel Nut Torque ReqUIrEMENTS........ccviiiiiiie e s s 4-43
TITE PIBSSUIE .ottt s e e te e st e st e et e e s aeeeate e sbeesaeeeteesaeesneeesteesnneenreens 4-44
LI LA - T RSOSSN 4-46
Complete Torque Chart - CapSCrews - Grade 5......cccccviiiiieeiiee i 4-47
Complete Torque Chart - CapsCrews - Grade 8..........ccccviiieeiiiiiiicie e 4-48
Hydraulic Fittings - Torque and Installation ............cccceviieeiie i, 4-49

FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.

FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.
FOR ELECTRIC ROLL TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC ROLL TARP MANUAL.
FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.




1019/1119 GRAIN CARTS — Maintenance

‘. _ )
Lubrication

To keep your grain cart in top operating condition and to assure its proper performance and
reliability for a long period of time, periodic inspection and lubrication is a must.

|

Splined Yoke
1 Shot Weekly

Auger Pivot Pins =
3 Shots Daily ™

Auger Grease
Bank Position

——————— 3 Shots Daily

/ U-Joint Cross Bearing
Hanger Bearing 2 Shots Weekly
3 Shots Daily

Auger Pivot Rings
2 Shots
Grease Weekly

Top Bearing - Vertical
Upper Auger

1 Shot Each Seasoﬂ\
/

See driveline chart
on the next page.

Repack Once
Every 2 Years

Splined Yoke
3 Shots Weekly
U-Joint Cross Bearing

1 Shot Weekly

NOTE: FOR TRACK LUBRICATION,
PLEASE REFER TO APPROPRIATE
TRACK MANUAL. Replace Every Season

55 fl. oz. 80W/90 EP Lubricant

\_ /
4-2




1019/1119 GRAIN CARTS — Maintenance

) ) 0
Lubrication (continued)
LUBRICATION INSTRUCTIONS FOR DRIVE LINE
h|l©‘n]|—ﬁ|[C©1|Il
8hrs 20hrs
e,
j@j& d(igsmn
Cross journal Inner tube
7 B
H@E (T T4
Shield retaining bearing Push—pin set
COAT INNER AND OUTER PROFILES AT BEGINNING AND END OF EACH SEASON
\_ _/

4-3



1019/1119 GRAIN CARTS — Maintenance

e N
Lubrication (continued)
To keep your grain cart in top operating condition and to assure its proper performance
and reliability for a long period of time, periodic inspection and lubrication is a must.
Unverferth Mfg. recommends use of NLGI #2 Extreme Pressure grease.
The lubrication locations and recommended schedule are as follows:
DESCRIPTION POINT |LUBRICANT| QTY. HOURS
PTO Driveshaft 7 EP-2 | 1 shot | See Previous
Page
Gearbox -- Remove Cover
- Check oil level every 2 weeks. Replace oil every Once Every
season. Refer to Gearbox in MAINTENANCE section 1 EP8OWS0 550z Season
for instructions.
U-Joint Cross Bearing - Driveline 1 EP-2 1 Shots Weekly
Splined Yoke - Driveline U-Joint 1 EP-2 3 Shots Weekly
9rease Bank Hanger Bearing - Vertical Lower Auger 1 EP-2 3 Shots* Daily
See note below.
Auger Hanger Bearing - U-Joint Cross Bearing 1 EP-2 2 Shots Weekly
Splined Yoke - Vertical Lower Auger 1 EP-2 1 Shot Weekly
Top Bearing - Vertical Upper Auger 1 EP-2 1 Shot | Each Season
Auger Pivot Rings 4 EP-2 2 Shots Weekly
Grease Bank Auger Pivot Pins - Front and Rear 2 EP-2 3 Shots Daily
Hubs 2 EP-2 Repack 2 Years
*NOTE: Hanger bearing contains hydraulic shut-off grease zerk (9005240) with pressure relief
to prevent over-greasing that could push bearing seals out. If grease is coming out of the
relief on the zerk this is normal and the bearing contains enough grease. )




1019/1119 GRAIN CARTS — Maintenance

\
Seasonal Storage
Your cart is an important investment. Spend a little time to protect it from destructive rust
and corrosion. You will be repaid in longer service life and better performance.
Do the following before placing the cart in storage:
1. Remove dirt and trash which could cause 4 A
rusting. FIG. 4-1
2. Repaint any chipped or scraped areas.
3. Lubricate points, refer to lubrication pages in the
MAINTENANCE section.
4. Inspect for damage or worn parts, replace
before next season.
5. Store cart inside, away from livestock.
6. Replace all worn, torn or faded decals and
reflectors.
7. Fully open flow door and auger cleanout door
to remove any remaining grain and to allow
moisture to drain. See Fig. 4-1.
8. Ifunitis equipped with a scale indicator, electric Cleanout
hydraulic controls, store these indoors in a dry Door
location. \ Y
9. Close the tarp to keep debris out of the hopper, if equipped.
- /




1019/1119 GRAIN CARTS — Maintenance

Gearbox Lubrication

e For 45° gearbox (9009053), the fill plug is
inaccessible. Add oil at the vent plug on the
left-hand side of the housing.

For 45° gearbox with 20 spline input shaft
(SN B42720100 and higher), (9008711), the fill
plug is located on the left-hand front side of
the housing for reference. See figure 4-2.

For 45° gearbox with 20 spline input shaft
(SN B41340100 - B42720099), (9009053), the
fill plug is located on the right-hand front side
of the housing for reference. See figure 4-3.

To check oil fluid level, place cart on a level
surface with the tongue elevated to hitch height.
Oil level should be visible in the sight glass.
Fill with oil to the sight glass only.

Maximum gearbox life for (9009053, 9002812,

d Drain Plug On Back g 4.2

Side

9008711

and 9008711):

Check oil level every 2 weeks.

Replace oil every season starting with a
minimum of 55 fl. oz. of 80W90 EP gear
lubricant.

For 45° gearbox with 6 spline input shaft
(SN B41340099 & lower), (9002812), the check/
fill plug is located on the right-hand front side
of the housing. To check oil fluid level, place
cart on a level surface with the tongue elevated
to hitch height and remove the plug. Oil level
should be at the bottom thread or approxi-
mately 5/8” below the outside gearbox surface.
See figures 4-4 and 4-5.

4 OIL LEVEL SHOULD BE AT THE )

BOTTOM OF THE DRAIN PLUG
AND WILL DRAIN OUT IF PLUG IS
COMPLETELY REMOVED.

FIG. 4-5 FULL LINE

N

/
FIG. 4-3

Vent Plug 9009053

FIG. 4-4

9002812

Check/Fill Plug

-

>

4-6



1019/1119 GRAIN CARTS — Maintenance

N

€ .
Hydraulic System
Refer to parts section for hydraulic component detail listing.

When properly assembled and maintained, the hydraulic system of the grain cart requires
little maintenance.

Replacing Hoses/Fittings/Cylinders:

1. Use replacement hoses, fittings, and cylinders from your Unverferth Manufacturing dealer which
are rated for 3000 psi.

2. Do not use hoses, fittings and cylinders that have pipe threads.

3. Do not use Teflon tape or thread sealant on JIC or O-ring fittings. Tighten fittings according to
“Torque Chart” in this section.

4. When replacing hoses, always allow sufficient slack to permit hoses to move through the full
range of motion of the cylinders.

5. Always purge the hydraulic system after servicing.

Purge Hydraulic System

AWAHNmG

HYDRAULIC SYSTEM MUST BE PURGED OF AIR BEFORE OPERATING TO PREVENT
SERIOUS INJURY OR DEATH.

* RELIEVE HYDRAULIC SYSTEM OF ALL PRESSURE BEFORE ADJUSTING OR SERVICING.
SEE THE HYDRAULIC POWER UNIT OPERATOR’S MANUAL FOR PROPER PROCE-
DURES.

* HIGH-PRESSURE FLUIDS CAN PENETRATE THE SKIN AND CAUSE SE-
RIOUS INJURY OR DEATH. USE CARDBOARD OR WOOD TO DETECT
LEAKS IN THE HYDRAULIC SYSTEM. SEEK MEDICAL TREATMENT
IMMEDIATELY IF INJURED BY HIGH-PRESSURE FLUIDS.

» KEEP CLEAR OF PINCH POINT AREAS.

Purge air from system as follows:

A. Disconnect the rod end of all cylinders in a circuit and block up cylinders so the rod can com-
pletely extend and retract without contacting any other component.

B. Pressurize the system and maintain system at full pressure for at least 5 seconds after cylinder
rods stop moving. Check that all cylinders have fully extended or retracted.

C. Check oil reservoir in hydraulic power source and refill as needed.

D. Pressurize system again to reverse the motion of step B. Maintain pressure on system for at
least 5 seconds after cylinder rods stop moving. Check that cylinders have fully extended or
retracted.

E. Check for hydraulic leaks using cardboard or wood. Tighten connections according to direc-
tions in Torque Chart.

F. Repeat steps B, C, D, and E 3-4 times.

G. Depressurize hydraulic system and connect cylinder rod clevises to their mating lugs.

e Machine damage will occur if the cylinder is incorrectly installed.

Check for and correct any leaks. Make sure hoses are not kinked, stretched, or twisted.
Secure hoses to prevent cuts or chafing during operation.

/
4-7




1019/1119 GRAIN CARTS — Maintenance

0, - . N
Hydraulic System (continued)
Relieving Hydraulic Pressure
To relieve hydraulic pressure in the system, be sure hydraulic motor is disengaged and/or
hydraulic cylinder is not exerting force on the system. Next, consult tractor operators manual
for procedure to relieve pressure.
- /
e . N
Bleeding Procedure For EOH System
e RELIEVE THE HYDRAULIC SYSTEM OF ALL PRESSURE BEFORE ADJUSTING OR
SERVICING. SEE THE HYDRAULIC POWER UNIT OPERATOR’S MANUAL FOR PROPER
PROCEDURES.
e HIGH-PRESSURE FLUIDS CAN PENETRATE THE SKIN AND CAUSE SERIOUS INJURY
OR DEATH. USE CARDBOARD OR WOOD TO DETECT LEAKS IN THE HYDRAULIC
SYSTEM. SEEK MEDICAL TREATMENT IMMEDIATELY IF INJURED BY HIGH-PRESSURE
FLUIDS.
e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.
Open and close the flow door. Unfold and fold the vertical auger. Operate the spout Hilt,
S spout rotate, and auger tilt. Perform these functions several times. )

4-8



1019/1119 GRAIN CARTS — Maintenance

e . i ) N\
Purging Procedure For Braking System (Optional)

e RELIEVE THE HYDRAULIC SYSTEM OF ALL PRESSURE BEFORE ADJUSTING OR
SERVICING. SEE THE HYDRAULIC POWER UNIT OPERATOR’S MANUAL FOR PROPER
PROCEDURES.

e HIGH-PRESSURE FLUIDS CAN PENETRATE THE SKIN AND CAUSE SERIOUS INJURY
OR DEATH. USE CARDBOARD OR WOOD TO DETECT LEAKS IN THE HYDRAULIC
SYSTEM. SEEK MEDICAL TREATMENT IMMEDIATELY IF INJURED BY HIGH-PRESSURE
FLUIDS.

e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.

NOTE: System is intended for tractors with hydraulic trailer brakes. If your tractor does not

have hydraulic trailer brakes, contact your dealer for support.

Connector should comply with 1ISO:5676 standards. Brake hydraulic hose is designated with

blue color band. See tractor’s operators manual for connection location.

1. Set the tractor parking brake, but leave tractor engine on throughout the procedure. Attach hydrau-
lic brake coupler on the cart to the implement brake port at the rear of the tractor.

2. Apply and hold pressure to brake pedal.

3. Loosen the bleeder screw, at the top of the brake caliper and allow air bubbles to escape. Close
bleeder screw when oil flow is free of bubble interruptions and flowing steady. If necessary, pump

the brake pedal to build circuit pressure. See Fig. 4-6.

4. Repeat steps 2 and 3 to the next brake caliper in the brake circuit. Repeat until all brakes are bled.
5. Perform a final tightness check of all caliper bleed screws before beginning cart operation. Check
that both brakes actuate and release properly with tractor brake pedal.
4 N\
BLEEDER SCREW FIG. 4-6
- /
- /




1019/1119 GRAIN CARTS — Maintenance

o i N\
Adjusting Cleanout Door
MOVING PARTS CAN CRUSH AND CUT. KEEP AWAY FROM MOVING PARTS.
e KEEP HANDS CLEAR OF PINCH POINT AREAS.
e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING THE IMPLEMENT.

1. Park the empty grain cart on a firm and level surface. Block the tires/tracks on the machine to keep
it from moving. Set the tractor’s parking brake, shut-off the engine, remove the ignition key and
disconnect the PTO shaft.

2. Inspect and verify that all the grain dust and
filings are removed that may prevent the door ™
from shutting completely. Completely close FIG. 4-7
cleanout door. (Fig. 4-7)

Close Cleanout &
\_ Door /

3. Engage the locking plate (268313B).

. e AN
(Fig. 4-8) | Locking Plate (2683138)
4. Loosen mounting hardware. (Fig. 4-8)
Loosen Hardware
m \\\\
- /

4-10



1019/1119 GRAIN CARTS — Maintenance

o .. . N
Adjusting Cleanout Door (continued)
5. Push the gear assembly toward bottom of au- Ve ™
ger to remove excess movement and prevent
the door from moving upward when unloading Push Gear Assembly

Toward Bottom of Auger

the cart. (Fig. 4-9)

6. Tighten hardware loosened in step 4.
(Fig. 4-10)

7. Check door operation. Lock the handle weld-
ment into position. (Fig. 4-10)

4-11



1019/1119 GRAIN CARTS — Maintenance

>

K
Auger System

AWAHMNG

TO PREVENT PERSONAL INJURY OR DEATH, ALWAYS ENSURE THAT THERE ARE
PEOPLE WHO REMAIN OUTSIDE THE CART TO ASSIST THE PERSON WORKING INSIDE,
AND THAT ALL SAFE WORKPLACE PRACTICES ARE FOLLOWED. THERE IS RESTRICTED
MOBILITY AND LIMITED EXIT PATHS WHEN WORKING INSIDE THE IMPLEMENT.

e KEEP HANDS CLEAR OF PINCH POINT AREAS.

e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.

e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 4,000 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.

e MOVING OR ROTATING COMPONENTS CAN CAUSE SERIOUS IN-
JURY OR DEATH. ALWAYS DISCONNECT POWER SOURCE BEFORE F
SERVICING. ENSURE SERVICE COVERS, CHAIN/BELT COVERS AND -x-‘
CLEAN-OUT DOOR(S) ARE IN PLACE AND SECURELY FASTENED v
BEFORE OPERATING MACHINE.

Lower Auger Removal

1. Hitch cart to tractor, connect hoses for flow door and upper auger hydraulic cylinders and fully
open flow door. Keep upper auger in the folded position. Park the empty grain cart on a firm, level
surface. Set the tractor’s parking brake, shut-off the engine and remove the ignition key. Block the

tires on the machine to keep it from moving.
M Pou] /—A

2. Remove the three 5/8”-11UNC x 2” capscrews _
(9390-124), 5/8” flat washers (9405-098), 5/8”-
11UNC lock nuts (9003398) and shims that se-
cure the hanger bearing bracket to the auger e
tube. (Fig. 4-11). Fig. 4-11

3" x 3 9/16" LH Shim (292423B) \

3. Using a safe lifting device rated at a minimum
of 1000 Ibs., support the lower auger. Remove 9 -
the hanger bearing assembly. Then remove the / W

lower auger through the auger hinge opening. /’ &)
5/8"-11UNC Lock Nuts (9003398)\

zl O
a
)
5/8" Flat Washers (9405-098)

4

3
i
!

5/8"-11UNC x 2" Capscrews (9390-124)

K 3"x 3 9/16" RH Shim (292424B)

4-12



1019/1119 GRAIN CARTS — Maintenance

_ N
Auger System (continued)
Lower Auger Assembly
1. The replacement auger is factory balanced.
Remove entire auger from shipping crate and
secure from rolling. The lower auger assembly
is pictured in Fig. 4-12 for reference.
2. Attach the u-joint assembly to the lower auger
flighting by placing capscrews into the auger
from opposite directions as shown in Fig. 4-13. Capscrews & Lock Nuts
Direction of hardware
Models 1019/1119 's important.
5/8”-11UNC x 6” capscrews (9390-136)
and 5/8”-11UNC lock nuts (9801)
NOTE: If removing flighting extension hardware,
replace with new hardware. Do not reuse old
flighting extension hardware.
3. Using a safe lifting device rated at a minimum
of 1000 Ibs., lift the auger and assembly. Slowly
lower the auger down through the auger plate
opening to intersect with the drive bushing.
4. Align auger end with the five pin drive bushing e ™\
and securely engage together, see Fig. 4-14.
ALIGN
AUGER
ASSEMBLY
AND FIVE
PIN DRIVE
BUSHING
Fig. 4-14
- /
- /




1019/1119 GRAIN CARTS — Maintenance

/
Auger System (continued)

Hanger Bearing Centering

1. Once the lower auger is inserted into the auger
tube, center the lower auger in the tube and
support with two 5/8” thick bars/wedges near
the auger hinge plate. (Fig. 4-15)

/Fig. 4-15

5/8” Bars

Pry Bars

>

4-14



1019/1119 GRAIN CARTS — Maintenance

e N
Auger System (continued)
Lower Auger Timing
1. Apply anti-seize to the splines before sliding 4 N
the drive dog into the u-joint. Time the splined Lower
connection as follows: Auger
Time the drive dog (as in Fig. 4-16) with the
finished edge of the flighting at 12:00. Position
the drive dog at 11:00.
NOTE: When looking down at the lower
flighting (Fig. 4-16) the auger rotation will be
clockwise.
FIG. 4-16
. /
2. Loosely attach the hanger bearing as follows to ensure all the feet are shimmed evenly:
Loosely secure using one 3” x 3 9/16” left-hand shim (292423B), one 3” x 3 9/16” right-hand shim
(292424B), three 5/8”-11UNC x 2” capscrews (9390-124), three 5/8” flat washers (9405-098), and
three 5/8”-11UNC lock nuts (9003398) as shown in Fig. 4-17.
4 3" x 3 9/16" LH Shim (292423B) N\
5/8"-11UNC Lock Nuts (9003398) \Q
5/8" Flat Washers (9405-098)
5/8"-11UNC x 2" Capscrews (9390-124)
\_ FIG. 4-17 3" x 3 9/16" RH Shim (292424B) J
%

4-15



1019/1119 GRAIN CARTS — Maintenance

\
Auger System (continued)
U-Joint Spline Gap

KEEP HANDS CLEAR OF PINCH POINT AREAS.

e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.

e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED.

1. Verify spline gap before tightening hanger bearing hardware. Spline gap should be a minimum of
3/16”. Using a safe lifting device rated for 250 pounds, raise the hanger bearing in the holes so the
proper minimum spline gap is achieved. (Fig. 4-18)

NOTE: When auger components have been replaced or serviced, proper spline gap MUST be
verified. It may be necessary to loosen the hanger bearing hardware and use the lifting device to
achieve the proper spline gap.

2. Tighten the retaining hardware to the appropriate torque values listed in this section of the operators
manual.

3. Grease the spline grease zerk. (Fig. 4-18)

4 N\
3/16”
MINIMUM
GAP
SPLINE
GREASE ZERK
FIG. 4-18
\_ /
NOTE: If no further changes are required, continue with the “Upper Auger” section. )

4-16



1019/1119 GRAIN CARTS — Maintenance

/
Auger System (continued)

Upper Auger Removal

1. Keep upper auger in the folded position.

(93974). (Fig. 4-19)

2. Loosen the two bearing set screws. Remove and save the 5/16”-18UNC x 2 3/4” capscrew (9390-
037), four 5/16” SAE flat washers (9405-068) 5/16”-18UNC lock nut (901527) and 2” flat washers

-

Loosen Two
Bearing Set Screws

5/16"-18UNC Lock Nut (901527) ——me

2" Flat Washers (93974) Q‘QQ

S

5/16" SAE Flat Washer (9405-068)

Fig. 4-19 5/16"-18UNC x 2 3/4" Capscrew (9390-037)

5/16" SAE Flat Washer (9405-068)/ & 4

>

4-17



1019/1119 GRAIN CARTS — Maintenance

>

Auger System (continued)

Soft Start Replacement

A WARNING

e KEEP HANDS CLEAR OF PINCH POINT AREAS.

e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.

e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 2,000 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.

1. Use safe lifting devices rated at a minimum of 2,000 Ibs. to support the upper auger, remove auger
from tube.

2. Remove the 1/2”-13UNC capscrew (9390-140), 1/2”-13UNC lock nut (9801), soft start assembly,
thrust washer (9004878), and bushing (9004877). Discard 1/2”-13UNC capscrew (9390-140).
(Fig. 4-20)

NOTE: If removing flighting extension hardware, replace with new hardware. Do not reuse old flight-
ing extension hardware.

(e N

Fig. 4-20
\ =7 5/8"-11UNC x 8" Capscrew (9390-140)
/

4.250" OD x 4.011" ID Bushing (9004877)

- Z%
~_
/ o
/ Spacer Bushing (405402)
5/8"-11UNC Locknut (9801) 7 Thrust Washer (9004878)

N .

3. Insert the bushing (9004877) into the end of the upper auger. Attach the thrust washer (9004878) and
apply anti-seize to the soft start and insert into the auger tube.

4-18



1019/1119 GRAIN CARTS — Maintenance

4 . )
Auger System (continued)

Upper Auger Timing

1. Time the drive pin as follows: 4 A
Upper
Time the drive pin (as in Fig. 4-21) with the fin-
ished edge of the flighting at 12:00. Position
the drive pin at 9:30.

NOTE: Looking up at the upper flighting (Fig.
4-21) the auger rotation will be counter clock-
wise.

NOTE: There is only one way the soft-start
will go in.

NOTE: For additional auger timing assitance,

refer to your dealer for an auger timing fixture
(293329Y).

Soft Start Replacement (continued)

NOTE: Before soft start reassembly, ensure the spacer bushing (405402) is on the same side as the lock
nut (9801). (Fig. 4-22)

1. Retain the soft start into position with 1/2”-13UNC capscrew (9390-140), spacer bushing (405402),
and 1/2”-13UNC lock nut (9801). (Fig. 4-22)

/&\FIG. 4-22 R
\ ) ﬂ 5/8"-11UNC x 8" Capscrew (9390-140)
, /
- M 4.250" OD x 4.011" ID Bushing (9004877)
/ b
~:,./
N %
~.
~_
/ -
/ Spacer Bushing (405402) s
5/8"-11UNC Locknut (9801) 7 Thrust Washer (9004878)
Soft Start Assembly
- /
- /

4-19



1019/1119 GRAIN CARTS — Maintenance

N

Auger System (continued)

Upper Auger Assembly

A WARNING

e KEEP HANDS CLEAR OF PINCH POINT AREAS.

e EYE PROTECTION AND OTHER APPROPRIATE PERSONAL PROTECTIVE EQUIPMENT
MUST BE WORN WHILE SERVICING IMPLEMENT.

e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 2,000 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.

a N

1. The replacement auger is factory balanced.
Remove entire auger from shipping crate and
secure from rolling. The upper auger assembly
is pictured in Fig. 4-23 for reference.

2. Using a safe lifting device and slings with a
minimum capacity of 2,000 Ibs. to support the
upper auger, install upper auger into the tube.

3. Refer to “Upper Auger Timing” and position soft start accordingly.

Upper Auger Height

1. Place a flat bar across the center of the auger
housing tube. Measure the distance between 4 N
the center of the face of the soft start bush-
ing that sits on the top of the drive dog and
the center of the flat bar. Verify the upper auger
in-set of approximately 8 1/8”. With the upper
auger folded back, ensure the height of the up-
per auger is set correctly. If this dimension is
not correct, loosen the set screws in the flange
bearing at the top of the upper auger and slide
the auger through the bearing to this correct
position. Tighten set screws. (Fig. 4-24)

Upper
Auger

FIG. 4-24

4-20



1019/1119 GRAIN CARTS — Maintenance

>

1.

K
Auger System (continued)

Upper Auger Assembly (continued)

Make sure that the 4 bolt flange bearing is sitting tight against the mounting plate and then tighten
the two bearing set screws. Attach the upper auger with the 5/16”-18UNC x 2 3/4” capscrew (9390-
037), four 5/16” SAE flat washers (9405-068) 5/16”-18UNC lock nut (901527) and as many 2” flat
washers (93974) as required to fill the gap between the bearing and the cross bolt. (Fig. 4-25)

~

-

Tighten Two
Bearing Set Screws

5/16"-18UNC Lock Nut (901527) —me

5/16" SAE Flat Washer (9405-068)

STa\\ ¥
2" Flat Washers (93974) \«‘Q@ D3 &
S / =
5/16" SAE Flat Washer (9405-068) 47

5/16"-18UNC x 2 3/4" Capscrew (9390-037)
\FIG' 4-25 Y,

4-21



1019/1119 GRAIN CARTS — Maintenance

Auger System (continued)

port position.

ware.

driveline operation.

Upper Auger Bearing Gap

1. Verify the upper auger bearing height
by inspecting the upper auger bearing
in operating position. There should be
minimum 1/16” to 1/8” gap between
the bearing and mount plate with the
upper auger in operating position and
the drive dog completely engaged. If
gap is present, no action is needed, go
to step 2. If no gap or gap is too large,
Re-adjust the upper auger placement
to achieve a 1/16-1/8” gap. If there is
no gap, the upper auger will need to be
moved ahead. If there is too large of
a gap, move it backwards in the upper
auger housing. The number of washers
(93974) will also need to be adjusted to
eliminate any gap between the bearing
and the cross bolt. (Fig. 4-26 and 4-27)

2. Place upper auger in the folded/trans-

3. Once the upper auger height has been
verified, remove the upper bearing set
screws one at a time, and dimple the
stud shaft with a 1/4” diameter drill bit.
Apply medium strength blue thread
locker to the set screws, and reinstall
the set screws into the flange bearing
and into the dimples on the stud shaft.
Tighten set screws. Tighten all hard-

4. Test run auger driveline. Verify smooth

e N
1/16”
TO 1/8” GAP
FIG. 4-26
. /
e N
WASHER
SHIMS
FIG. 4-27
/

N

4-22



1019/1119 GRAIN CARTS — Maintenance

>

Auger Driveline

Bearings

It is important to periodically check set screws in all bearings at either end of the driveline
for tightness.

Driveline Replacement

X \')\\

/\\\\ "{

1. Park the empty cart on a firm, level surface. Block the wheels or tracks on the cart to keep it from
moving. Set the tractor parking brake, shut off the engine, and remove the ignition key from the
tractor before disconnecting driveline assembly and bearing hardware.

n

Loosen the setscrews on the three flangette bearings (9005061) (Fig. 4-28).

w

Remove the 1/2” carriage bolts (9388-103), flange nuts (9394-010), and lock washers (9404-025)

L holding the flangette bearings. Keep hardware. (Fig. 4-28). )

4-23



1019/1119 GRAIN CARTS — Maintenance

Auger Driveline (continued)

4. Remove paint on driveshaft to allow for easier a
movement. Slide driveshaft forward until the
rear spline is out of the universal joint connect-
ed to the gearbox.

5. Drop the gearbox end of driveshaft down and
slide driveshaft out of the flangette bearing on
the hitch end of the driveshaft. Driveshaft Cover

292448

6. Remove bearings, bearing mounts, universal
joint cover, driveshaft lock collars (if lock col-
lars are attached to driveshaft), PVC driveshaft
covers, and driveline cover off the current
driveshaft.

FIG. 4-29
L

Driveshaft Cover
292449

7. Slide new 1 3/4” dia. two-piece lock col-
lars (9008674) to both sides of new bearing
(9005061) closest to the U-joint.

8. Torque lock collars to 325 Inch-Lbs.

between bearings behind the hitch driveline cover. (Fig. 4-29)

NOTE: Ends of driveshaft are symmetrical.

the cart. (Fig. 4-29)

front side of the mounting brackets. Only loosely tighten the hardware.

9. When installing new bearings onto new driveshaft (9008138), assemble new 20 1/2” PVC driveshaft

cover (292448) between bearings near the gearbox, and new 33 1/2” PVC driveshaft cover (292449)

10. Slide the hitch end of the driveshaft, bearing and hitch driveline cover into the bearing near hitch of

11. Raise the gearbox end of the driveshaft up and insert the original 1/2” carriage bolts, flange nuts,
and lock washers into the mounting flanges making sure that the bearing flanges are both on the

>

/

4-24



1019/1119 GRAIN CARTS — Maintenance

Auger Driveline (continued)

(Fig. 4-32)
13. Tighten all flangette mounting hardware.

14. For alignment of the yoke, the orientation of the
universal joint at the gearbox MUST be in line
with the driveshaft drill dimple when the drive-
line assembly is attached.

(Fig. 4-30, 4-31, and 4-32)

15. With bearing mounting hardware completely
tightened, drill a setscrew dimple in the drive-
shaft by going through the bearing setscrew
threaded hole to dimple the driveshaft being
careful to not damage threads. Dirill the dimple
to a depth that setscrews are flush with the
bearing prior to applying thread locker and in-
stalling setscrews. (Fig. 4-30)

NOTE: Check gearbox oil level and grease univer-
sal joint before installing universal joint cover.

16. Attach new universal joint cover (290720B)
to the bearing mount in front of the gearbox
using original 3/8”-16UNC capscrews and
5/16”-18UNC weld nuts. Review to ensure PVC
driveshaft covers and driveline cover, located
behind the ladder, are in place and hardware
tightened prior to operation.

17. Apply thread lock on bearing setscrews and

12. Slide driveshaft down into the gearbox universal joint attached to the gearbox until the end of
the shaft extends into the universal joint about 2 3/8”. Ensure universal joint and driveshaft splines
completely engage. Verify the hitch end for adequate length for driveline assembly to connect.

>

~
Universal Joint . .
Orientation in Line Drill plmple
on Driveshaft
FIG. 4-30

/
~

tighten.
18. Test run driveline. Verify smooth driveline op-
eration. Y,
FIG. 4-32
TR
it (@’\ [}
/) “ 5
Driveshaft drill dimples. =
1 on each end.
When installing
driveline assembly, match
the driveline assembly J
connecting yoke orientation
to the universal joint connecting
yoke. Use driveshaft drill
dimples if accessible.
Note the universal joint
connecting yoke orientation.
Use driveshaft
drill dimple as reference
\ K if accessible . J Y,

4-25



1019/1119 GRAIN CARTS — Maintenance

e N
Verify Telescoping PTO Shaft Length
e PROPERLY EXTENDED AND COLLAPSED LENGTHS OF THE TELESCOPING PTO SHAFT
MUST BE VERIFIED BEFORE FIRST OPERATION WITH EACH AND EVERY DIFFERENT
TRACTOR. IF THE EXTENDED LENGTH OF THE PTO SHAFT IS NOT SUFFICIENT, IT
MAY BECOME UNCOUPLED IN OPERATION AND CAUSE SERIOUS INJURY OR DEATH
FROM CONTACT WITH UNCONTROLLED FLAILING OF PTO SHAFT ASSEMBLY COM-
PONENTS.
An excessive collapsed length can result in damage to the PTO driveline and attached components.
This is most likely to occur during extreme turning angles and/or travel over rough terrain. Conditions
are amplified on tractors with tracks operating in uneven terrain, particularly rice levies.
Damaged driveline components can result in unsafe operation and severely reduced driveline
component life.
NOTE: Do not exceed 10 degrees beyond a straight pull line while operating the PTO.
To verify proper extended and collapsed lengths, use the following procedure:
1. Fully collapse PTO shaft and measure length e ™
“L” (Fig. 4-33). | —=
Enter here: (1) (Verify that outer
tube does not bottom out on surrounding plas-
tic shield components). ¢ J*—
KFlg. 4-33 Y,
2. Pull apart PTO telescoping shaft ends and e ™
measure lengths “T” & “C” (Fig. 4-34).
Add “T” &”C” measurements together
Enter total here: (2
3. Calculate maximum recommended extended length:
a. Subtract line 1 from line 2. Enter here: (a)
b. Divide line (a) by 2. Enter here: (b)
c. Add line (b) to line 1. Enter here: (c)
d. Subtract 3 inches from line (c). Enter here: (d)
This is the maximum recommended extended length (LB).
- /

4-26



1019/1119 GRAIN CARTS — Maintenance

N

-
Verify Telescoping PTO Shaft Length (continued)

4. Hitch tractor drawbar to cart, ensuring that tractor and cart are on level ground and coupled as
straight as practical.

5. Connect PTO shaft to tractor, and measure length “L” from same points as used in step 1. Ensure
that this measurement does not exceed the maximum recommended extended length calculated
in step 3 above. If necessary, choose a shorter drawbar position, or obtain a longer PTO shaft as-
sembly before operating cart.

6. Position the tractor to obtain tightest turning
angle, relative to the cart. (Fig. 4-35)

7. Measure length “L” from same points as used
in step 1. This distance must be at least 1.5
inches greater than the distance measured in Ve ™
step 1. If necessary, adjust length of PTO shaft
by cutting inner and outer plastic guard tubes MEASURE
and inner and outer sliding profiles by the same
length. Round off all sharp edges and remove
burrs before greasing and reassembling shaft
halves. (Fig. 4-36)

4-27



1019/1119 GRAIN CARTS — Maintenance

e N
PTO Shaft and Clutch

Lubrication (Figs. D1 - D6)
Lubricate with quality grease before starting work and every 8 operating hours. Clean and
grease PTO drive shaft before each prolonged period of non-use. Molded nipples on the
shield near each shield bearing are intended as grease fittings and should be lubricated every
8 hours of operation! Telescoping members must have lubrication to operate successfully
regardless of whether a grease fitting is provided for that purpose! Telescoping members
without fittings should be pulled apart and grease should be added manually. Check and
grease the guard tubes in winter to prevent seizing.

- /

4-28



1019/1119 GRAIN CARTS — Maintenance

>

e
PTO Shaft and Clutch (continued)

Coupling the PTO drive shaft (Figs. E1 - E2)

Clean and grease the PTO and implement input connection (lIC)

AS-Lock

1. Pull locking collar and simultaneously push
PTO drive shaft onto PTO shaft until the lock-
ing device engages.

Push-Pull Lock

2. Pull locking collar and simultaneously push
PTO drive shaft onto PTO shaft until the lock-
ing device engages.

A WARNING

e CHECK TO INSURE ALL THE LOCKS ARE SECURELY ENGAGED BEFORE STARTING
WORK WITH THE PTO DRIVESHAFT.

Length Adjustment (Figs. F1 - F4)

NOTE: Maximum operating length LB.

1. To adjust length, hold the half-shafts next to
each other in the shortest working position and
mark them.

2. Shorten inner and outer guard tubes equally.

3. Shorten inner and outer sliding profiles by the
same length as the guard tubes.

4. Round off all sharp edges and remove burrs.
Grease sliding profiles.

A WARNING

e CHECK THE LENGTH OF THE TELESCOPING MEMBERS TO INSURE THE DRIVELINE
WILL NOT BOTTOM OUT OR SEPARATE WHEN TURNING AND/OR GOING OVER ROUGH
TERRAIN.

4-29



1019/1119 GRAIN CARTS — Maintenance

>

e
PTO Shaft and Clutch (continued)

Chains (Figs. G1 - G3)

NOTE: The chain is intended to prevent the shield
from rotating against non-moving parts and there-
by preventing shield damage. A properly installed
chain will increase the service life of the shield.

1. Chains must be fitted so as to allow sufficient
articulation of the shaft in all working positions.
Care must be taken to be sure that chain does
not become entangled with drawbar hitch or
other restrictions during operation or transport
of machine.

2. The PTO drive shaft must not be suspended
from the chain.

To Dismantle Guard (Figs. J1 - J4)

1. Remove locking screw.
2. Align bearing tabs with cone pockets.

3. Remove half-guard.

4. Remove bearing ring.

4-30



1019/1119 GRAIN CARTS — Maintenance

e
PTO Shaft and Clutch (continued)

To Assemble Guard (Figs. K1 - K5)

1. Grease yoke groove and inner profile tube.

2. Fit bearing ring in groove with recesses facing
profile tube.

3. Slip on half-guard.
4. Turn cone until it engages correctly.

5. Install locking screw.

To Assemble Cone

1. Dismantle guard (Figs. J1 - J3). Re-
move old cone (e.g. cut open with knife).
Take off chain. Place neck of new cone
in hot water (approx 80° C/180° F)
and pull onto bearing housing
(Fig. L1).

2. Turn guard cone into assembly position (Fig.
L2). Further assembly instructions for guard
(Figs. K1 - K5).

3. Reconnect chain if required (Fig. L3).

4-31



1019/1119 GRAIN CARTS — Maintenance

e N
PTO Quick Disconnect
Coupling
Slide clamp yoke or clutch onto connecting shaft. Make sure the location hole for the
clamping cone is positioned above the annular groove of the connecting shaft. Screw ap-
propriate clamping cone into the location hole. Slightly moving the clamp yoke or clutch to
and from in the axial direction will help drive in the clamping cone. Check the clamp yoke
or clutch for a tight and safe fit and continue to check at regular intervals. Retighten the
clamping cone as necessary. Torque clamping cone down to 75 ft.-Ibs.
When over loading occurs, the clutch disengages and will repeatedly attempt to reset. The
clutch will create a repeated “clicking” noise when resetting. Torque demand must decrease
for clutch to reset.
4 =\ N O
— Clamping cone
@W%
/ \ y
Annular groove i TIGHTEN TO
75 FT.LBS.
(100 Nm.)
RECHECK
PERIODICALLY
—
-
Uncoupling
Unscrew the clamping cone a partial turn.
Use the punch and hammer to help alleviate
the torque resistance on the wrench if neces-
sary. After a few cycles the clamping cone
will move freely with low torque resistance for
the removal process.
- /

4-32



1019/1119 GRAIN CARTS — Maintenance

Scale Troubleshooting

Does the indicator come on? +—>@

\ 4

’—LH’ Is the reading on the indicator stable? H No

J-Block cord from the indicator.

Y

If your display is unstable, or flashes “Range” disconnect the

Is the display still unstable.

Stand on, or hang your weight
over, each load cell. Does the
indicator respond to your weight

Yes

when you stand, or hang, on the
scale?

Check all J-Block and
load cell cables for cuts
or pinched/flat spots.

<

Does the scale weigh
you CORRECTLY with

Your indicator is probably defective.
Try another indicator to verify.

NOTE: Be aware of electrical inter-
ference that might affect your scale
such as: mobile phones, CB radios,
radio towers, electrical motors, etc.
Also make sure load cell cables are
not attached to hydraulic lines or res-

BAD INDICATOR: If you suspect a bad indicator, the
easiest way to check is to try another indicator.
Even if the indicator is a different model or is set-up
for a different scale, it at least should come on.

POOR CONNECTION: Poor connections can be tricky. If

in doubt, don’t just tighten the connection, take them

apart and clean them first. Any connection with rust
or paint should be sanded or wired brushed.

BAD BATTERY: If you suspect the battery, try replac-

ing it with another one. Don’t be fooled if using a

voltmeter to test you battery. A weak battery may

test good if checked when there is no load on the
battery.

BAD POWER CORD: Make sure the power cord’s red wire
is connected to the plus (+) positive side of the bat-
tery, and the black (-) negative wire is connected to
the negative side of the battery. If using a multi-me-

your weight over any of

ervoir because of static electricity.

ter to check for voltage measure between pin 1 (POS)

load cells?

and pin 2 (NEG). The meter should read between 10.5

NOTE: Are the readings
all positive? If not, the

ﬂ Remove the cover from the J-Block.

and 14.6 volts DC. |If using a tractor power cord, the
‘ black wire on the tractor power cord is positive and

load cell is upside down.

Does the scale weigh you
approximately the same over
all three load cells?

Yes

Your indicator is probably not set-up and

calibrated correctly. Check the decal on

the bottom of the indicator. The decal
shows what type of load cells the indicator
was calibrated to. By pressing the [ON]

key while the indicator is already on, you
will get the indicator’'s “SET-UP” and “CAL”
numbers. Write these down and see if they
compare to the set-up and calibration num-
bers on the indicator. Contact your dealer

for further information.

NOTE: If the scale responded to your
weight, that’s verification that the J-Block
is OK. If the scale did not respond to
your weight, either that load cell is bad

Look for loose connec-
tions. If you watch your
indicator display while

A4

the white wire is negative. Voltage from scale indica-
tor should read between 7.8 and 8 volts.

moving the wires around
inside the J-Block, and by

Is there moisture inside the

J-Block? Yes

pressing on the J-Block

printed circuit board, you

will see if there is a loose

connection of bad solder
joint.

ZERO balance the
indicator. (First
press the [FIELD]

’ Dry out your J-Block. (A hair dryer works great.)

Have you found a bad
connection or a loose
wire?

Fix or replace

>
Yes the J-Block.

net/gross key
then the [ZERO]
key.) The indicator
should display “0”.

Disconnect all the load cell wires from the terminal blocks

inside the J-Block. (You can leave the indicator on while

connecting or disconnecting the load cell wires, you will

not damage the load cells or indicator if wires are shorted
durning this step.)

'

NOTE: You are going to hook-up the load
cells to the J-Block one at a time (mean-
ing only one load cell connected at a
time). The purpose of this is to get a

y

reading for each load cell. Also while
performing this test, you should watch for
any other symptoms such as erratic/un-
stable display, indicator flashing “RANGE”,

or the J-Block is bad. Try another load
cell. If the scale still shows no response
to your weight, the J-Block is probaly bad.

A4

Disconnect the sec-
ond load cell and
reconnect the third
load cell. Write
down the indica-
tion reading for
that load cell also.
Stand or hang you
weight over the
connected load cell.
Write down how
much the weight
increased with your
weight over the
load cell.

Disconnect the
first load cell and
reconnect a second
one. Write down
the indicator reading
for that load cell.
Stand or hang your

weight over the
connected load cell.

Write down how

much the weight
increased with your
weight over the load

cell.

>

or a negative reading, etc. If the indicator

reading should ever appear abnormal with

any load cell connected, that load cell is
probably bad.

Connect one load cell back into on
of the terminals in the J-Block.

NOTE: The reading you get for
each load cell is dependent on the
size and type of load cell and how

much weight is over each cell. In

general, the number should be a

positive and be stable.

Y

Write down the indicator reading
with the load cell connected.

Stand or hang your weight over the
connected load cell. Write down
how much the weight increased

with your weight over the load cell.

(Don’t be alarmed by the reading, a
scale with only one load cell con-

nected will weigh heavy.)

A bad load cell will have a
reading that is either unsta-
ble, or makes the indication
flash “+RANGE”, or is more
than three times greater,
or less than the average
of the others. Additionally

Do not expect the load cells to give you the
same reading. It is common for each load cell
to have a reading that is hundreds, maybe even
thousands, different than the others. Especially
when one load cell is carrying more weight than
the others. (Example: the two axial load cells will

be carrying more weight than the hitch bar.)

the readings of your weight
over each load cell should
be similar. (Probably 2-3
times your actual weight, but
similar to each other.) Any
difference could be an indica-
tion of a bad load cell or
structural problem.

4-33




1019/1119 GRAIN CARTS — Maintenance

>

/
Weather Guard Tarp Troubleshooting

PROBABLE CAUSE CORRECTION

Tarp sags in middle areas 1. Bows may be bent or adjusted too low.

Missing or loose ridge strap. Replace
or retighten.

U-joint may need to be adjusted
3. on splinded shaft to provide more
tension.

Holes or tears in tarp 1. Consult your local dealer for repairs.

2. Order tarp repart kit from dealer.

When new tarp or parts are needed
always replace with original parts.

Inspection and Maintenance

AWAHNmG

TO PREVENT PERSONAL INJURY OR DEATH, DO NOT ALLOW ANYONE ON A CLOSED
TARP. TARP SYSTEM IS NOT DESIGNED TO SUPPORT A PERSON.

e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. REMOVE ACCUMULATED
WATER/SNOW/ICE OR ANY OTHER OBJECTS FROM TARP BEFORE OPENING TARP.

e Do not open or close tarp while moving or in high wind conditions. Damage to the tarp may
occur.

e Tarp should not be used if it is torn or the bungee cords are frayed or show damage. If
water pools on the tarp adjust tension of tarp cables and/or arm springs as required.

Periodic preventive maintenance should be practiced. Inspect tarp and hardware often for
abrasions or loosened bolts that may need adjustment and/or repair. Check bungee cords
for wear and adjust tension at the beginning of the season and again half way through the
season.

Tears in tarp should addressed before further tarp operation. If water pools on tarp, adjust
tension of tarp cables and/or arm springs.

If installed correctly, tarp should always operate as well as when first installed. If tarp does
not pass this simple inspection, make all appropriate repairs or adjustments immediately
before serious damage occurs.

4-34



1019/1119 GRAIN CARTS — Maintenance

N

Electrical System Diagram — Overall

To Right-Side of

Cart Interior Right-Hand Side
Work Light
Tail Light RH
Sub Assembly
Sauly
Amber Light - Micro Dot i Light
==
~N
ﬁ Rear Wiring
To Tractor Harness I
Front Wiring Harness W
= H gg H—t
Plug ——
Tail Light
NOTE: 7-pin connector H LH Sub
must be plugged into Assembly

Left-Hand Side

the tractor in order for
the spout system to
operate.

Sensor

Proximity ‘ g\
W:} ~

§
L !

A

Auger Wiring
Harness

!

’ To Directional
Spout

¥
Work Light
/

4-35




1019/1119 GRAIN CARTS — Maintenance

K
Electrical System Diagram — Plug #92450

GRAIN CART WIRES

Black - Work Lights White -- Ground .
Green - RH Turn Green -- Right amber flashlng lamp
Yellow -- Left amber flashing lamp
Yellow - LH Turn Brown -- Tail light
. Black -- Interior & Auger Lights
Brown - Tail Red -- Brake Lights
White - Ground Blue -- NOT USED
Red - Brake

White
Black

4-36



— Maintenance

1019/1119 GRAIN CARTS

Electrical System Schematic

/

‘uoijewJoul [euollppe Joy
[lenuew die} ou}o9|e djesedss 89S JION

"'SNOILOANNOD TVOIH1O313 TV OL1 ISVIHO O1d103731A ATTddV -

AVHOVIA ONIYFIM FHL OL ONIHOOIV AV FHL FHIM °

'SLNN ANV S17049 d3dIAOYd FHL ONISN AV13d 3HL LNNOW -

'd3LS SNOIATHd IHL NI A3IMYVIN STTOH IHL 1718A ‘LIg 11¥A J»/L ¥V ONISN -

"'STTOH ONILNNOW FHL 40 SYILNIO IHL MHYVIN ‘FLVIdINTL V SV AV13Y IHL ONISN °
'3191SSOd SV Ad31L1vd 3HL OL 3SOTO SV NOILYOOT ONILNNOW d3dIs3d v Lo373s -
‘SNOILONYLSNI ONILNNOW AVTId ONISHIATH SOLON

(2€96006)
LM 3LONTY SSITTHIM NI
d3IAIFOTE HLIM d3dNTONI
JLONTY 9O4A3M

—AN®M < 0O

(®)
ang
Movig (s01d 2) L00d
¥3gany ang
O
vIL@ a3y
= \_|_/_._m /
° (_L\nw @B
)7
O - L A
/m Movd
N
Vo=
g “ 1008 (s07d 2) LoOg
8/€D ¥388NY MOv1g 389Ny MOT1IA
1008 ™~ siovia
y3gany a3y
86£5006# LYVd AV13Y - gggggg
AV13Y 40 dOL NO LNNOW ONISHIAIY HOLOW +

ZS|  ZHOLIMS NEEND) a3y

1S L HOLIMS ania

-9 ANNO¥O MOov1d A v

+d 93IMOd a3y NOILOINNOD AY3LLvE

NOILOINNOD| NOILONNS [¥OT0D IdIM 30HNOS YIMOd AZL - ONTd HOLOVHL OL

H3IAIFOTH SSTT1FHIM NOILONNL I1ONIS

ddVvl 214103173 6LLL/6101

(AY3LLVE)
309N0S ¥IMOd AZL

«Ch

00¥5006# Ldvd
HIMVIHd 1383
IVNNVYIN dAY G€

oL/ied

(s01d 2) L1004
¥3gany a3d

4-37



1019/1119 GRAIN CARTS — Maintenance

/Electrical Over Hydraulic (EOH) System Schematic 4 Function R

Optional

(SEE NOTE FOR
K SOFTWARE LOGIC) /

HYDRAULIC VALVE GROUND = WHITE WIRE —

AUGER UNFOLD = GREEN WIRE —
NOT USED - PLUGGED —
+12VDC FROM DIODES — RED W/WHITE STRIPE —
FLOW DOOR OPEN — ORANGE WIRE —

AUGE]
UGER FOLD WHITE ———4

AUGER UNFOLD GREEN
WHITE ——————4
+12VDC FROM DIODES RED W/WHITE STRIPE
WHITE ——————4
FLOW DOOR OPEN ORANGE
- WHITE ———
PINK
FLOW DOOR CLOSE _:':wmr:
SPOUT IN BROWN
WHITE —————4
SPOUT oUT YELLOW
WHITE —————4
SPOUT REAR TAN
WHITE ————4
SPOUT FRONT BLAcK
WHITE —————¢

J—AUGER FOLD - BLUE WIRE —
_|:': A

4=WAY HAT JOYSTICK/
SWITCH CONTROL GRIP
HARNESS
9008378
MEMBRANE STYLE To TRACTOR
KEYPAD WITH POWER KEYED +12V
ILLUMINATED TEXT HARNESS POWER
9008402 SOURCE
DOUBLE
TRIGGER
- N
SEE_NOTE
so| RE
LoGic
FUSE HOLDER
STRAIN
RELIEF BLADE” STYLE
ATC FUSE
+12 VDC — RED WIRE ——— 1 [ 1|— +12 VDC — RED WIRE——m———@
AUGER FOLD - BLUE WIRE 2 2 [— AUGER FOLD — BLUE WIRE (
AUGER UNFOLD — GREEN WIRE —{ 3 3 |— AUGER UNFOLD — GREEN WIRE (
NOT USED - PLUGGED 4 4 |— NOT USED — PLUGGED
+12VDC FROM DIODES 5 5 — +12VDC FROM DIODES — RED W/WHITE STRIPE
= RED W/ WHITE STRIPE WIRE
FLOW DOOR OPEN — ORANGE WIRE & 6 FLOW DOOR OPEN — ORANGE WIRE (
7 |— FLOW DOOR CLOSE - PINK WIRE
FLOW DOOR CLOSE — PINK WIRE — 7 (
8 — SPOUT IN — BROWN WIRE
SPOUT IN — BROWN WIRE 8 (
9 |— -
SPOUT OUT - YELLOW WIRE— 9 spouT out YELLOW WIRE (
10 — - E
SPOUT REAR — TAN WIRE — 10 SPOUT REAR TAN WIR
SPOUT FRONT — BLACK WIRE 1" 11 [T SPOUT FRONT - BLACK WIRE
— 12 — GROUND — WHITE WIRE
GROUND — WHITE WIRE ——— 12 :z
— 23
8g
85
1
;:awmumv«sun—l
[ ]
/ SPST NON-LATCHING SWITCH \ = =
SPOUT FRONT joy
HAT SWITCH RIGHT EXTENSION | N Z2oooeNo o swN |
SPST NON-LATCHING SWITCH 23325?? | | | | | | | | | | | |
PIN 12 - GROUND - WHITE WIRE
HAT SWITCH LEFT I+ Q%ggg EIIEE ]
SPST NON-LATCHING SWITCH %7—(} PIN 11 - SPOUT FRONT FUNCTION - BLACK WIRE o <=2
aR Q 0 0 O §3 8 6 ©
H,ﬁ"gf,ﬂgﬁhp 3 >E} DHf| PIN 10 - SPOUT REAR FUNCTION - TAN WIRE g§ SSSS j : 43938 ¢
SPSTNDN'?JSF}EGSWITCH >E PIN 9 - SPOUT OUT FUNCTION - YELLOW WIRE = 2 o 3z S 8 g % c = ©
SPSTHI:JNSXVA‘Ig:\lEgV;\AA‘/ITCH“:E} i PIN 8 - SPOUT IN FUNCTION - BROWN WIRE ﬁé g g S . 8 8%, § E 1
oW Boo ter =4 1 PIN 7 - FLOW DOOR CLOSE FUNCTION - PINK WIRE ] Sl g g -3 2 6 §
TRIGGER PULL P A PIN 6 - FLOW DOOR OPEN FUNCTION - ORANGE WIRE S ' %38 22031 o m
T O BorNG SwTeH Y¥Y PIN 5 - +12 VDC FROM DIODES - RED W/ WHITE STRIPE WIRE MEEE-EE a3 €
c| % e = (-
TRIGGER PUSH PIN 4 - NOT USED - PLUG 2182« 'y 3 H
SPST LOGIC CONTROLLED SWITCH | +4 [ PIN 3 - AUGER UNFOLD FUNCTION - GREEN WIRE s : 32323 ;5‘, § o § n
UNFOLD m
(SEE NOTE FOR ;E} PIN 2 - AUGER FOLD FUNCTION - BLUE WIRE H 2 xzmnT £ N
SOFTWARE LOGIC) PIN 1-+12 VDC - RED WIRE m R E 2
SPST LOGIC CONTROLLED SWITCH A ; 9=
AUGER FOLD Acg
9@ m
R

PANZaNFaNaN
VANVAN/AN/aN
PANZaNFaNaN
PANZaNFaNaN
PANZaNFaNaN
PANZaNFaNaN
PN AN FaNaN

T

© O NG AN =

FLOW DOOR CLOSE - PINK WIRE —
SPOUT IN —= BROWN WIRE —
OUT = YELLOW WIRE —

SPOUT REAR — TAN WIRE— 10
——SPOUT FRONT — BLACK WIRE — 11
NOT USED - PLUGGED—| 12 |

|»:owa~a¢nmcun_|

Main Harness
(9008403)

o-—o-]—o|—e | — | & &~

4-38



1019/1119 GRAIN CARTS

— Maintenance

KOptional Electric Over Hydraulic Valve Electric Schematic R
4 Spool
4 N
ORANGE
WHITE
RED W/ WHITE STRIPE
GREEN
WHITE WHITE
BROWN
WHITE
BLACK e
WHITE !\—/"
PINK
WHITE
BLUE
WHITE
YELLOW
"D" Port uF" Port WHlTE
Auger Spout Tilt TAN
RAISE l[ﬁ] lﬂ] IN WHITE
IR
i!l =LA
"B" Port "H" Port
Flow Door — - Spout IN
OPEN EH (Motor Port "A")
h
"G" Port
"A" Port Spout OUT
Flow Door "C"Port  "E" Port (Motor Port "B")
CLOSE Auger  Spout Tilt
\_ To Tractor LOWER ouT Y
PORT END OF CYLINDER FUNCTION
A BUTT END FLOW DOOR CLOSE
B RAM END FLOW DOOR OPEN
C RAM END AUGER FOLD LOWER
D BUTT END AUGER FOLD RAISE
E RAM END SPOUT TILT OUT
F BUTT END SPOUT TILT IN
G RAM END SPOUT ROTATE OUT
H BUTT END SPOUT ROTATE IN
P TRACTOR PRESSURE
T TRACTOR RETURN
\_ %

4-39



1019/1119 GRAIN CARTS — Maintenance

g i i i B
Braking System Schematic (Optional)
o
E | | | E
| = = =
I 9007548 5007548 /
9876://
9875 / 9007546
9004829
| 9005173 &
9390-147 (12) Total 9005174
@// 9404-033 (12) Total
286237
. [ @ Total 9004762 (2) Total
N 9390-348 (20) Total
%‘/‘\ i 9404-029 (20) Total
T‘ 283711 (2) Total
D
97711 (2) Total ~/
\_ J

4-40



1019/1119 GRAIN CARTS — Maintenance

s i i N
Hydraulic System Schematic
AUGER LIFT CYLINDER
E: SPOUT ROTATE
MOTOR
CA PP CB —1
e oo
PILOTED
ACCUMULATOR DIRECTIONAL
I CONTROL I SPOUT SPOUT
| | REARWARD FOREWARD
————————— CHECK
VALVE
I I FLOW DOOR
! L PILOT-OPERATED ! CYLINDER
& CHECK ——
E—
VA VB
FLOW FLOW
AUGER AUGER DOOR DOOR
RAISE LOWER CLOSE OPEN
CHUTE TILT
ACC | HYDRAULIC ACCUMULATOR CVYLINDER
CA  |TO AUGER LIFT CYLINDER - CLEVIS END
CB  |TO AUGER LIFT CYLINDER - ROD END
PP |TO AUGER LIFT CYLINDER - MIDDLE PORT e |
VA | PRESSURE TO EXTEND AUGER LIFT CYLINDER
TILT TILT
VB | PRESSURE TO RETRACT AUGER LIFT CYLINDER DOWN UP
N %

4-41



1019/1119 GRAIN CARTS — Maintenance

>

/
Wheel, Hub and Spindle Disassembly and Assembly

A WARNING

e TIPPING OR MOVEMENT OF THE MACHINE CAN CAUSE SERIOUS INJURY OR DEATH.
BE SURE MACHINE IS SECURELY BLOCKED.

e FALLING OBJECTS CAN CAUSE SERIOUS INJURY OR DEATH. DO NOT WORK UNDER
THE MACHINE AT ANY TIME WHILE BEING HOISTED. BE SURE ALL LIFTING DEVICES
AND SUPPORTS ARE RATED FOR THE LOADS BEING HOISTED. THESE ASSEMBLY
INSTRUCTIONS WILL REQUIRE SAFE LIFTING DEVICES UP TO 20,000 LBS. SPECIFIC
LOAD RATINGS FOR INDIVIDUAL LOADS WILL BE GIVEN AT THE APPROPRIATE TIME
IN THE INSTRUCTIONS.

A CAUTION

e IMPROPERLY TORQUED WHEEL NUTS/BOLTS CAN CAUSE A LOSS OF IMPLEMENT
CONTROL AND MACHINE DAMAGE. TORQUE WHEEL NUTS/BOLTS TO VALUES IN
TABLE. CHECK TORQUE BEFORE USE, AFTER ONE HOUR OF UNLOADED USE OR
AFTER FIRST LOAD, AND EACH LOAD UNTIL WHEEL NUTS/BOLTS MAINTAIN TORQUE
VALUE. CHECK TORQUE EVERY 10 HOURS OF USE THERE-AFTER. AFTER EACH
WHEEL REMOVAL START TORQUE PROCESS FROM BEGINNING. WARRANTY DOES
NOT COVER FAILURES CAUSED BY IMPROPERLY TORQUED WHEEL NUTS/BOLTS.

e Remove only one wheel and tire from a side at any given time in the following procedure.

1. Hitch cart to tractor. Park the empty cart on a firm, level surface. Set the tractor’s parking brake,
shut off engine and remove key. . n

——

2. With cart empty, use 20,000 Ibs. safe lifting and load holding devices rated at 20,000 Ibs. to support
the weight of your grain cart. Place the safe lifting device under the axle closest to the tire.

3. Use a 3,000 Ibs. safe lifting device to support the wheel and tire during removal.

A WARNING

e INNER WHEEL AND TIRE MAY FALL FROM HUB CAUSING SERIOUS INJURY OR DEATH.
ALWAYS SUPPORT INNER WHEEL WHEN REMOVING OUTER WHEEL.

4. If only changing wheel and tire, skip to Step 8; otherwise continue with Step 4.

5. Remove the hardware retaining the hubcap. Next, remove the hubcap, gasket, cotter pin, castle nut
and spindle washer. Using a 200 Ibs. safe lifting device, remove hub with bearings from old spindle.

4-42



1019/1119 GRAIN CARTS — Maintenance

/
Wheel, Hub and Spindle Disassembly and Assembly (continued)

6. Inspect the spindle and replace if necessary. If spindle does not need to be replaced, skip to Step
7; otherwise continue with Step 6.

Remove the bolt and lock nut that retains the spindle to the axle. Using a safe lifting device rated
for 150 Ibs., replace the old spindle with a new spindle. Coat axle contact length of spindle shaft
(scale or non-scale) with anti-seize lubricant prior to installation. If installing scale spindle, install
with ‘top’ decal facing upwards. Reuse bolt and lock nut to retain spindle to axle. Tighten as out-
lined in “Wheel and Tire” in the MAINTENANCE section.

7. Remove seal and inspect bearings, spindle washer, castle nut and cotter pin. Replace if neces-
sary. Pack both bearings with approved grease and reinstall inner bearing. Install new seal in hub
with garter spring facing the hub by tapping on flat plate that completely covers seal while driving it
square to hub. Install until flush with back face of hub. Using a 200 Ibs. rated lifting device, install
hub assembly onto spindle. Install outer bearing, spindle washer and castle nut.

8. Slowly tighten castle nut while spinning the hub until drag causes the hub to stop freely spinning.
Do not use an impact! Turn castle nut counterclockwise until the hole in the spindle aligns with the
next notch in castle nut. Hub should spin smoothly with little drag and no end play. If play exists,
tighten to next notch of castle nut. If drag exists, then back castle nut to next notch of castle nut.
Spin and check again. Install cotter pin. Clean face for hub cap gasket and install gasket, grease
filled hub cap and retain hubcap with hardware removed. Tighten hubcap hardware in alternating
pattern.

9. Attach the wheel(s) and tire(s) to the hub using the same rated lifting device for removal. Tighten
wheel nuts to appropriate requirements and recheck as outlined in “Wheel and Tire” in the MAINTE-
NANCE section

10. Raise cart, remove safe load holding devices and lower tire to the ground.

- /

4-43



1019/1119 GRAIN CARTS — Maintenance

e N
Wheels and Tires
Wheel Nut Torque Requirements
e |IMPROPERLY TORQUED WHEEL NUTS/BOLTS CAN CAUSE A LOSS OF IMPLEMENT
CONTROL AND MACHINE DAMAGE. TORQUE WHEEL NUTS/BOLTS TO VALUES IN
TABLE. CHECK TORQUE BEFORE USE, AFTER ONE HOUR OF UNLOADED USE OR
AFTER FIRST LOAD, AND EACH LOAD UNTIL WHEEL NUTS/BOLTS MAINTAIN TORQUE
VALUE. CHECK TORQUE EVERY 10 HOURS OF USE THERE-AFTER. AFTER EACH
WHEEL REMOVAL START TORQUE PROCESS FROM BEGINNING. WARRANTY DOES
NOT COVER FAILURES CAUSED BY IMPROPERLY TORQUED WHEEL NUTS/BOLTS.
Failure to check torque before first load may dam- WHEEL HARDWARE
age wheel nut/bolt seats. Once seats are dam-
aged, it will become impossible to keep nuts/bolts SIZE FOOT-POUNDS
tight. Tighten nuts/bolts to applicable torque value 7/8-14 (UNF) 440 ft.-Ibs.
shown in table. Start all nuts/bolts by hand to pre- M22x1 475 ft-|
vent cross threading. Torque nuts/bolts in the rec- x1.5 5 ft.-Ibs.
ommended sequence as shown in Diagram 1. Ve ™
NOTE: Do not use anti-seize on wheel hardware.
- /
10 BOLT
DIAGRAM 1
- /

4-44



1019/1119 GRAIN CARTS — Maintenance

/Wheels and Tires (continued) A
Tire Pressure
The following is to be used as a general guide for tire inflation and figures can vary depend-
ing on specific brand of tire used. It is important that tires are inspected after
unit is loaded. Start with minimum pressure indicated. The tire should stand up with no
side-wall buckling or distress as tire rolls. Record the pressure needed to support the full
load and maintain this pressure to achieve proper tire life. Do not exceed maximum
recommended tire pressure. Each tire must be inflated to 35 PSI max to seat the
beads, deflated to 5-10 PSI, then reinflated to the tire’s max PSI when mounting.
Tire Pressure for Grain Carts
Load Index / Ply
Tire Make Tire Size Rating Max. PSI
Firestone 23.1x26 R-3 12 32
23.1x26 R-1 12 32
28Lx26 R-3 12 26
24.5x32 R-3 12 32
24.5x32 R-1 12 32
30.5x32 R-1 14 28
30.5x32 R-3 14 28
30.5x32 R-3 16 34
30.5x32 R-1 16 26
35.5x32 R-3 20 36
76x50.00x32 HF-3 16 40
76x50.00x32 HF-3 20 50
800/65R32 R-1W 172D 41
800/60R32 R-3 181B 46
900/65R32 R-3 191B 46
900/60R32 R-1 176A8 44
1250/50R32F IF/CFO R-1WNP 201D 46
1250/50R32F IF/CFO R-1W 188B 30
520/85R38 R-1 155A8 29
520/85R38 R-1 173A8 64
480/80R42 R-1 151A8 36
520/85R42 R-1 157A8 29
520/85R42 R-1 165A8 51
520/85R42 IF/CFO R-1 169A8/B 35
IF520/85R42 R-1W 169B 35
VF520/85R42 R-1W 177B 35
420/80R46 R-1 151A8 44
480/80R46 R-1 158A8 44
X 380/90R46 R-1 152B 51 )

4-45



1019/1119 GRAIN CARTS — Maintenance

Wheels and Tires (continued) A
Tire Pressure (continued)
Tire Pressure for Grain Carts
Load Index / Ply
Tire Make Tire Size Rating Max. PSI
Titan/Goodyear 23.1x26 R-3 10 26
23.1x26 R-1 10 26
24.5R32 R-1 169A8/B (5-Star) 48
24.5x32 R-3 12 32
24.5x32 R-1 12 32
30.5x32 R-3 16 26
30.5x32 R-3 14 22
30.5x32 R-1 14 22
480/80x42 R-1 166A8 23
1100/45R46 F-1W 195D 35
Mitas 650/75R32 R-1W 172A8 58
650/75R32 R-1 176A8 41
800/65R32 R-1W 172A8 46
900/60x32 R-1W 176A8 41
900/70R32 R-1W 188A8 53
1050/50x32 R-1W 178A8 41
1250/50R32 R-1W 188A8 41
900/60x38 R-1W 181A8 44
520/85x42 R-1W 162A8 44
650/65x42 R-1W 168A8 44
Alliance 30.5B32 18-Ply 36
35.5LR32 193A8 44
900/60R32 R-1W 192D 46
1050/50R32 R-1W 185A8 52
1250/50R32 R-1W 201B 46
Trelleborg VF1050/50R32 R-1 198D 52
900/50R32 R-1W 181A8 55
900/60x32 176LI 44
850/55R42 R-1W 161A8 32
\_ _/

4-46



1019/1119 GRAIN CARTS — Maintenance

\
Wheels and Tires (continued)
Tire Warranty
For questions regarding new tire warranty, please contact your local original equipment tire
dealer. USED TIRES CARRY NO WARRANTY. Following are phone numbers and Websites
for your convenience:
Firestone www.firestoneag.com
Phone 800-847-3364
Titan www.titan-intl.com
or Phone 800-USA-BEAR
Goodyear Fax 515-265-9301
Trelleborg www.trelleborg.com
Phone 866-633-8473
Continental/Mitas www.mitas-tires.com
Phone 704-542-3422
Fax 704-542-3474
Alliance www.atgtire.com
Phone 781-325-3801
%

4-47



1019/1119 GRAIN CARTS — Maintenance

e N
Complete Torque Chart
Capscrews - Grade 5
NOTE:
e Grade 5 capscrews can be identified by three radial dashes on the head.
e For wheel torque requirements, refer to Wheels and Tires.
e Tighten U-bolts evenly and equally to have the same number of threads exposed on each end.
SIZE FOOT NEWTON
POUNDS METERS
1/4-20 8-10 11-13
1/4-28 9-11 12-15
5/16-18 15-17 20-23
5/16-24 17-19 23-26
3/8-16 25-28 34-38
3/8-24 28-31 38-42
7/16-14 40-45 54-61
7/16-20 45-50 61-68
1/2-13 62-68 84-92
1/2-20 68-75 92-102
9/16-12 90-98 122-133
9/16-18 100-110 134-148
5/8-11 120-135 162-183
5/8-18 124-137 168-186
3/4-10 200-220 270-300
3/4-16 210-230 285-310
7/8-9 330-350 425-475
7/8-14 360-380 460-515
1-8 500-525 675-710
1-14 540-560 730-760
11/8-7 600-635 815-860
1 1/8-12 665-700 920-950
11/4-7 850-895 1150-1215
1 1/4-12 940-990 1275-1340
1 3/8-6 1125-1175 1525-1590
1 3/8-12 1280-1335 1735-1810
11/2-6 1500-1560 2035-2115
1 1/2-12 1685-1755 2285-2380
e follow these torque recommendations except when specified in text.
. /

4-48



1019/1119 GRAIN CARTS — Maintenance

e N\
Complete Torque Chart
Capscrews - Grade 8
NOTE:
e Grade 8 capscrews can be identified by six radial dashes on the head.
e For wheel torque requirements, refer to Wheels and Tires.
e Tighten U-bolts evenly and equally to have the same number of threads exposed on each end.
SIZE FOOT NEWTON
POUNDS METERS
5/16-18 20-22 27-30
5/16-24 21-23 28-31
3/8-16 35-39 47-53
3/8-24 36-41 49-55
7/16-14 54-58 73-78
7/16-20 55-60 75-80
1/2-13 82-88 110-120
1/2-20 94-99 125-135
9/16-12 127-134 170-180
9/16-18 147-155 199-210
5/8-11 160-170 215-230
5/8-18 165-175 225-235
3/4-10 280-295 380-400
3/4-16 330-365 445-495
7/8-9 410-430 555-580
7/8-14 420-440 570-595
1-8 630-650 850-880
1-14 680-700 920-950
11/8-7 900-930 1220-1260
11/8-12 930-950 1260-1290
1 1/4-7 1250-1300 1695-1760
1 1/4-12 1280-1320 1735-1790
e follow these torque recommendations except when specified in text.
- /

4-49



1019/1119 GRAIN CARTS — Maintenance

/
Hydraulic Fittings - Torque and Installation

SAE Flare Connection (J. I. C.)

1. Tighten nut with finger until it bottoms the seat.

2. Using a wrench, rotate nut to tighten. Turn nut
1/3 turn to apply proper torque.

W

SAE Straight Thread O-Ring Seal

1. Insure jam nut and washer are backed up to the
back side of smooth portion of elbow adapter.

2. Lubricate o-ring.

3. Thread into port until washer bottoms onto
spot face.

4. Position elbows by backing up adapter.

5. Tighten jam nut.

4-50




1019/1119 GRAIN CARTS — Maintenance

>

Notes

4-51



1019/1119 GRAIN CARTS — Parts

SECTION V
Parts
Final AsSembly COMPONENTS .......cciiiiiiiec e e e e st e s ee e te e sre e s ee e reesrneeneeas 5-2
Ladder Assembly COMPONENTS ........cccuiiiiieiie it ee e st e e e re e sre e see e reesreeeneeas 5-6
DT o= SR 5-7
TOUCK-UD PaIN.....cviieee e s et sae e st e e te e s ae e ete e sreesneeesteesnneenneens 5-10
EOH Tractor Circuit Hydraulic Components (Optional).........ccccccveveeiiiiii e, 5-11
EOH Valve Assembly Components 4 Spool (Optional)........ccccoceeveeiiriiievec e, 5-12
Electrical Components - Single Axle & Track MOCEIS........cccccveveeiiieiie e, 5-14
RIGIA AXIB ...ttt ettt et et e et et e e be et e s ae e e besaeesbeeseesbeentesbeetesbeesteereenbeennenns 5-16
AQJUSTADIE AXIB......oeeeee e et e et e e s ae e st e e be e saeeeate e sreesneeenreesreeenreen 5-18
36” & 42” Track Axle Components with 5 Point Scale System..........cccccvviviiviiiieicnenn. 5-20
Track Axle Mounting COMPONENTS .......oiuiiiiiiiie et 5-22
Hub & Spindle - Rigid Axle Without Scales & Adjustable AXI€..........cccoviviiiiiiieiiieeeieeee 5-24
Hub & Spindle - Rigid Axle With SCaleS.........ccoeiiieiiiiii e 5-25
Brake Components (OPLioNal)..........coooeriiiiii e 5-26
WREEIS ANU TIFBS...eiiueiiieeiie sttt e e et e et e e sae e s rte e be e saeeeateesreesneeesteesneesnneens 5-28
Directional Spout COMPONENTS.......ccceeiieiieeie et e e re e re e e nreenreas 5-30
Upper Auger COMPONENTS ......ccuuiiiieeieeiieesteesee e e steesee s rte e ste e s e e e ste e sreesseeetessreeeneeesreesreeanseenreas 5-32
Lower Auger & Door Seal COMPONENTS .......oiiiiieieee et 5-34
FIOW DOOE SBAIS .....veevieiieectie ettt te e s e et e e te e s re e et e e beesneeeneeenreas 5-36

45 Degree Gearbox Components - 20 Spline Input Shaft - For SN B42720100 & Higher.5-38
45 Degree Gearbox Components - 6 Spline Input Shaft - For SN B42720099 & Lower ... 5-40

Cleanout DoOr COMPONENTS ......eiiiiieiie i ee e e re e rte e s re e e e te e s re e et eesteesneeenreenreas 5-42
Auger FOId COMPONENTS.......ciiiiiieiie e re e s e e te e s re e st e e steesrneenneens 5-44
Auger Fold Grease COMPONENTS .......cocuieiieiiieiieesie et see e st s st e e re e sreeete e s e e sreeesneesreeenneens 5-46
Sideboard Components - Model 1079 ... e 5-48
Sideboard Components - Model 1119 ... e e 5-49
Internal Bracing Components - For SN B41010100 & Higher.......ccooeeveiiii e, 5-50
AUGEr FOIA CYINUEN ...ttt be e sre e e te e s reesne e e sreesnnesnneens 5-51
Flow Control DOOr CYINUET ......eeiieeiie et e e ste e e ee et e e e sre e s neeenreenreas 5-51
Directional SPouUt CYIINUET..........ciie et e e e be e re e e neeenreas 5-51
Hydraulics - Beginning with SN B38090100.........ccccoeiiieiie et 5-52
Hydraulic Components - For SN B38090099 & LOWEN .......cccceeiiiieiiieee e 5-56
PTO Cut Out Clutch COMPONENTS.......ccciieiee e ree et e reas 5-58
PTO COMPONENTS.....oiiitii e e sttt e st e et e e sbe e e ae e e te e sreeenteebeesreeanteenreas 5-59
Driveline U-Joint COMPONENTS........coiuiiiieiie ettt ee et e e te e sre e e neeereas 5-60
Weather Guard Tarp and Crank Handle Components for Model 1019 .......ccccoeeiciiiiirieeennen. 5-62
Weather Guard End Cap, Bracket, & Bow Components Model 1019......cccccoevvieeiiiicrnnennnnn. 5-64
Weather Guard Tarp and Crank Handle Components for Model 1119 ..o, 5-66
Weather Guard End Cap, Bracket, & Bow Components Model 1119 ......cccccvviiiciiiiiineennen. 5-68
Video System (OPIONAl).........ooe oottt 5-70

FOR TRACK INFORMATION, PLEASE REFER TO YOUR TRACK MANUAL.

FOR SCALE INFORMATION, PLEASE REFER TO YOUR SCALE MANUAL.
FOR ELECTRIC ROLL TARP INFORMATION, PLEASE REFER TO YOUR ELECTRIC ROLL TARP MANUAL.
FOR HYDRAULIC DRIVE INFORMATION, PLEASE REFER TO YOUR HYDRAULIC DRIVE MANUAL.

5-1



1019/1119 GRAIN CARTS — Parts

Final Assembly Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

-

Upgrade Kit Available
For SN B37670129
and Lower

K(Continued on next page)

5-2



1019/1119 GRAIN CARTS — Parts

Final Assembly Components (continued)

Please visit www.unverferth.com/parts/ for the most current parts listing.

~

For SN
B38090100
and Higher




1019/1119 GRAIN CARTS — Parts

Final Assembly Components (continued)

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION QTy. NOTES
1 281663 Wear Shoe CAT 3 1
2 281898 Wear Shoe CAT 4 1
3 9001917 Tension Bushing 2" Dia. x 1.50” ID 1
4 9002130 Split Tension Bushing 2" Dia. x 1.75” ID 1
5 9005259 0-Ring 4
6 250461B Window Bracket 4
7 2925618 Ladder Assembly 1 | Refer to Ladder Assembly Components
8 9002544 Window 2
9 9003278 Transport Chain 20,200 Lbs. 1
10 271952 Window Moulding 1
11 91299-189 Capscrew 1-8UNC x 4 Grade 8 1
12 92199 Locknut 1-8UNC 1
13 9390-003 Capscrew 1/4”-20UNC x 3/4 Grade 5 12
14 9405-064 Flat Washer 1/4" USS 16
15 9936 Locknut 1/4”-20UNC 16
16 2828758 Hitch Casting 1 . )
17 282876 | Hitch Pin 1" Dia. x 5 1/2 7] 1119 Models with LSW-1100 Tires
18 284780 | Load Bar 3 3/4" Dia. x 16 3/8 1| use Hitch Kit 2931848
19 293028G Auger Rest Weldment =Green= 1
293028R Auger Rest Weldment =Red=
19A 2930256 Auger Rest Bracket =Green= 1
293025R Auger Rest Bracket =red=
20 2922498 Drive Cover 1
21 292307G Auger Rest Assembly =Green= , Upgrade Kit 293098G/R available
292307R Auger Rest Assembly =Red= for SN B37670129 and Lower
22 2922368 Latch Assembly 1
23 TA510035 Spring 2 1/2" Long 1
24 9003870 Yellow Hand Grip 1
25 9405-086 Flat Washer 1/2 1
26 9392-100 Roll Pin 3/16" Dia. x 1 3/8 1
27 2922378 Latch Weldment 1
28 283256 Pin 1/2" Dia. x 5 9/16 1
29 292284G Support Rest Weldment =Green= 1
292284R Support Rest Weldment =Red=
30 292304G Field Rest Weldment =Green= 1
292304R Field Rest Weldment =Red=
31 292309 Pivot Rest Pin 1
32 9008197 Urethane Spring 1
33 91192 Retaining Ring 1” 2
34 9390-054 Capscrew 3/8”-16UNC x 7/8” Gr. 5 1
35 9390-056 Capscrew 3/8”-16UNC x 1 1/4” Gr. 5 3
36 9394-006 Hex Nut 3/8”-16UNC Gr. 5 4
37 9405-074 Flat Washer 3/8” SAE 2
38 9004156 Jack 1
39 9006780 Rubber Grommet, 3 1/2 Dia. x 1/4 Wide Groove 4
40 9007173 Rubber Grommet, 3 Dia. x 3/8 Wide Groove 8
41 91192 Retaining Ring 1" 2
42 91263 Large Flange Nut 3/8”-16UNC 7
43 91299-195 Capscrew 1-8UNC x 6 Grade 8 1
44 95585 Large Flange Capscrew 3/8”-16UNC x 3/4 G5 6
45 9005850 Storage Box 1
46 9390-006 Capscrew, 1/4”-20UNC x 1 1/4 Grade 5 2
47 94763 Fender Washer, 2” 2

(Continued on next page)

5-4




1019/1119 GRAIN CARTS — Parts

Final Assembly Components (continued)

Please visit www.unverferth.com/parts/ for the most current parts listing.
ITEM PART _NO. DESCRIPTION QTy. NOTES
2925986 Runner_Cover Plate =Green=

48 292598R Runner Cover Plate =Red=

49 95585 Large Flange Screw 3/8”-16UNC x 3/4” G5

50 9005376 U-Nut 3/8”-16UNC

51 293042G Auger Field Rest Assembly =Green= For SN B38090100 and Higher

293042R Auger Field Rest Assembly =Red=

52 293046B Latch Assembly

53 TA510035 Spring 2 1/2" Long

54 9003870 Yellow Hand Grip

55 9405-086 Flat Washer 1/2

56 9392-100 Roll Pin 3/16" Dia. x 1 3/8

57 293047B Latch Weldment

58 293049 Pin 1/2" Dia. x 6 1/16

59 293041G Support Rest Weldment =Green=
293041R Support Rest Weldment =Red=

60 293016G Outer Rest Weldment =Green= 1
293016R Outer Rest Weldment =Red=

61 293038G Inner Rest Weldment =Green= 1

293038R Inner Rest Weldment =Red=

62 293044G Field Rest Bracket =Green= 1
293044R Field Rest Bracket =Red=

2930456 Spacer Bushing =Green=

_ === = | Wwlw] =

63 ™ 293045R [ Spacer Bushing —Red= !
64 293078G Handle Weldment =Green=
293078R Handle Weldment =Red=
65 293036 Pin Weldment
66 9003412 Split Bushing
67 91192 Retaining Ring 1”
68 9005705 Flange Screw 1/2”-13UNC x 1 1/2”
69 9093 Cotter Pin 3/16” Dia. x 1 1/4” Min.
70 91263 Large Flange Nut 3/8”-16UNC
71 91267 Flange Nut 1/2”-13UNC Gr. 5

72 9388-051 Carriage Bolt 3/8”-16UNC x 1” Gr. 5
73 9390-010 Capscrew 1/4”-20UNC x 2 1/4” Gr. 5
74 9390-065 Capscrew 3/8”-16UNC x 3 1/2” Gr. 5
75 9394-002 Hex Nut 1/4”-20UNC Gr. 5

76 9394-006 Hex Nut 3/8”-16UNC Gr. 5

77 9404-017 Lock Washer 1/4”

78 9404-021 Lock Washer 3/8”

79 9405-074 Flat Washer 3/8” SAE

80 9405-116 Flat Washer 1” SAE

N === N INdIN NN = INdINdINN =] —




1019/1119 GRAIN CARTS — Parts

Ladder Assembly Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

4 N
=)
\_ %

ITEM PART NO. DESCRIPTION qaTy. NOTES
1 292562B Upper Ladder Weldment =Black= 1

2 292568B Lower Ladder Weldment =Black= 1

3 295137 Pivot Bushing 3/4” 0.D. x 13/32” I.D. x 1 7/8” 2

4 292576B Ladder Brace Weldment =Black= 1

5 900059 Keeper Style R for Draw Latch 1

6 900060 Handle for Draw Latch 1

7 900066 Stud-Pin 3/16” Dia. x 1 1/2” 1

8 900067 Washer 1/2” Dia. 1

9 900068 Retainer for Draw Latch 1

10 9003850 Bumper 2

11 9390-056 Capscrew 3/8”-16UNC x 1 1/4” Grade 5 2

12 9390-062 Capscrew 3/8”-16UNC x 2 3/4” Grade 5 2

13 9405-076 Flat Washer 3/8” USS 2

14 91263 Flange Nut 3/8”-16UNC 2

15 TA0-908386-0 Rivet 4

16 9390-106 Capscrew 1/2”-13UNC x 2 3/4” Grade 5 1

17 94981 Lock Nut/Center 1/2”-13UNC 1

18 91262 Flange Screw 3/8”-16UNC x 1” G5 2

5-6



1019/1119 GRAIN CARTS — Parts

Decals
4 )
(8)—
—0 % oy
. J
ITEM PART NO. DESCRIPTION QTy NOTES
1 9003127 Reflector =AMBER= 7
2 TA1-906109-0 |Decal, WARNING (Moving Parts...) 2
3 9008230 Decal, Grease 1
9008698 . 1 For SN B39510100 and Higher
4 Decal, Flow Control Indicator
92563 1 For SN B39510099 and Lower
5 265384 Decal, Reflective Checker 1
6 9005666 Decal, Extreme 2
91605 Decal, FEMA 1
31 9008348 Decal, IMPORTANT (Jack Storage) 1

(Continued on next page)




1019/1119 GRAIN CARTS — Parts

Decals (continued)

e N

R

XDTQ
_®
E)—

i

)
—@
- /@ /

(Continued on next page)

5-8



1019/1119 GRAIN CARTS — Parts

Decals (continued)

IMPORTANT

1. Clees fiow gats bsfore fling sert.

o

ROTATION
2. Engsgs smpty sugst &t low snglng RPM. ‘f
3. Increas PTO AP o 10000 and gradually

apen fiow gate o reach dssired GUIpUL

4. Empy augne befors Stogping PTO - VEED
EXGEFT - In EMERBENGY SHUTOOWN|  srom mRonT

/@

(Continued on next page)

N




1019/1119 GRAIN CARTS — Parts

Decals (continued)

ITEM PART NO. DESCRIPTION aTy NOTES
8 9003478 Decal, DANGER (Just For Kids) 2
9 97575 Decal, CAUTION (Transport Chain) 1
10 9003474 Decal, DANGER (Electrical Lines) 1
11 95046 Decal, DANGER (Drive Shaft Entanglement) 3
12 9003475 Decal, WARNING (PTO Cut & Crush) 3
13 95445 Decal, WARNING (High-Pressure...) 2
14 97961 Decal, WARNING (Read & Understand) 1
15 94094 Decal, WARNING (Tongue Drop) 1
16 9003476 Decal, WARNING (No Riders) 2
17 9008151 Decal, IMPORTANT (PTO Engagement) 1
18 9003477 Decal, IMPORTANT (Operation) 1
19 9003125 Fluorescent Stripe 2
20 9003126 Reflector =RED= 2
21 TA510514 SMV Emblem 1
22 9004298 Decal, UM Logo 4
23 9004213 Decal, UM Logo Tail 4
24 9008168 Decal Model 1119 4
9008167 Decal Model 1019 4
25 9004035 Decal, Stripe 12
26 95839 Decal, WARNING (Pinch Point) 1
27 98229 Decal, WARNING (Falling Equipment...) 1
29 9008314 Decal, Reflective Backing 1
30 95008 Decal, CAUTION (Slippery Surface) 1
31 9008348 Decal, IMPORTANT (Jack Storage) 1
32 9008424 Decal, IMPORTANT (Upper Auger Field Rest) 1

33 9008447 Decal, IMPORTANT (Grease U-Joint Bearing) 1 For SN B38160100 and Higher
34 9008715 Decal, Front SIS 20 MPH 1
35 9008721 Decal, Front SIS 30 KPH 1
36 9008714 Decal, Rear SIS 20 MPH 1
37 9008720 | Decal, Rear SIS 30 KPH 7| Use ftems 38, 39, and 40
38 276987B SIS Decal Bracket =Black= 1
39 97420 Flange Screw 1/4”-20UNC x 3/4” G5 2 Not Shown

40 97189 Hex Nut 1/4”-20UNC 2
41 9008908 Decal, Max Flow, Indicator, Flow Door 1
42 94754 Decal, UM Wheel Systems 1

Touch-Up Paint

PAINT SPRAY
Black 97013
Green 97015
Red 97301
Off White 97016
Primer, Gray 9500082

5-10



1019/1119 GRAIN CARTS — Parts

EOH Tractor Circuit Hydraulic Components (Optional)

Please visit www.unverferth.com/parts/ for the most current parts listing.

4 N\
CHECK VALVE
MUST BE
ASSEMBLED
AS SHOWN
- /
ITEM PART NO. DESCRIPTION QTy. NOTES
1 9002283 Hydraulic Hose, 1/2 x 184" - 3000 PSI 1
2 9006587 Hydraulic Hose, 1/4 x 186" - 3000 PSI 1
3 9005982 Hydraulic Pressure Hose Marker 1
4 9005983 Hydraulic Return Hose Marker 1
5 9006527 JIC Tube Reducer, 9/16-18 UNF Male x 9/16-18 UNF Female 1
6 91383 Male Tip Coupling, 3/4-16 2
7 9006994 Check Line Valve 145 PSI 1
8 901568 90° Elbow 3/4-16 JIC Male x 3/4-16 0-Ring ADJ Male 1
9 9874 90° Elbow 9/16-18 JIC Male x 3/4-16 0-Ring ADJ Male 1
10 98508 Adapter 3/4-16 0-Ring Male x 3/4-16 0-Ring Male 2
11 9003848 Velcro Hose Wrap, 2” ID x 127" Lg. 1
12 9005403 120 Micron Hydraulic Filter 1

5-11



1019/1119 GRAIN CARTS — Parts

EOH Valve Assembly Components 4 Spool (Optional)

Please visit www.unverferth.com/parts/ for the most current parts listing.

" O
Cartridge Valve Incorrect Top
(9008416) Correct Middle | |Detent Position
Detent Position /
_/
Cartridge Valve
(9008416)
Middle Detent Position
PUSH BUTTON
AND HOLD
WHILE OPERATING
INDIVIDUAL FUNCTIONS
Cartridge Valve
(9008438)
NOTE: Refer to “Electric Over Hydraulic
Manual Override Operation (Optional)”
FOR MANUAL OVERRIDE 1 HYDRAULIC BLOGK MANUAL OVERRIDE QPERATION N
ﬁ PRESS & HOLD THE m;aum m'm . t‘[» 2 FOR FUNCTION.
o)
—
\_ J

5-12



1019/1119 GRAIN CARTS — Parts

EOH Valve Assembly Components 4 Spool (Optional)

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION aty. NOTES

L] o [t st i o[

9003906 Seal Kit -
2 9008438 \(/;ngtrjisdhg'(le'y\:)aelvlslf;nirll eE)y\,/ezrrFi)c(i): tor 1

9003904 Seal Kit -
3 9001495 Adapter 9/16-18 JIC Male x 9/16-18 0-Ring Male 8
4 9005769 Coil - 12 VDC DN-40 9
5 9008374 4 Spool Hydraulic Block Assembly 1
6 9008366 Manifold Block - 4 Spool 1
7 9009470 Decal, Valve Block Caution 1




1019/1119 GRAIN CARTS — Parts

Electrical Components - Single Axle & Track Models

4 N
To Right-Side of

Cart Interior _, @
o

Right-Hand Side

Q

Joystick
Parts

To Tractor

Left-Hand Side

@@5

®\/

5-14



1019/1119 GRAIN CARTS — Parts

Electrical Components - Single Axle & Track Models

ITEM PART NUMBER | DESCRIPTION QTyY NOTES
1 9008212 Wiring Harness, Front 200" 1
2A 290714B Tail Light RH Sub Assembly 1 Includes ltems 3A, 4 through 12, 13A, 14,15
2B 290715B Tail Light LH Sub Assembly 1 | Includes Items 3B, 4 through 12, 13B, 14, 15
3A 2514068 RH Plate 1
3B 2514078 LH Plate 1
4 9005142 LED Light, Amber - Double Face 2
5 9003127 Amber Reflector 7 |2x9"
6 9003126 Red Reflector 2 [2x9"
7 9003125 Fluorescent Strip, Red-Orange 2 |[2x9"
8 9390-003 Capscrew, 1/4”-20UNC x 3/4 4
9 9405-064 Flat Washer, 1/4 8
10 9404-017 Lock Washer, 1/2 8
11 9394-002 Hex Nut, 1/4”-20UNC 8
12 9390-009 Capscrew, 1/4-20 UNC x 2 4
13A 292719B RH Light Bracket Weldment 1
13B 292718B LH Light Bracket Weldment 1
14 9006107 Micro Dot Amber Light (LED) 2
15 292356B Tube, Light 2
16 9000104 Cable Tie, 21 1/2" 2
17 9000106 Cable Tie, 7 1/2" 9
18 9000107 Cable Tie, 14 1/2" 2
19 9003397 Locking Flange Nut 1/2”-13UNC 2
20 9006107 Micro Dot Amber Light (LED) 2
21 9006282 Red Light- Tail/Turn (LED) 2
9008957 . For SN B41010100 & Higher
22 g0071s6 | ok Lignt (LED) 3 [For SN B41010099 & Lower
23 9007472 Proximity Switch 1
24 9008214 Wiring Harness, Rear 219" 1
25 92450 Electrical Coupler 1
26 9390-112 Capscrew 1/2”-13UNC x 4 1/2 2
27 903172-350 | Pan Head Machine Screw, #10-32UNF x 1 1/4 4
28 9404-013 Split Lock Washer, #10 4
29 9830-016 Hex Nut #10-32 Grade 2 4
30 9009079 Wiring Harness - Auger Light 364 1/2” 1 For SN B41010100 & Higher
9008213 Wiring Harness - Auger Light 350" For SN B41010099 & Lower
31 9004981 Lock Washer - External Tooth 1
32 9390-003 Capscrew 1/4”-20UNC x 3/4 1
33 9394-002 Hex Nut 1/4”-20UNC 1
34 9404-017 Lock Washer 1/4” 1
35 291585 Hydraulic Block Assembly 4 Spool 1
36 9008403 Harness - Main 1
37 9006233 Harness - Extension 1
38 9008402 Harness - Power 1
39 9008378 L-Series Control Grip - 4 Function 1
40 271574B Light Bracket 1
A 9009089 Truss Head Machine Screw 3/8-16UNC x 1 1/4 1 For SN B41010100 & Higher
9005312 Truss Head Machine Screw 3/8-16UNC x 1 For SN B41010099 & Lower
42 91263 Nut/Large Flange 3/8-16UNC 1

5-15



1019/1119 GRAIN CARTS — Parts

Rigid Axle

Please visit www.unverferth.com/parts/ for the most current parts listing.

/
Direction
\Travel

5-16



1019/1119 GRAIN CARTS — Parts

Rigid Axle

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NUMBER DESCRIPTION ary. NOTES

1 2925168 Rigid Axle Assembly w/out Scales =Black= 1
292517B Rigid Axle Assembly w/Scales =Black=

267284B Hub & Spindle Assembly w/out Scales =Black= ]
2 - 2 See “Hub & Spindle PARTS Page
267280B Hub & Spindle Assembly w/Scales =Black=

3 2922508 Axle Tube Weldment =Black= 1
4 91299-138 Capscrew 5/8”-11UNC x 7” Grade 8 2
5 9008441 Locknut 1”-14UNS Grade 8 8
6 91299-1456 | Capscrew 1”-14UNS x 3” Grade 8 8
7 9008440 Locknut/Center 5/8”-11UNC Grade 8 2
8 288789B Spacer Bushing 1 1/8” Dia. 2
9 804685 Washer 2” Grade 8 16
10 97319 M22 x 1.5 Flanged Cap Nut 20 NOT SHOWN

5-17



1019/1119 GRAIN CARTS — Parts

Adjustable Axle

Please visit www.unverferth.com/parts/ for the most current parts listing.

Direction
of Travel

N

5-18



1019/1119 GRAIN CARTS — Parts

Adjustable Axle

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NUMBER DESCRIPTION QTy NOTES
1A 292518B Single Wheel/Tire Adjustable Axle Assembly w/out Scales =Black= ’
292519B Single Wheel/Tire Adjustable Axle Assembly w/Scales =Black=
18 292520B Straddle Duals Adjustable Axle Assembly w/out Scales =Black= ’
292521B Straddle Duals Adjustable Axle Assembly w/Scales =Black=
250843 Pin 1” Dia. x 4 9/16”
280293B Axle Clamp Weldment =Black=
2838558 Axle Mount Casting =Black=
5A 2672848 | Hub & Spindle Assembly =Black= , ;j’;tai'lgg'/fxl\é"h:f;gr]':glyAd'
58 2842698 | Hub & Spindle Assembly =Black= Zg[esf\fl‘:dfsszumaglsyAdJ”St'
292217B Axle Extension Tube Weldment =Black= 2
2922558 Adjustable Axle Weldment =Black= 1
8A 9004903 Load Bar For Units w/ Scales 4
8B 268289 Load Cell For Units w/out Scales
9 91299-138 Capscrew 5/8”-11UNC x 7” Grade 8 2
10 9008441 Locknut 17-14UNS Grade 8 8
11 91299-1456 Capscrew 1”-14UNS x 3” Grade 8 8
12 91192 Retaining Ring 1” 16
13 9390-200 Capscrew 1 1/8”-7UNC x 3” Grade 5 2
14 9390-457 Capscrew 7/8”-9UNC x 10” Grade 5 4
15 9394-018 Hex Nut 7/8”-9UNC 4
16 9404-037 Lock Washer 7/8” 4
17 9404-045 Lock Washer 1 1/8” 2
18 289325 Heavy Duty Flat Washer 1 1/8” 2
19 9008440 Locknut/Center 5/8”-11UNC Grade 8 2
20 288789B Spacer Bushing 1 1/8” Dia. =Black= 2
21 804685 Washer 2” Grade 8 16
22 97319 M22 x 1.5 Flanged Cap Nut 20 | NOT SHOWN




1019/1119 GRAIN CARTS — Parts

36” & 42” Track Axle Components with 5 Point Scale System

Please visit www.unverferth.com/parts/ for the most current parts listing.
4 N

Direction
wravel

Note bending arrow direction.




1019/1119 GRAIN CARTS — Parts

36” & 42” Track Axle Components with 5 Point Scale System

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. | DESCRIPTION ary NOTES
291394B 36” Track Axle Bundle, Scale =Black=
1 2925258 42” Track Axle Bundle, Scale =Black= _ Includes ltems 1-10

2925228 36” Track Axle Bundle, Non-Scale =Black=
292524B 42” Track Axle Bundle, Non-Scale =Black= _

2 250843 Pin 1” Dia. x 4 9/16

3 2838558 Axle Mount Casting =Black=

4 2879458 Riser Weldment =Black=

5 291393B Axle Weldment =Black= 1 For 36” Track Axle (SHOWN)
2922648 Axle Weldment =Black= For 42” Track Axle

6A 9004903 Scale Load Cell 2.875” Dia. ) For Units with Scales (SHOWN)

6B 268289 Load Bar 2.875” Dia. For Units without Scales

91288-1464 | Capscrew 1-14UNS x 6 Grade 8 8
9008441 Locknut 1-14UNS Grade 8 8
91192 Retaining Ring 1” 16
10 804685 Washer 2” Grade 8 16

5-21



1019/1119 GRAIN CARTS — Parts

Track Axle Mounting Components




1019/1119 GRAIN CARTS — Parts

Track Axle Mounting Components

ITEM PART NO. DESCRIPTION aTy NOTES
1 268289 Load Bar 2 7/8” Dia. x 18” 4
1A 9004903 Scale Load Bar 2 7/8” Dia. 4
2 2838558 Axle Mount =Black= 4
3 287945B Riser Weldment =Black= 2
4 268619 Washer 7 1/2” Dia. 4
5 268121B Cover Plate =Black= 2
6 268640 Track Pivot Shaft 6” Dia. x 16 5/8” 2
7 250843 Pin 1” Dia. x 4 9/16” 8
8 91192 Retaining Ring 16
9 9008441 Lock Nut 1” UNS Grade 8 8
10 804685 Washer 2" OD x 1 1/16” ID 16
11 91299-1464 Capscrew 17-14 UNS x 6” Grade 8 8
12 9390-462 Capscrew 17-8 UNC x 8 1/2” Grade 8 2
13 92199 Lock Nut 1”-8 UNC 2
14 9390-145 Capscrew 3/4”-10 UNC x 2" Grade 5 8
15 9404-033 Lock Washer 3/4” 8
16 93426 Grease Zerk 2
17 268345 Tensioner Hose Assembly 1
18 292483G Wheel Well Cover Kit =Green= 1

292483R Wheel Well Cover Kit =Red=
19 292482G Wheel Well Cover Panel =Green= 1
292482R Wheel Well Cover Panel =Red=
20 9005376 U-Nut 3/8”-16 UNC 13
21 95585 Flange Screw 3/8”-16 UNC x 3/4” Grade 5 13
22 287691B Plate Weldment 1

5-23



1019/1119 GRAIN CARTS — Parts

Hub & Spindle — Rigid Axle Without Scales & Adjustable Axle

Please visit www.unverferth.com/parts/ for the most current parts listing.

4 N
/

ITEM | PART NUMBER | DESCRIPTION QTy NOTES
1 284268B Hub & Spindle Assembly =Black= Includes 2, 3 through 17
1A 2842698 | Hub & Spindle Assembly =Black= ) 'Fnocr'”fgfgzbfo'm' 13A-17
2 286172 Spindle Dia. 4.50" x 19 7/8” 1
3 2653908 Hub Sub Assembly =Black=
3A 2664558 Hub Sub Assembly =Black= ! Includes ftems 4, 5, 6

4 9007001 Stud Bolt M22x1.5x4 10

5 92476 Bearing Cup 1 HM218210

6 92462 Bearing Cup 1 HM212011
7 284230 Gasket 1
8 902875 Locknut 3/8”-16UNC 1
9 92455 Seal - 4.375" 1.D. 1 43605SA
10 92464 Outer Bearing Cone 1 HM212049
11 92470 Nut 1
12 92472 Washer 1
13 92545 Inner Bearing Cone 1 HM218248
14 9390-026 Capscrew 5/16”-18UNC x 1/2” Grade 5 4
14A 9390-028 Capscrew 5/16”-18UNC x 3/4” Grade 5 4
15 9390-064 Capscrew 3/8”-16UNC x 3 1/4” Grade 5 1
16 286171G Hub Cap (Green) 1

286171R Hub Cap (Red)

17 91160 Grease Zerk 1
18 97319 Flanged Cap Nut M22x1.5 10
19 9390-138 Capscrew, 5/8”-11UNC x 7” G5 1
20 9398-019 Elastic Lock Nut, 5/8”-11UNC 1




1019/1119 GRAIN CARTS — Parts

Hub & Spindle — Rigid Axle With Scales

Please visit www.unverferth.com/parts/ for the most current parts listing.

4 N
\L %
ITEM | PART NUMBER | DESCRIPTION aQTy NOTES
1 267205B Hub & Spindle Assembly =Black= - Includes 2 through 16
2 9006348 Scale Spindle Dia. 4.50” 1
3 2653908 Hub Sub Assembly =Black= 1 Includes ltems 4, 5, 6
92462 Bearing Cup 1 HM212011
92476 Bearing Cup 1 HM218210
9007001 Stud Bolt M22x1.5x4 10
7 92455 Seal - 4.375" 1.D. 1 43605SA
8 92464 Outer Bearing Cone 1 HM212049
9 286171B Hub Cap =Black= 1
10 92470 Nut 1
11 92472 Washer 1
12 92545 Inner Bearing Cone 1 HM218248
13 9390-026 Capscrew 5/16”-18UNC x 1/2” Grade 5 4
14 284230 Gasket 1
15 9390-064 Capscrew 3/8”-16UNC x 3 1/4” Grade 5 1
16 902875 Locknut 3/8”-16UNC 1
17 97319 Flanged Cap Nut M22x1.5 10
18 91160 Grease Zerk 1

5-25



1019/1119 GRAIN CARTS — Parts

Brake Components (Optional)
(Requires tractor with Implement Braking)

Please visit www.unverferth.com/parts/ for the most current parts listing.

~




1019/1119 GRAIN CARTS — Parts

Brake Components (Optional)
(Requires tractor with Implement Braking)

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NUMBER DESCRIPTION aty NOTES
1 292496B Axle Extension Weldment, Left-Hand =Black= 1
- : All Service Parts Are Black
2 2924958 Axle Extension Weldment, Right-Hand =Black= 1
3 9004762 Brake Assembly 2 Includes ltems 3A, 3B, & 3C
3A 9007135 Brake Pad - Outer 1 Quantity Per
3B 9007136 Brake Pad - Inner 1 Brake Caliper
sc| 9007137 | seal Kit 1| (Not Shown)
4 9404-033 Lock Washer 3/4” 12
5 9390-147 Capscrew 3/4”-10UNC x 2 1/2” Grade 5 12
All Service Parts Are Black
6 286170B Hub & Spindle Assembly =Black= 2 See “Hub & Spindle - Single Wheel”
with M22 Hardware PARTS Page
7 283711 Brake Rotor Plate 2
8 9404-029 Lock Washer 5/8” 20
9 286237 Shim 4 | Use as Needed
10 9390-348 Capscrew 5/8”-18UNF x 2” Grade 5 20
11 9876 90° Elbow 9/16”-18 JIC M x 9/16”-18 JIC F 1
12 9875 Tee 9/16”-18 JIC M 1
13 9007548 Hose 1/4” x 102" (3000 PSl) 2
14 9007546 Hose 1/4” x 320” (3000 PSI) 1
15 9004829 Hose Marker Sleeve = BLUE, Brake Pressure 1
16 9005174 Adapter 9/16”-18 JIC M x 3/8”-19 BSPP 1
17 9005173 Quick Coupler 1
18 98487 Grommet 1
19 9007162 Information Tag 1
20 9003735 Cable Tie 11” Long 10
21 97711 Adapter 9/16”-18 JIC M x 7/16”-20 OR M 2

5-27



1019/1119 GRAIN CARTS

— Parts

CWheels and Tires

)

Please visit www.unverferth.com/parts/ for the most current parts listing.

-

Y,

=/

TIRES
For questions regarding new tire
warranty, please contact your lo-
cal original equipment tire dealer.
Used tires carry no warranty.

Verify whether you have a
straight plate or formed
plate wheel before ordering
a replacement wheel.

/

~




1019/1119 GRAIN CARTS — Parts

CWheels and Tires

)

Please visit www.unverferth.com/parts/ for the most current parts listing.

STRAIGHT PLATE WHEELS
ITEM PART NO. DESCRIPTION LOAD RATING | QTY NOTES
Wheel Only
1 153665M Dual Option for 1019 158A8 4 |16 x 46 / 480/80R46 R-1
1 145655\ Wheel & Tire Assembly (6528 4 |18 x 42 / 520/85R42 Ri
145625M Wheel Only 4 |18 x 42
1108255M/99478 36 x 32 / 1050/50R32
Wheel & Tire Assembl o For 1119 Only)
1 J— y 36 x 32 / 1050/50R32
(For 1019 Only)
110825SM 36 x 32 (For 1119 Only)
179225M Wheel Only 2 35 x 32 (For 1019 Only)
11803SM/9500992 ?F‘:)r"{:’fg/ 8{12";’)0/50%2 R-TW
1 99605 Wheel & Tire Assembly 188A8 2 42 x 32 / 1250/50R32 R-AW
(For 1019 Only)
110803SM 44 x 32 (For 1119 Only)
199665M Wheel Only 2 [42 x 32 (For 1019 Only)
1 18904SM Wheel & Tire Assembly 188A8 LI , |30 x 32 / 900/70R32 R-TW
17939SM Wheel Only (For 1119 Only)
38 x 46 /
1 110922SM Wheel & Tire Assembly 195D 2 |LSW1100/45R46 R-1W
(For 1119 Only)
1 17939SM/95000946 |Wheel & Tire Assembly 191B LI , |30 x 32 / IF900/65R32 R-3
17939SM Wheel Only (For 1119 Only)
2 933005M Valve Stem N/A 4
2 901207SM Valve Stem Adapter N/A -
FORMED PLATE WHEELS
ITEM PART NO. DESCRIPTION LOAD RATING | QTY. NOTES
18519SM 181A8 / 178B o |30 x 32 / 900/60R32 R-1W
Wheel & Tire Assembl (For 1019 Only)
1 1103145 y (918 Ui , |30 x 32 / 900/60R32 R-1W
(For 1019 Only)
903059SM | Wheel Only 2 |30 x 32 (For 1019 Only)
1 110040SM Wheel & Tire Assembly 20 2 30 x 32 / 35.5LR32 R-3
1 903059SM Wheel Only 2 30 x 32
) 93300SM__|Valve Stem 2
95365SM Plug, Rim Hole 2

5-29



1019/1119 GRAIN CARTS — Parts

Directional Spout Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

5-30



1019/1119 GRAIN CARTS — Parts

Directional Spout Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

34 9008139 Rubber Chute

35 292197B Chute Strap/Plate =Black=
36 9405-066 | Flat Washer 1/4”

37 292198B Light Bracket =Black=

38 gggg?gg Work Light, LED
39 9003810 External Retaining Ring 3/4”

40 290993 Pivot Shaft 3/4” Dia. x 23 1/2

41 9388-004 | Carriage Bolt 1/4”-20UNC x 1 1/4” Grade 5

42 9388-003 | Carriage Bolt 1/4”-20UNC x 1 Grade 5

43 292352B Spout Weldment =Black=

44 9008152 Cylinder 1 1/2 x 6 (3000PSI)

45 285290 Bushing Sleeve 2.0625” Long

46 9405-088 | Flat Washer 1/2” USS

47 9404-025 Lock Washer 1/2”

48 9390-107 | Capscrew 1/2”-13UNC x 3 Grade 5

49 95193 Adapter 9/16-18 JIC Female x 9/16-18 JIC Male
50 9876 90° Elbow 9/16-18 JIC F x 9/16-18 JIC M

51 291668B Spout Service Kit =Black=

[ 52 | 9003127 [ Reflector - Amber

53 292292B Chute Support Plate =Black=

For SN B41010100 & Higher
For SN B41010099 & Lower

w/ .030” Restrictor

ITEM PART NO. DESCRIPTION ary NOTES
293030G Upper Auger Assembly =Green= Includes Items 1-30 & ALL the
293030R Upper Auger Assembly =Red= i Upper Auger Components

1 9390-136 | Capscrew 5/8-11UNC x 6 Grade 5 4
2 9801 Locknut 5/8-11UNC 4
3 9002492 Flanged Bearing 2” Dia. 1
4 9001812 Compression _Spring 4” Long 4
5 9807 Locknut 5/16”-18UNC 16
6 9405-064 | Flat Washer 1/4 15
7 9405-074 | Lock Washer 1/2” 16
8 272748 Pivot Pad 20 13/16” ID x 1/8 6
9 291344B Pivot Pad 22 7/19” ID x 1/4 =Black= 3
10 272842B Spout Pivot Plate =Black= 2
11 9390-036 | Capscrew 5/16”-18UNC x 2 1/2 Grade 5 1
12 901527 Locknut 5/16”-18UNC 1
13 9003397 Locking Flange Nut 1/2”-13UNC 5
14 9388-102 | Carriage Bolt 1/2”-13UNC x 1 Grade 5 4
15 296451B Hanger Bearing Weldment =Black= 1
16 272719 Spout_Pivot Gear 1
17 9007837 Shoulder Bolt 3/8 Dia. x 1 1/4 8
18 272855B Stop Plate 3 3/4” Long =Black= 1
19 290884B Stop Plate 3 1/4” Long =Black= 1
20 91160 Grease Zerk 4
21 288188B Spout Motor Assembly =Black= 1
22 9003396 Locknut 3/8”-16UNC 2
23 9405-086 | Flat Washer 1/2 SAE 1
24 9390-101 Capscrew 1/2”-13UNC x 1 1/2 Grade 5 1
25 9388-052 | Carriage Bolt 3/8”-16UNC x 1 1/4 Grade 5 1
26 292432B Stop Weldment =Black= 1
27 9405-076 | Flat Washer 3/8 2
28 290882 Lock Pivot Bushing 1
29 9390-059 | Capscrew 3/8”-16UNC x 2 1
30 292350B Spout Assembly =Black= 1
31 94763 Fender Washer 16
32 9390-005 | Capscrew 1/4”-20UNC x 1 Grade 5 8
33 97189 Large Flange Hex Nut 1/4”-20UNC 16

1

2

8

1

2

2

1

2

6

1

1

2

2

2

2

2

2

1

2

2

5-31



1019/1119 GRAIN CARTS — Parts

Upper Auger Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

~

5-32



1019/1119 GRAIN CARTS — Parts

Upper Auger Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

LITEM | PART NO. DESCRIPTION QTY NOTES
293030G Upper_Auger Assembly =Green= Includes ltems 1-20 & ALL the Directional
293030R Upper Auger Assembly =Red= Spout Components

1 292058G Outer Auger Pivot Weldment (25 9/16 Lg.) =Green= 1
292058R Quter Auger Pivot Weldment (25 9/16 Lg.) =Red=
9 292057G nner_Auger Pivot Weldment (27 3/8 La.) =Green= 1
292057R nner_Auger Pivot Weldment (27 3/8 Lg.) =Red=
3 9390-164 Capscrew 7/8”-9UNC x 2" Grade 5 10
4 97041 Flat Washer 7/8” 10
5 903171-660 | Phillips Head 5/16”-18UNC x 1" Machine Screw 2
6 9004263 Stop Pad 2" x 4 3/8” 1
7 9397-008 | Elastic Jam Nut 5/16”-18UNC 2
8 9005522 lit Flange Bushing 1.25” 0D x 1.2521” ID 2
9 297190G nkage Weldment =Green= 1
297190R nkage Weldment =Red=
10 292336 n Weldment 1 1/4” Dia. 1
11 9390-036 | Capscrew 5/16”-18UNC x 1 3/4” Grade 5 1
12 9807 Locknut 5/16”-18UNC 1
13 94733 Capscrew 3/4”-1 Cx 3" Gb 2 | Full Threaded
14 9394-016 | Hex Nut. 3/4”-10UNC 2
15 9008193 Split Tension Bushing 2 1/4” 0D x 1 3/4” ID 4
16 9008322 90° Elbow 9/16-18 JIC 2
17 | 9405-128 |Flat Washer 1 1/4” SAE 1 :gg:le”"t used on S/N 845030100 and
18 9390-032 | Capscrew 5/16”-18UNC x 1 1/2” Grade 5 4
19 9404-019 | Lock Washer 5/16” 4
20 9003814 Top Plate 4
21 90038‘8 Poly Clamp Double - 4
29253 pper Auger Tube Weldment =Green=
22 ™595531R_| Upper Auger Tube Weldment —Red— 1 [ For SN B38090099 and Lower
293114G Upper Auger Tube Weldment =Green= :
22A 293114R Upper Auger Tube Weldment =Red= 1| For SN B38090100 and Higher
23 296488B Soft Start Kit =Black= 1
24 9004878 Self Lubricating Thrust Washer 1
25 9801 Locknut 5/8”-11UNC 1
26 405402B Spacer Bushing =Black= 1
27 9390-140 | Capscrew 5/8”-11UNC x 7” Grade 5 1
28 9004877 Self Lubricating Bushing 1
29 9388-104 | Carriage Bolt 1/2”-13UNC x 1 1/2” Grade 5 3
30 9003397 Locknut 1/2”-13UNC 3 S
. Includes Soft Start Assembly and Hanger
31 292532B Upper Flighting Replacement 1 Bearing Weldment
32 293466 Extension Plate Replacement 1 Includes ltems 28 and 29
33 97189 Hex Nut. 1/4”-20UNC 2
34 9006037 Cable Clamp 2
35 901101 Flange Screw 1/4”-20UNC x 1”
36 293097B Hose Guide Plate =Black= 1
37 902875 ocknut 3/8”-16UNC 1
38 9390-068 Capscrew 3/8”-16UNC x 4 1/2” Grade 5 1
39 293031G Hose Cover Plate =Green= 1
293031R Hose Cover Plate =Red=
40 95585 | arge Flange Screw 3/8”-16UNC x 3/4” 2
41 9005376 U-Nut 3/8”-16UNC 2
42 293084G Upper Rest Weldment =Green= 1
293084R pper Rest Weldment =Red=
43 94981 L ocknut 1/2”-13UNC 1
44 293082 Rest Pivot Bushin 1
45 9405-088 Flat Washer 1/2” USS 2
46 9390-102 Capscrew 1/2”-13UNC x_1 3/4” Grade 5 1
47 902875 Locknut, 3/8”-16UNC Grade 5 2
48 9008197 Urethane Spring 1
49 9405-074 | Flat Washer 3/8” SAE 2
50 9390-056 | Capscrew 3/8”-16UNC x 1 1/4” Grade 5 2
51 9007843 Shoulder Bolt 3/8” Dia. x 1” 1
52 9405-064 | Flat Washer 1/4” USS 1
53 297191B Retainer_Bushing 2

5-33



1019/1119 GRAIN CARTS — Parts

Lower Auger & Door Seal Components

Please visit www.unverferth.com/parts/ for the most current parts listing.
/

5-34




1019/1119 GRAIN CARTS — Parts

Lower Auger & Door Seal Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION QTYy. NOTES
1 283425 U-Joint Assembly 1 |Includes ltems 2-6
2 9008443 Greasable Wing Bearing Assembly 1
3 288453 Adapter Tube Yoke Assembly 1
4 91160 Grease Zerk 1
5 9008432 Capscrew 1/2”-20UNF x 2” Grade 8 8
6 280065 Yoke-Splined, Modified 1
7 2852078 Plate-Cylinder Clamp =Black= 1
8 285255 Pipe-Door Guide 1
9 286083 Washer-Spacer 1
10 287802 Auger Drive Plate Assembly 5-Pin 1 Includes Items 11-12
11 9007000 Headed Drive Pin 5
12 902614-236 | Spiral Pin 1/2” Dia. x 2 1/4” 1
13 295193B Lower Auger Weldment =Black= 1 | lIncludes Iltems 14-16
14 2933128 Extension Plate Replacement =Black= 1 |Includes ltems 15, 16
15 9388-104 Carriage Bolt 1/2”-13UNC x 1 1/2” Grade 5 3
16 9003397 Locking Flange Nut 1/2”-13UNC 3
17 2934478 Hanger Bearing Replacement Kit =Black= 1 | lIncludes Iltems 18-22, 4, 42 and 43
18 2886798 Shim Plate =Black= 1 | ---Not Shown---
19 2886798 Shim Plate =Black= 1
20 9003398 Lock Nut, 5/8-11UNC 3
21 9390-124 Capscrew, 5/8-11UNC x 2 Gr.5 3
22 9405-098 Flat Washer 5/8” SAE 3
23 804572 Axle Lift Pin 1” Dia. x 3 1/2” 2
9008711 . For SN B42720100 & Higher
24 go02s12 | Cearox 49 " [For SN B41340099 & Lower
25 9003259 Flange Screw 3/8”-16UNC x 1 1/4” 1
2 9005363 Hydraulic Welded Cylinder 2 1/2” x 36” 3000PSI 1
9005409 Seal Kit -
27 9395-018 Hex Jam Nut 7/8”-9UNC Grade 5 1
28 9007377B Dust Cover =Black= 1
29 9390-123 Capscrew 1/2”-13UNC x 1 1/4” Grade 5 6
30 9390-159 Capscrew 3/4"-10UNC x 7" Grade 5 2
31 9390-166 Capscrew 7/8"-9UNC x 2 1/2" Grade 5 1
32 9391-046 Cotter Pin 3/16" Dia. x 2" 4
33 9404-029 Lock Washer 1/2" 6
34 9404-037 Lock Washer 7/8" 1
35 9405-116 Flat Washer 1" SAE 4
36 95785 Flange Screw 3/8"-16UNC x 1 1/2" 1
37 9802 Locknut/Top 3/4"-10UNC 2
38 9874 90° Elbow 9/16-18 JIC 2
39 9928 Locknut/Top 3/8"-16UNC 3
40 293781B Cylinder Stop Weldment =Black= 1 For SN B39820100 & Higher
41 9390-063 Capscrew 3/8”-16UNC x 3” G5 1 | For SN B39820100 & Higher
42 9009728 Lower Auger Seal 1
296290 Lower Auger Seal Kit --

5-35




1019/1119 GRAIN CARTS — Parts

Flow Door Seals

Please visit www.unverferth.com/parts/ for the most current parts listing.
4 N

(TR0
IR

5-36



1019/1119 GRAIN CARTS — Parts

Flow Door Seals

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NUMBER | DESCRIPTION Qaty. NOTES
1 293103 Seal - Poly 1
) 281257G Spacer Bushing =Green= 5

281257R Spacer Bushing =Red=
3 281258 Spring Bracket 1
4 285960G Spacer Bushing =Green= ]

285960R Spacer Bushing =Red=
5 288113B Pusher Plate =Black= 1
6 292294 Seal - Poly 1
7 9004355 Screw, 1/4-20UNC x 1 (Self-Threading) 2
8 9004375 Spring 1
9 9005696 Fender Washer, 3/8 1
10 9390-004 Capscrew, 1/4-20UNC x 7/8 Grade 5 1
11 9390-008 Capscrew, 1/4-20UNC x 1 3/4 Grade 5 1
12 9390-058 Capscrew, 3/8-16UNC x 1 3/4 Grade 5 7
13 9394-002 Hex Nut, 1/4-20UNC Grade 5 1
14 9394-006 Hex Nut, 3/8-16UNC Grade 5 1
15 9404-017 Lock Washer, 1/4 1
16 9404-021 Lock Washer, 3/8 6
17 9405-062 Flat Washer 1/4 8
18 9936 Lock Nut, 1/4-20UNC 1
19 9004537 Washer 3/8 5

5-37



1019/1119 GRAIN CARTS — Parts

45 Degree Gearbox Components - SN B42720099 and Below

Please visit www.unverferth.com/parts/ for the most current parts listing.

a )




1019/1119 GRAIN CARTS — Parts

45 Degree Gearbox Components - SN B42720099 and Below

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NUMBER DESCRIPTION aty. NOTES
9009053 Gearbox, Complete with 20 Spline Input Shaft 1 Includes ltems 1 thru 18
1 9009157 Gearbox Bottom Half Housing 1
2 9009158 Gearbox Top Half Housing 1
3 9009159 Shaft, Input 1 1 3/4”-20 Input Spline
4 9001132 Shaft, Qutput 1 1.8:1 Gear
5 9009160 Bearing Cone 1
6 9009161 Bearing Cup 1
7 9009162 Bearing Cup 1
8 92697 Bearing Cup 1
9 91151 Bearing Cup 1
10 9001133 Bearing Cone 1
1 9001134 Bearing Cup 1
12 92702 Seal,27/16” 0D x111/16”ID 2
13 95281 Socket Capscrew, 3/8”-16UNC x 2 1/4” 9
14 9003453 Vented Reducer Bushing 1 o
15 92352 Vented Pressure Relief Plug, 1/8” NPT, 5 PSI 1 Can be repalced with ftem 19
16 92350 Plug, 1/4” NPTF Male 3
17 98523 Hex Plug, 3/4” NPTP Male 1
18 9009163 Sight Glass Plug, 3/4" NPT Male 1
19 98523 Plug 3/4”-14 NPTF 1 -Not Shown-

5-39



1019/1119 GRAIN CARTS — Parts

45 Degree Gearbox Components - SN B42720100 and Higher

Please visit www.unverferth.com/parts/ for the most current parts listing.

5-40



1019/1119 GRAIN CARTS — Parts

45 Degree Gearbox Components - SN B42720100 and Higher

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NUMBER DESCRIPTION Qaty. NOTES
9008711 Gearbox, Complete with 20 Spline Input Shaft 1 Includes Items 1 thru 18
1 9008790 Shaft, Input 1
2 9007516 Shaft, Output 1
3 91812 Bearing Cup 1
4 91822 Bearing Cone 1
5 91151 Bearing Cup 1
6 92697 Bearing Cone 1
7 9007488 Bearing Set 1
8 9007507 Bearing Cone 1
9 9007508 Seal 1
10 92702 Seal 1
11 903161-060 Flange Screw 1/2”-13UNC x 2 1/2” Grade 5 9
12 9007509 Shim 2.75” x 1.750” x .005” 4
13 9007511 Shim 3” x 2.360” x .005” 3
14 9007512 Shim 3” x 2.360” x .003” 1
15 9007510 Shim 2.750” x 1.750” x .003” 1
16 95283 Plug 1/2” NPT 4
17 93819 Bearing Cup 1
18 9008511 Spacer 0.167" x 2.75" x 2.2" 1

5-41



1019/1119 GRAIN CARTS — Parts

Cleanout Door Components

Please visit www.unverferth.com/parts/ for the most current parts listing.
/

5-42



1019/1119 GRAIN CARTS — Parts

Cleanout Door Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION QTy. NOTES
1 292298B Door Wheel Weldment =Black= 1
2 292207B Cleanout Door Weldment =Black= 1
3 292272B Rail =Black= 1
4 265384 Decal, Checker Tape 1
5 - Auger Weldment Assembly 1
6 9003259 Capscrew, 3/8”-16UNC x 1 1/4 Grade 5 2
7 91263 Locknut, 3/8”-16UNC 2
8 91256 Flange Screw, 5/16”-18UNC x 3/4 Gradeb 4
9 9390-055 Capscrew, 3/8”-16UNC x 1 Grade 5 1
10 9390-059 Capscrew, 3/8”-16UNC x 2 Grade 5 1
11 9928 Locknut, 3/8”-16UNC 3
12 9006181 Shoulder Bolt 3/8-16 x 1/2” 1
13 9390-004 Capscrew 1/4”-20UNC x 7/8 Grade 5 2
14 268901 Shaft Weldment 1
15 9003411 Split Bushing 2
16 268313B Lock Plate 1
17 286802B Door Lift Plate 2
18 286801 Wear Pad 1
19 291087B Shim Plate 2
20 292297B Door Lift Bracket Weldment 1
21 94981 Locknut, 1/2-13UNC 1
22 9390-103 Capscrew, 1/2-13UNC x 2 1
23 292246B Indicator Rod =Black= 1
24 9404-017 Lock Washer 1/4” 2
25 2925446 Flow Door Replacement Kit 1

292544R

5-43



1019/1119 GRAIN CARTS — Parts

Auger Fold Components

Please visit www.unverferth.com/parts/ for the most current parts listing.




1019/1119 GRAIN CARTS — Parts

Auger Fold Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION aTy NOTES
] 292531G Upper Auger Weldment =Green= ]
292531R Upper Auger Weldment =Red=
292065G Linkage Weldment =Green=
2 292065R Linkage Weldment =Red= 1
292200G Linkage Weldment =Green= For SN B45030099 and Below
292200R Linkage Weldment =Red= For SN B45030099 and Below
3 297192G Linkage Weldment =Green= 1 For SN B45030100 and Above
297192R Linkage Weldment =Red= For SN B45030100 and Above
4 9008193 Bushing-Tension (Hardened) 4
5 292287 Auger Anchor Bushing 1
6 292282 Fold Linkage Pin 11 7/16” Lg. 1
7 292338 Pin Weldment 7 3/16” Lg. 1
8 292336 Pin Weldment 8 15/16 Lg. 2
9 292285 Shaft Fold/Pivot 1
10 291988 Pin 1" Dia. x 4 3/4” 1
11 9002072 Washer 2 1/2 0D (Hardened) 4
12 9393-023 | Slotted Hex Nut 1 1/4-7UNC Grade 2 1
13 9002199 | "EC 6 Malo ! 0,060 Restitor 2
14 9005522 Split Flange Bushing 1 1/4" OD 6
15 9008205 | Cylinder 4 1/2 x 20 (3000psi) 1
16 9390-143 | Hex Flange Screw 3/4”-10UNC x 1 1/2 Grade 5 1
17 95905 Lock Nut 5/8-11UNC Grade 5 1
18 91508 45° Elbow 9/16-18 JIC Male x 3/4-16 0-Ring Male 1
19 9390-131 Capscrew 5/8-11UNC x 3 3/4 Grade 5 1
20 9390-032 | Capscrew 5/16”-18UNC x 1 1/2 Grade 5 3
21 9390-033 | Capscrew 5/16”-18UNC x 1 3/4 Grade 5 1 For SN B45030100 and Above
3 For SN B45030099 and Below
22 9390-146 | Capscrew 3/4”-10UNC x 2 1/4 Grade 5 1
23 9392-140 | Roll Pin 1/4" Dia. x 2 1
24 9394-016 | Hex Nut 3/4”-10UNC 1
25 9390-036 | Capscrew 5/16”-18UNC x 2 1/2” Grade 5 2
26 9405-106 | Flat Washer 3/4" 1
27 9405-116 | Flat Washer 1" SAE 5
28 9405-128 | Flat Washer 1 1/4" SAE 3 For SN 845030100 and Above
5 | For SN B45030099 and Below
31 9807 Locknut 5/16”-18UNC 6
30 9007472 Proximity Sensor w/Connector 1 --Not Shown--

5-45



1019/1119 GRAIN CARTS — Parts

Auger Fold Grease Components

Please visit www.unverferth.com/parts/ for the most current parts listing.

e N O N
\ NG /
ITEM PART NO. DESCRIPTION (1] ) NOTES
Quick Fitting, 90° Elbow 1/8-27 NPT x 1/8

1 9006268 NPSM Female 6

2 9008418 Hose 3/16”, 1/8-27 NPT x 1/8-27 NPT x 120” 2

3 9008421 Hose 3/16”, 1/8-27 NPT x 1/8-27 NPT x 168” 1

4 9008230 Decal, Grease 1

5 93426 Grease Zerk 2




1019/1119 GRAIN CARTS — Parts

Notes

Please visit www.unverferth.com/parts/ for the most current parts listing.

5-47



1019/1119 GRAIN CARTS — Parts

Sideboard Components - Model 1019

Please visit www.unverferth.com/parts/ for the most current parts listing.

4 N

ITEM PART NO. DESCRIPTION QTy. NOTES
1 95585 Flange Screw 3/8”-16UNC x 3/4” Grade 5 47
2 91263 Flange Nut 3/8”-16UNC Grade 5 51
3 9004626 Hinge 12
4 91256 Flange Screw 5/16”-18UNC x 3/4” Grade 5 48
5 91257 Hex Nut 5/16”-18UNC Grade 5 48
6 9001489 Window Molding 1
7 9002544 Window 1
8 2925568 Sideboard Brace Tube =Black= 1
9 91262 Flange Screw 3/8”-16UNC x 1” Grade 5 4
10 220032B Sideboard Brace Tube =Black= 1
11 2965008 Front Sideboard =Black= 1
12 296501B Rear Sideboard =Black= 1
13 296502B RH Front Sideboard =Black= 1
14 296503B RH Rear Sideboard =Black= 1
15 296504B LH Front Sideboard =Black= 1
16 296505B LH Rear Sideboard =Black= 1
17 296508B RH Sideboard Corner Plate =Black= 2
18 2965068 LH Sideboard Corner Plate =Black= 2
19 296513B Sideboard Bracket =Black= 2
20 295691B Sideboard Cover Plate =Black= 2
21 295667B Sideboard Cover Plate, Corner =Black= 4
22 9388-051 Carriage Bolt 3/8”-16UNC x 1” Grade 5 14
23 9005312 Truss Head Screw 3/8”-16UNC x 1” 30




1019/1119 GRAIN CARTS — Parts

Sideboard Components - Model 1119

Please visit www.unverferth.com/parts/ for the most current parts listing.

/

\

ITEM PART_NO. DESCRIPTION QTy. NOTES
1 91263 Flange Nut 3/8”-16UNC_Grade 5 66
2 95585 Flange Screw 3/8”-16UNC x 3/4” Grade 5 56
3 91262 Flange Screw 3/8”-16UNC x 1” Grade 5 7
4 9004626 Hinge 14
5 91256 Flange Screw 5/16”-18UNC x 3/4” Grade 5 56
6 91257 Hex Nut 5/16”-18UNC_Grade 5 56
7 91266 Flange Screw 1/2”-13UNC x 1 1/4” Grade 5 8
8 91267 Flange Nut 1/2”-13UNC 8
9 9001489 Window Molding 1
10 9002544 Window 1
11 292341B Brace Weldment =Black= 2
12 2923908 Brace Tube =Black= 2
13 292391B Brace Tube =Black= 2
14 2922448 RH Sideboard Support =Black= 2
15 9388-051 Carriage Bolt 3/8”-16UNC x 1" Grade 5 54
16 2964628 RH Front Sideboard =Black= 1
17 296463B RH Rear _Sideboard =Black= 1
18 2964648 LH Front Sideboard =Black= 1
19 2964658 LH Rear Sideboard =Black= 1
20 296458B Front Sideboard =Black= 1
21 2964598 Front_Corner_Sidebaord =Black= 1
22 403786 Hinge 2
23 2964608 Rear_Side Board =Black= 1
24 2964778 Front/Rear_Sideboard Bracket =Black= 2
25 2964868 Front_Sideboard Cover =Black= 2
26 2956678 Rear_Sidebaord Cover =Black= 2
27 295691B Sideboard Bracket =Black= 6
28 296468B RH Front Sideboard Corner Plate =Black= 2
29 2964668 LH Front Sidebaord Cover Plate =Black= 2
30 296471B Sideboard Bracket Weldment =Black= 2

5-49



1019/1119 GRAIN CARTS — Parts

Internal Bracing Components - For SN B41010100 & Higher

Please visit www.unverferth.com/parts/ for the most current parts listing.
4 N

\ J
ITEM PART NO. |DESCRIPTION QTY NOTES
1 2945908 Cross Brace Weldment =Black= 2
2 9002058 Flange Nut 1/2-13UNC 16
3 91266 Flange Screw 1/2-13UNC x 1 1/2 Gr.5 16




1019/1119 GRAIN CARTS — Parts

Auger Fold Cylinder - 4” x 20”

ITEM PART NO. DESCRIPTION QTy. NOTES
4” x 20"
9008205 Cylinder, Complete 1

1 9008025 Seal Kit 1

Flow Control Door Cylinder - 2 1/2” x 36”

ITEM PART NO. DESCRIPTION aTty. NOTES
2 1/2" x 36"
9005363 Cylinder, Complete 1
1 9005409 Seal Kit 1

Directional Spout Cylinder - 1 1/2” x 6”

4 N\
- /
ITEM PART NO. DESCRIPTION ary. NOTES
11/2" x 6"
9008152 Cylinder, Complete 1
1 9008341 Seal Kit 1

5-51



1019/1119 GRAIN CARTS — Parts

Hydraulics — Beginning with Serial Number B38090100

Please visit www.unverferth.com/parts/ for the most current parts listing.

- I
)
Z
2
(10)
SPOUT ROTATE
(4)
\ ;’:‘./@SPOUT TILT
S
\_ _J




1019/1119 GRAIN CARTS — Parts

Hydraulics — Beginning with Serial Number B38090100

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NUMBER DESCRIPTION aQry NOTES
1 285290 Sleeve/Bushing 2
2 291988 Pin 1” Dia. x 4 7/8” 2
3 9006920 Hydraulic Accumulator 1
4 288749B Bulkhead Mounting Plate 1
5 804572 Pin 1" Dia. x 3 1/2 (For Auger & Door Cylinders) 2
6 9001495 Adapter (9/16-18 JIC Male x 9/16-18 0-Ring Male) 1
7 98508 Fitting Union 3/4”-16 0-Ring Male 1
8 9002199 Reducer 2
9 9003273 Hose 1/4 x 20 (9/16-18 JIC Female x 9/16-18 JIC Female) 2
10 9003216 Hose 1/4 x 168 (9/16-18 JIC Female x 9/16-18 JIC Female) 1
11 9006407 Hose 1/4 x 162 (9/16-18 JIC Female x 9/16-18 JIC Female) 2
19 9008152 Hydraulic Cylinder, 1 1/2 x 6 1

9008341 Seal Kit -
13 9008009 Valve Manifold 1
14 9003995 Sleeve, Hose Marker (RED, Flow Door Open) 1
15 9003996 Sleeve, Hose Marker (RED, Flow Door Close) 1
16 9003997 Sleeve, Hose Marker (GREEN, Auger Raise) 1
17 9003998 Sleeve, Hose Marker (GREEN, Auger Lower) 1
18 9003999 Sleeve, Hose Marker (YELLOW, Spout Out) 1
19 9004000 Sleeve, Hose Marker (YELLOW, Spout In) 1
20 9004393 Adapter 2
21 9005299 Hose 1/4 x 80 (9/16-18 JIC Female x 9/16-18 JIC Female) 2
99 9005363 Flow Door Cylinder 2 1/2 x 36 1

9005409 Seal Kit -
23 9007260 Sleeve, Hose Marker (WHITE, Spout Tilt Out) 1
24 9007261 Sleeve, Hose Marker (WHITE, Spout Tilt In) 1
25 9007546 Hose 1/4 x 320 (9/16-18 JIC Female x 9/16-18 JIC Female) 1
26 9007626 Spout Hydraulic Motor 1
57 9008205 Hydraulic Cylinder, 4 x 20 - 3000 PSI 1

9008025 Seal Kit -
28 9006587 Hose 1/4 x 186 (9/16-18 JIC Female x 3/4-16 0-Ring Male) 8
29 9008421 Hose 1/4 x 168 (1/8-27 NPT Male x 1/8-27 NPT Male) 1
30 97604 Flange Screw 5/16”-18UNC x 1” 1
31 91257 Nut/Large Flange 5/16”-18UNC 2
32 91383 Male Coupler 3/4-16 Female 0-Ring 8
34 9390-031 Capscrew 5/16”-18UNC x 1 1/4“ Grade 5 2
35 9390-032 Capscrew 5/16”-18UNC x 1 1/2” Grade 5 4
36 9390-040 Capscrew 5/16”-18UNC x 3 1/2” Grade 5 2

(Continued on next page)

5-53



1019/1119 GRAIN CARTS — Parts

Hydraulics — Beginning with Serial Number B38090100

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NUMBER DESCRIPTION aTy NOTES
37 9390-108 Capscrew 1/2”-13UNC x 3 1/4” Grade 5 2
38 9391-046 Cotter Pin 3/16" Dia. x 2” 4
39 9394-004 Hex Nut 5/16”-18UNC 2
40 9404-019 Lock Washer 5/16” 2
41 9404-025 Lock Washer 1/2” 2
42 9405-068 Flat Washer 5/16” SAE 2
43 9405-088 Flat Washer 1/2” USS 2
44 9405-116 Flat Washer 1” SAE 8
45 95192 Bulkhead Union 9/16”-18UNF JIC 8
46 95193 Adapter (9/16-18 JIC Female x 9/16-18 JIC Male) 2 | w/.030 Restrictor
47 92927 Adapter (9/16-18 JIC Male x 3/4-16 0-Ring Male) 1
48 9807 Locknut 5/16”-18UNC 6
49 9008418 Hose 3/16 x 120 (1/8-27 NPT Male x 1/8-27 NPT Male) 2
50 9874 90° Elbow (9/16-18 JIC Female x 3/4-16 0-Ring Male) 6
51 9876 90° Elbow (9/16-18 JIC Female x 9/16-18 JIC Male) 2

9000104 Cable Tie 21 1/2” 4
52 9000106 Cable Tie 7 1/2” 22

9000107 Cable Tie 14 1/2” 8
53 9003816 Clamp Pair 6
54 9003814 Top Plate 6
55 9004075 Spiral Hose Wrap 4
56 9390-035 Capscrew 5/16”-18UNC x 2 1/4” Grade 5 2
57 91511 Dust Cap 8




1019/1119 GRAIN CARTS — Parts

Notes

5-55



1019/1119 GRAIN CARTS — Parts

Hydraulic Components - For SN B38090099 and Lower
4 N\

=ik

AUGER CYLINDER

© ©
Port B
? ORRIOSS
e—— 8 | o~
ort A

Spout In i
(1 ;@ i

DIRECTIONAL SPOUT CYLINDER
(SPOUT TILT IN/OUT)




1019/1119 GRAIN CARTS — Parts

Hydraulic Components - For SN B38090099 and Lower

ITEM PART NO. DESCRIPTION QTy. NOTES
1 9008205 Cylinder 4 x 20 1
2 9391-046 | Cotter Pin 5/16" Dia. x 1/2 4
3 9003345 Hose 1/4 x 150" (9/16-18 JIC Swivel Female both Ends) 1
4 9005576 Hose 1/4 x 142" (9/16-18 JIC Swivel Female both Ends) 1
5 9001495 Adapter (9/16-18 JIC Male x 9/16-18 0-Ring Male) 1
6 9007261 Sleeve, Hose Marker (WHITE, Spout Tilt In) 1
7 9007260 Sleeve, Hose Marker (WHITE, Spout Tilt Out) 1
8 9390-040 Capscrew, 5/16”-18UNC x 3 1/2 Grade 5 2
9807 Locknut, 5/16”-18UNC Grade 5 4
9 9003210 Hose 1/4 x 239 (9/16-18 JIC Swivel Female x 3/4-16 0-Ring Male) 2
10 | 9404-019 | Lock Washer, 5/16 _ | Use with all
hose clamps
11 9003998 Sleeve, Hose Marker (GREEN, Auger Lower) 1
12 9003997 Sleeve, Hose Marker (GREEN, Auger Raise) 1
13 91383 Male Coupler 3/4-16 Female 0-Ring 8
14 9004000 Sleeve, Hose Marker (YELLOW, Spout In) 1
15 9003999 Sleeve, Hose Marker (YELLOW, Spout Out) 1
16 9004635 Hose 1/4 x 460" (9/16-18 JIC Swivel Female x 3/4-16 0-Ring Male) 2
17 9004393 Adapter (9/16-18 JIC Male x 9/16-18 JIC Male) 4 | w/.055 Restrictor
18 9008152 Cylinder 1 1/2 x 6 1
19 9005363 Cylinder 2 1/2 x 36 1
20 9874 90° Elbow (9/16-18 JIC Female x 3/4-16 0-Ring Male) 8
21 9004306 Hose 1/4” x 275” (3/4-16 0-Ring Male x 9/16-18 JIC Swivel Female) 2
22 804572 Pin 1" Dia. x 3 1/2 2
23 9008009 Valve Manifold 1
24 9003995 Sleeve, Hose Marker (RED, Flow Door Open) 1
25 9003996 Sleeve, Hose Marker (RED, Flow Door Close) 1
26 9003816 Clamp Pair 18
27 9003814 Top Plate 15
28 9390-032 Capscrew, 5/16”-18UNC x 1 1/2 Grade 5 12
9390-036 Capscrew, 5/16”-18UNC x 2 1/2 Grade 5 3
29 92927 Adapter, 9/16-18 JIC M x 3/4-16 OR M Boss 1
30 98508 Adapter, 3/4-16 OR M x 3/4-16 OR M 1
31 9006920 Hydraulic Accumulator, 800 PSI 1
32 291988 Pin 1” Dia. x 4 7/8 1
33 9003394 Hose 1/4 x 175" (9/16-18 JIC Swivel Female both Ends) 1
34 9002199 Reducer, 9/16-18 JIC Female Nut x 9/16-18 JIC Male 2
35 9004539 Hose 1/4 x 490" (90° Elbow 9/16-18 JIC Female x 3/4-16 0-Ring Male) [ 1
36 9004540 Hose 1/4 x 500” (90° Elbow 9/16-18 JIC Female x 3/4-16 0-Ring Male) | 1
37 9007626 Spout Hydraulic Motor 1
38 9390-031 Capscrew 5/16”-18UNC x 1 1/4 2 Grade 5
39 9405-068 | Flat Washer 5/16” SAE 2
40 9404-019 | Lock Washer 5/16” 2
41 9394-004 | Hex Nut 5/16”-18UNC 2

5-57



1019/1119 GRAIN CARTS — Parts

PTO Cut Out Clutch Components

4 N\
?
(&)
- /
ITEM PART NO. DESCRIPTION ary NOTES
9009780 Cut Out Clutch (2500 N*m Setting) Includes ltems 1-8
1 9005679 Clutch Housing 1
2 9005678 Clutch Hub 1 3/4-20 Spline 1
3 9005421 Spring Pack 1
4 9005250 Washer 1
5 9005251 Retaining Ring 1
6 9005252 Sealing Ring 1
7 9005253 Clutch Clamp Cone Assembly 1
8 9005254 Clutch Cam 2




1019/1119 GRAIN CARTS — Parts

PTO Components

4 N
\_ %
ITEM PART NO. DESCRIPTION aTy NOTES
9009527 PTO Assembly Complete Includes Items 21 & 22

1 9004778 Over-Running PTO Clutch Assembly 1

2 93857 Cross & Bearing Kit 2

3 93859 Spring Pin 10x80 2

4 93858 Inboard Yoke 1b 1

5 9004274 Inner Profile 1bH 1

6 94837 Outer Profile 2a 1

7 93862 Inboard Yoke 2a 1

8 9005366 Cut Out Clutch (2500 N-m Setting) 1 1 3/4-20 Spline 1000RPM

9 93863 Shield Cone 6 Rib 1

10 94839 Outer Shield Tube Qval 1

11 94840 Inner Shield Tube Oval 1

12 92373 Bearing Ring 2

13 92374 Safety Chain 1

14 92372 Screw 2

15 92377 Decal Qut 1

16 92378 Decal In 1

17 92371 Shield Cone 5 Rib 1

18 9005233 Decal K64 1 “Tighten to 75 Ft.-Lbs.”

19 93856 Quick-Disconnect Kit 1 1 3/4-20 Spline w/Metal Collar
20 9005253 Cut Out Clutch Clamp Cone Assembly 1

21 9004771 PTO Front Half Assembly 1 3/4-20 Spline 1

22 9005343 PTO Rear Half Assembly 1 3/4-20 Spline 1

5-59



1019/1119 GRAIN CARTS — Parts

Driveline U-Jdoint Components

e N

5-60



1019/1119 GRAIN CARTS — Parts

Driveline U-Joint Components

ITEM | PART NUMBER DESCRIPTION aTy. NOTES
Refer to “45 Degree Gearbox With 1 3/4”-
9008711 20 Spline Shaft - For SN B42720100 &
Higher” in this Section for Parts Listing
1 Gearbox 45 Degree
Refer to “45 Degree Gearbox With 1 3/8”-6
9009053 Spline Shaft - For SN B42720099 & Lower”
in this Section for Parts Listing
For 1 3/4”-20 Spline Shaft
9007808 SN B41340100 and Higher
2 9008326 Complete U-Joint Assembly 1 For 1 3/8”-6 Spline Shaft
SN B38090100 - B41340099
9005065 For SN B38090099 and Lower
3 9005061 Flange Bearing for Driveline - 1 3/4”
4 2952968 U-Joint Cover Plate =Black=
5 9007377 Dust Cover
6 903161-060 | Flange Screw 1/2”-13UNC x 2 1/2” Grade 5
7 9008677 Shaft Collar 1 3/4”
8 95585 Flange Screw 3/8”-16UNC x 3/4” Grade 5
9 91263 Flange Nut 3/8”
10 292448 Rear Driveshaft Guard
11 292449 Front Diveshaft Guard
12 289770 | Driveshaft Replacement Kit Includes items 3, 10, 11, 13, 15 and
instruction sheet
13 9388-103 Carriage Bolt 1/2”-13UNC x 1 1/4” Grade 5
14 9404-025 Lock Washer 1/2”
15 9394-010 Hex Nut 1/2”-13UNC Grade 5

5-61



1019/1119 GRAIN CARTS — Parts

Weather Guard Tarp and Crank Handle Components — Model 1019

Please visit www.unverferth.com/parts/ for the most current parts listing.

e N

5-62



1019/1119 GRAIN CARTS — Parts

Weather Guard Tarp and Crank Handle Components — Model 1019

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION aTy NOTES
1 91263 Flange Nut 3/8”-16UNC 10
2 2666898 Tarp Stop Plate =Black= 8
3 9003078 Plastic Cap 3/16” 8
4 292346 Fixed Tube Weldment 243” 1
5 9005088 Plug 1 1/8” 2
6 2657068 Tarp Crank Holder Weldment =Black= 1
7 265743B Tarp Crank Holder =Black= 1
8 221700B Offset Bracket =Black= 1
9 221771B Retaier Bracket =Black= 1
10 9390-055 | Capscrew 3/8”-16UNC x 1” Grade 5 1
11 9928 Locknut 3/8”-16UNC 1
12 91262 Flange Screw 3/8”-16UNC x 1” Gradeb 2
13 9002058 Flange Nut 1/2”-13UNC 4
14 9390-099 | Capscrew 1/2”-13UNC x 1” Grade 5 4
15 221604 Roll Tube Weldment 1
16 9004947 Plug 1 7/8” 2
17 221668 PVC Pipe 1/2” SCH 40 1
18 221722 Bungee Cord 204” 1
19 9004949 U-Clamp 7
20 9005197 Self Drilling Screw #10-16 x 3/4” 7
21 9004977 U-Joint 1
22 287944 Tarp Handle Weldment 1
23 903172-450 | Machine Screw 3/8”-16UNC x 4 1/2” 1
24 9004969 Handle 1
25 9398-012 | Lock Nut 3/8”-16UNC 1
26 9392-180 | Roll Pin 3/8” 1
o7 9008234 Tarp 1

9005581 Tarp Repair Kit --- | Not Shown
28 9005305 Lynch Pin 1
29 9003259 Flange Screw 3/8”-16UNC x 1 1/4” Grade 5 8
30 295183B Tarp Stop Spacer =Black=

5-63



1019/1119 GRAIN CARTS — Parts

Weather Guard End Cap, Bracket, & Bow Components —Model 1019

Please visit www.unverferth.com/parts/ for the most current parts listing.

~

5-64



1019/1119 GRAIN CARTS — Parts

Weather Guard End Cap, Bracket, & Bow Components —Model 1019

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NO. DESCRIPTION aQTy NOTES
1 286843B Left End Cap Panel =Black= 2
2 286842B Right End Cap Panel =Black= 2
3 283425B Right Tarp Bow Bracket =Black= 6
4 283427B Left Tarp Bow Bracket =Black= 6
5 283424B Tarp Bow =Black= 6
For SN B41010100 & Higher
6 91256 Flange Screw 5/16”-18UNC x 3/4” Grade 5
For SN B41010099 & Lower
91257 Flange Nut 5/16”-18UNC 36
902703-046 | Socket Cap Screw 3/8”-16UNC x 3” 12
9 91263 Flage Nut 3/8”-16UNC 28
10 95585 Flange Screw 3/8”-16UNC x 3/4” Grade 5 8
11 9005696 Fender Washer 3/8” 4
12 9005688 Lock Washer Extrenal Tooth 3/8” 4
13 | TA0-907131-0 | Capscrew 3/8”-16UNC x 4 1/2” Full Thread Grade 5 4
14 281711 Tarp Cable Bracket 4
15 9008203 Tarp Cable Assembly 228" 4
16 9005312 Truss Head Screw 3/8”-16UNC x 1” 8 | For SN B41010100 & Higher
For SN B41010099 & Lower
17 9004548 Eye Bolt 3/8”-16UNC x 1 3/4” 1
18 9512 Self Drilling Screw 1/4”-14 x 1” 4
19 9405-074 | Flat Washer 3/8” SAE 1
20 9005307 Poly Tarp Deflector 3
21 9004355 Self Drilling Screw 1/4”-20UNC x 1” 6
22 97189 Flange Nut 1/4”-20UNC 6
23 289986B Doubler Plate =Black= 12
24 97604 Flange Screw 5/16”-18UNC x 1” Grade 5 24
25 296127B End Cap Panel =Black= 2
26 9009504B End Cap Vent Cover =Black= 2
27 9009089 Truss Head Screw 3/8”-16UNC x 1 1/4” 6
28 296249 Sideboard Cover Plate 4
29 295259B Tarp Spacer Plate =Black= 6
30 9009743 Latch Plate 120 1/2” 1
31 9009734 Latch Plate 126 1/2” 1

5-65



1019/1119 GRAIN CARTS — Parts

Weather Guard Tarp and Crank Handle Components — Model 1119

Please visit www.unverferth.com/parts/ for the most current parts listing.

-

~

5-66



1019/1119 GRAIN CARTS — Parts

Weather Guard Tarp and Crank Handle Components — Model 1119

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION aTy NOTES
1 91263 Flange Nut 3/8”-16UNC 8
2 266689 Tarp Stop Plate 8
3 292346 Fixed Tube Weldment 243" 1
4 9005088 Plug 1 1/8” 2
5 91262 Flange Screw 3/8”-16UNC x 1” Grade 5 2
6 9003078 Cap 8
7 9004949 U-Clamp 8
8 9005197 Self Drilling Screw #10-16 x 3/4” 12
9 265706B Tarp Crank Holder Weldment =Black= 1
10 265743B Crank Holder Extension =Black= 1
11 221771B Tarp Crank Retainer =Black= 1
12 9390-099 Capscrew 1/2”-13UNC x 1” Grade 5 4
13 9002058 Flange Nut 1/2”-13UNC 4
14 9390-055 Capscrew 3/8”-16UNC x 1”7 Grade 5 1
15 221700B Tarp Crank Retainer Bracket =Black= 1
16 9928 Lock Nut 1/8”-16UNC 1
17 9004977 U-Joint 1
18 287944 Tarp Handle Weldment 1
19 9005305 Lynch Pin 1
20 9392-180 Roll Pin 3/8” Diameter 1
21 9004969 Handle 1
22 903172-450 Phillips Machine Screw 3/8”-16UNC x 4 1/2” 1
23 9398-012 Lock Nut 3/8”-16UNC 1
24 9004947 Plug 1 7/8” Diameter 1
25 221668 PVC Pipe 1/2” SCH 40 1
26 221722 Bungee Cord 3/8” x 204” 1
27 294870 Roll Tube Weldment 1
28 9003259 Flange Screw 3/8”-16UNC x 1 1/4” Grade 5 8
29 295183 Tarp Stop Spacer 8

9008202 Tarp 179" x 241”7 1
30 9005581 Tarp Repair Kit --- | Not Shown

5-67



1019/1119 GRAIN CARTS — Parts

Weather Guard End Cap, Bracket, & Bow Components —Model 1119

Please visit www.unverferth.com/parts/ for the most current parts listing.

5-68



1019/1119 GRAIN CARTS — Parts

Weather Guard End Cap, Bracket, & Bow Components —Model 1119

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM | PART NO. DESCRIPTION QTy NOTES
1 283427B Tarp Bow Bracket =Black= 6
2 91257 Flange Nut 5/16”-18UNC 24
3 287400B Tarp Bow 6
4 91263 Flange Nut 3/8”-16UNC 36
5 9004548 Eye Bolt 3/8”-16UNC x 1 3/4” 1
6 902703-046 | Socket Capscrew 3/8”-16UNC x 3” 12
7 95585 Capscrew 3/8”-16UNC x 3/4” Grade 5 10
8 281711B Tarp Bracket =Black= 4
9 9005696 Fender Washer 3/8” 4
10 9005688 Lock Washer, External Tooth 3/8” 4
11 | TA0-907131-0 | Capscrew 3/8”-16UNC x 4 1/2” Grade 5 Full Thread 4
12 9008203 Cable Assembly 228” 4
13 9388-051 Carriage Bolt 3/8”-16UNC x 1” Grade 5 4
14 9512 Self Drilling Screw 1/4”-14 x 1” 4
15 9405-074 | Flat Washer 3/8” 4
16 283431B End Cap Plate =Black= 2
17 292382B Front End Cap Weldment =Black= 1
18 292386B Rear End Cap Weldment =Black= 1
19 2899868 Double Plate =Black= 6
20 97604 Flange Screw 5/16”-18UNC x 1” Grade 5 04 For SN B41010100 & Higher
91256 Flange Screw, 5/16”-18UNC x 3/4” Grade 5 For SN B41010099 & Lower
21 294678B Doubler Plate =Black= 6
22 296138B Front End Cap Weldment =Black= 1
23 2961408 Rear End Cap Weldment =Black= 1
24 9009504 End Cap Vent Cover 2
) 8 | For SN B41010100 & Higher
25 9009089 Truss Head Machine Screw 3/8”-16UNC x 1 1/4”
9 | For SN B41010099 & Lower
26 295259B Tarp Spacer Plate =Black= 6
27 296851 Latch Plate 126 1/2” 1
28 296852 Latch Plate 120 1/2” 1

5-69



1019/1119 GRAIN CARTS — Parts

Video System (Optional)

Please visit www.unverferth.com/parts/ for the most current parts listing.

N
FEMALE 4-PIN  MALE 4-PIN
MINI DIN MINI DIN
CAMERA MONITOR
. IMPORTANT ! Do not operate
9007174 Video System below 15° F.
FEMALE 4-PIN FEMALE 4-PIN  MALE 4-PIN
/MINI DIN MINI DIN MINI DIN
RED W/ FUSE
BLACK
GREEN
MONITOR POWER WHITE CAMERA MONITOR
® O
9004510 9004513
- %

5-70



1019/1119 GRAIN CARTS — Parts

Video System (Optional)

Please visit www.unverferth.com/parts/ for the most current parts listing.

ITEM PART NO. DESCRIPTION aTy NOTES
265770 Video System Kit for Front View 1 [Includes ftems 1 - 8, 10
and own instruction sheet
9004506 Video System Kit for Rear View 1 Includes Items 5, 7, 10
1 TAAU14007 Snap Clip, Adhesive 10
2 9512 Self-Drilling Screw 1/4-14 x 1 10
3 9006273 Monitor, 7" LCD/LED 1
4 9004510 Cable w/Fuse 1
5 9006274 Camera 1
6 265771B Bracket 1
7 9004513 Cable, 65' 1
8 9000106 Cable Tie AR
9 9004506 Camera Kit for Rear View with 65’ Cable 1
10 9007174 Camera Cable, 16 ft. 1

5-71



www.unverferth.com

MANUAL! July 2018-0//D: 2018-1//July 2019-2//October 2019-3//January 2020-4//May 2020-5//September 2020-6//June 2021-7//September 2021-8//May 2022-9//February 2024-10




	292499-0-INTRO-REV-10
	292499-1-SAFETY-REV 10
	292499-2 -Set Up Rev 10
	292499-3 Oper Rev 10
	292499-4 Main Rev 10
	292499-5 Parts Rev 10

